YANMAR PARTS CATALOG

0CT10-M16601EN

Last update May., 2013




PREFACE

This parts catalog carries all parts incorporated in YANMAR Model YM140-HK/YM167-HK/YM

167D-HK tractors manufactured since OCT. 1985.
Each illustration corresponds to the parts list on the following page.
When ordering parts, clearly write down the tractor model, as well as the name and number

of each part in your order sheet. This will help insure reliable delivery of the parts you have

ordered.



PART NUMBER
A part serial number comprises 11 digits and means the following.

A) Engine Part Code

000000-00000
[ CLASSIFICATION CODE
MODEL CODE
ENGINE SECTION CODE
INDIVIDUAL PART CODE
DESIGN CHANGE CODE

B) Tractor Part Co

|O
lo
O
(@]
@)
—O &
— QO
1O
{e]
— O

CLASSIFICATION CODE
PRODUCTION CODE

MODEL CODE
MAJOR CLASSIFICATION:}_QAE%%?(')%E
MINOR CLASSIFICATION CODE

INDIVIDUAL PART CODE
———— DESIGN CHANGE CODE

C) YIS Part Code
%OOOQ-OOOOOQ

CLASSIFICATION CODE
FUNCTIONAL CODE
MATERIAL CODE

SIZE CODE

PRECISION CODE

YIS is an abbreviation of YANMAR INDUSTRIAL STANDARD PARTS, and applies to parts
such as nuts, bolts, joints, pins, washers, gauges, o-rings, bearing, etc.
For instance, dimensions according to YIS are shown as follows :

BOLT [SCREW] NUT
(A x B} (C)
26116--060202 - M6 x 20 26756-060002 -~ M6

- -C

t
I
Jo— > o




COLOURING

Some parts are painted in colors according to the models, specifications, and their destinations,
In this parts catalog, colouring is classified into ten variations and shown in abbreviated codes

as below,

Colour code Color
Metallic calm green
Silver

Green

Cream

Red

Frosted black
Black

Yellow

Celva black
Plating

CNLXSTDdDO T ZTX

The colour of a part is denoted by the colour code suffixed to an ordinary part number :

Example : Fender (L) 124195-62110-R

Red

When ordering painted parts, please designate part colours in your order sheet by suffixing

one of these color codes to the part number you want to order.



ENGINE

177
2T80U-HK 00,0 @ ©
- l = TMBOO4 == | 237 TMB203 6303 1 TMB304
6205 | ‘I l 16. 3PS/zeoomm—_7 her \ i 10T
‘ ‘ I Ry o ! To
P.C.4144.5 4 = Q T I O AN = 1)
o > - 5 = TV
: 50 3 ¢ Der 1] 1 ¢ S o i 13
B37.5x2 _’_ 48T 6204 TMB303 18T L TMB204 6204 1 6006
" 16206 — " I | 1
P.T.0. SHAFT] | g § J O  ONE-WAY CLUTCH xQ ‘y 3
M . 6 g — —
P.C.¢124 _ | TMB305 =~ | | : 25T TMB202 o A o
. [e}e) 257 311-'
ok OPTIONAL PARTS T 4 P.T.0.SHAFT
S & =
05 o) 6207
23____%( MB303 o 1|L13T = TMB306 /—__ 437
132T 21T | 7] ' 9T [‘gIJ ol 101 FTk
o] L 9O T B R
5 ] Q I
= X ' O NUP307
297' ' 6207 /
'___,' 50T : . 10Mio caT
]
1 6305
©3010%0 oo lon,
e 6009

O

29X12.00-15 (TURF)

AH-OYLINA 13AQOW YOS (1) DNIMVHA TVHNLONYLS NOISSINSNYHL HIMOd



ENGINE
3T80U-HK ] 252910 OO
fa00 |l:l| 24.5PS/2600mm == 27T TMB203 6303 { TMB304
P.C.4144.5 {! | TMBO04 ‘ I 1fT / 10t
- - g
B37.5%2 LEQDG L] I” D—CF——= 16005 o] = RN ]
oo T 487 6204 TMB205 18T TMB204 .
6206 T 8005 /T 6204 r 6006
PT.0. SHAFT . -5 6204 % 5' l o 5’ © _ONE-WAY CLUTCH —\Q \ [
peoza 447 Propor 5 | oo 6§ 5 o SO
.C.o '—Jn 8 A O
TMB305 29T TMB202 o 0. SHAFT
25T l 31T T.0.
' P.C.4124 16005 i o 6207
=t ol
830 1 TMB306 43T
' 6007 21T 6305 ﬂ"——:’\' [ / or F 3
147 5
o) X:X
! o
! \ 6007 \ 6205 \ 6005 NUP207
6304 —————poljior . |
13T v 6304 - .
\g \ EZ.O_B\ 17T 547
\
e oot 2 152013 o AN
6009 : == 6009
— ——oljiol ?-OTO '

==
1215100 opTiONAL PARTS
13T e
28T \121513

O

29X 12.00-15 (TURF)

MYH-QLILWA/NH-LILINATIAOI HO4L (Z) ONIMVYHA TVHNLONHLS NOISSINSNVYHL HIMOJ



Browni, 2§

qu@ White/Red 0.5 White/Red 0.5 '5Wf6\\
21W>%<LA Black/Green 1.25 L Black/Green 1.25 21W
1sw>'< Yellow 1.25 cu‘! ~H
o~
T O e 5
5 : o &
2 = I8
@ 15Wﬁ6§ Yellow 1.25 % |FLASHER lg
o H m 'L‘
W, I Black/White 1.25 — i)
2% N rg‘_/\ / i 1 v 21w i
4y White/Black 0.5 wn(Black/White0.5];
N A ] d_AWhite/Black A4 SW :
_ Brown 2 o 7 Uz m \—"——-\o 2ck
~ o - -
Browng.s Blue/White 0.5 ] ol o r 9 —Brown 0.5-—
LAMP { i o 2 i - ! /Black/Yeiigws
Brown CH%%EER o Black/Red : E, E.\c LAMP CHEgKfs
: o 0.5 E
F_ﬁ?q WATER NP : . -~ | ‘Brown k9a
R .=< INDICTER LIGHT T 2l £l=3 { 0. 5BrownC2 o
2 S S NI N N ol B | Ji.2599
5 =l ATl ) < et LAMP CHECKER N Brown 1.25
E reen0. === == RELY- = =
35A gqSreen 0.5 N\OIL PRESSUER INDECTER P Red=2
ype | Green 0.5 ' LICHT
IC g | Red 5 —
GENERATER BATTRY CHARGE f T - F - - ] g
INDICTER LIGHT | | d [2 _ sl sl g H 8 :
| 5 — £ - 5
— Lol | S— o 2
ac Black - & 1 >
BS 1.25 1.25 o Black 1.25 | S Dlack/Red o) 4o l: !
STARTER N\ Rea'5 Reg 5 —U so%ﬁ?nzs = |
y Q {
SAFTY START SAFTY START 17302/ craRT LIGHTNG
SWITCH(Clutch) SWITCH(p.t.0.) S|  swiTCH SWITCH
Black/White| © .
- + 'I 2 4 ,‘ﬂ.u
DRN50Z 2
L Y100S6LF THERMOSTART PLUG X

BATTERY

WYHOVIQ ONIHIM



Fig. No

. Fig. Name

ENG: 2T75UA-HK,HA-HK

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.

22.

. CYLINDER BLOCK
. GEAR HOUSING

. LABELS(FOR ENGINE)

. CYLINDER HEAD & BONNET

. AIR CLEANER

. SILENCER

. CAMSHAFT

. CRANKSHAFT & FLYWHEEL

. PISTON & CONNECTING ROD
LUBRICATING OIL SYSTEM
COOLING WATER SYSTEM

FUEL INJECTION PUMP

FUEL INJECTION VALVE

FUEL OIL SYSTEM

GOVERNOR MECHANISM

ENGINE STOPPING DEVICE
ELECTRIC STARTING & THERMOSTAT
STARTER(12V-1.3KW),S114-235
GENERATOR(GP9150,12V180W),PRE.
GENERATOR(LR135-91,12V-35A)NEW
REPAIR SET

GASKET SET

Contents

Fig. No.

Fig. Name

CHASSIS: YM140/167-HK

23.

24.

25.

26.

27.

28.

29.

30.

31.

32.

33.

34.

35.

36.

37.

38.

39.

40.

41.

42.

43.

44,

45.

46.

THROTTLE

FUEL TANK

BELT COVER & FRONT AXLE BRACKE
FRONT AXLE (YM140-HK,YM167-HK)
FRONT AXLE (FOR YM167D-HK)

RING GEAR OF FRONT AXLE(YM167D
PROPELLER SHAFT (FOR YM167D-HK
SPINDLE OF FRONT AXLE (YM167D
STEERING

CLUTCH

TRANSMISSION HOUSING(YM140-HK)
TRANSMISSION HOUSING

POWER SHIFT PUMP
REGULATOR(YM167-HK,YM167D-HK)
TRANSMISSION GEARS (YM140-HK)
TRANSMISSION GEARS (YM167,167D
CREEP GEARS

PTO SHAFT

MAIN SHIFT (YM140-HK)

MAIN SHIFT(YM167, YM167D)

RANGE SHIFT & P.T.O. SHIFT

FRONT DRIVE & SHIFT (YM167D-HK
DIFFERENTIAL GEARS

REAR AXLE HOUSING



Contents

Fig. No. Fig. Name Fig. No. Fig. Name
47. REAR AXLE SHAFT
48. TURF TIRES(FRONT & REAR)
49. BRAKES
50. PARKING BRAKE
51. HYDRAULIC PIPES
52. HYDRAULIC CYLINDER
53. HYDRAULIC LIFT
54. HYDRAULIC CONTROL VALVE
55. HYDRAULIC CONTROL
56. ELECTRIC PARTS
57. HOOD
58. LOWER LINK
59. HITCH
60. FRONT P.T.O. (OLD TYPE)

61. FRONT P.T.O. (NEW TYPE)



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.1. CYLINDER BLOCK (TrsA K o
€)= (F)=
. No. Lev. Parts No. Description Qty |
5E A (B) () O (B ¢
zg 1 1 724974-01560 BLOCK ASSY, CYLINDER 1
%z 2 1  724574-01560 BLOCK ASSY, CYLINDER 1
éé 5 2 124060-01050 PLUG, PT1/8 6 7
% 6 2 121500-01100 LINER, CYLINDER 2
6--1 2 121551-01100 LINER, CYLINDER 2 N
(B=%)
7 2 121450-01203 BOLT, HEAD 4
8 2 121550-01200 BOLT, HEAD 4
9 2 121450-01210 BOLT, HEAD 2 2
10 2 121450-01220 NUT, CYLINDER HEAD 2 2
11 2 129350-01230 BOLT, HEAD 2 2
12 2 124085-01900 GUIDE 2 2
13 2 24311-000100 O-RING, 1AP10.0 2 2
14 2 171051-01921 PLUG, NPTF1 1 2
15 2 121450-01960 PLUG, PF1/4 1
16 2 121450-01980 GASKET 1
17 2 121450-01990 PLUG, 30 1 1
18 2 22312-080140 PIN, PARALLEL M8X14 2 2
- 19 2 22351-060012 PIN, SPRING 6.0X12 2 2
E 20 2 27241-300000 PLUG 30 4 4
; 21 2 124085-02411 BUSH, CAMSHAFT 1
§ 22 2 121450-02100 BEARING, MAIN 1
& 23 2 121520-02100 BEARING, MAIN 1
24 2 121550-49111 JOINT, PT1/4 1 1
25 2 171001-49502 JOINT, PIPE 1
26 2 124160-49480 JOINT, PIPE 1
27 1 124970-01330 GASKET, HEAD 1
28 1  124500-01330 GASKET, HEAD 1
28--1 1  124500-01331 GASKET, HEAD 1 N
(B=E88222)
29 1 121520-01860 COVER 1 1
< 30 1 121520-01850 GASKET 1 1
% 31 1 26106-060142 BOLT, M6X 14 PLATED 2 2
": < 32 1 26216-080302 STUD, M8X 30 4 4
N 8 33 1 26716-080002 NUT, M8 4
2 @ 34 1 26366-080002  NUT, M8 4
8 8 35 1 124970-01601 FLANGE, MOUNTING 1
b3 § 36 1 124574-01600 FLANGE, MOUNTING 1
g 5 37 1 121462-01650 BOLT 2 2
* '; 38 1 26706-100002 NUT, M10 2 2
= 39 1 26206-100182 BOLT, M10X 18 PLATED 8 8
?@]@):m» 40 1 22217-100000 WASHER, SPRING 10 2
il 41 1 724970-01540 SUMP ASSY, OIL 1
- 42 1 724574-01540 SUMP ASSY, OIL 1
é 45 2 104200-55080 PLUG, DRAIN 1 1
a 46 2 43400-500450 PACKING 1 1
E 47 1 121450-01710 BOLT, SUMP 17 17
g 48 1 124000-01750 GASKET, OIL SUMP 1
] 49 1  124500-01750 GASKET, OIL SUMP 1
- 50 1 124950-01951 SHIM SET, ADJUSTING 1 1
E" 51 1  721450-02500 HOUSING ASSY, METAL 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.1. CYLINDER BLOCK

SOLD SEPARATELY

X-MARK PARTS I NOT

OPTIONAL PARTS

CYLINDER BLOCK

Fig. 1

Fig. 1 CYLINDER BLOCK

(A)=2T75UA-HK (D)=
(B)=2T75HA-HK (E)=
©)= (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
52 1 721550-02500 HOUSING ASSY, METAL 1
55 2 121450-02110 BEARING, MAIN 1
56 2 121550-02110 BEARING, MAIN 1
57 2 124085-02220  SEAL, OIL 1
58 2 121551-02220 SEAL, OIL 1
59 1  24341-001350  O-RING, 1AS135.0 1
60 1 105225-02020 O-RING 1
61 1 26013-080202 BOLT, M8X 20 6 6
62 1  721450-02611 HOUSING ASSY 1
63 1 721550-02610  HOUSING ASSY, METAL 1
66 2 121450-02160  BEARING, MAIN 1
67 2 721550-02800  BEARING, MAIN 1
68 2 121450-02071 BOLT 2
69 2 129350-02070  BOLT 2
69--1 1 121250-02070  BOLT 2 S
(B=%)
70 2 129350-02050 PIPE 4 z
(B=*)
71 1 105225-02300 BOLT 1
72 1 121550-02300 BOLT 1
73 1  124974-34800 DIPSTICK, OIL 1
74 1 124574-34800  DIPSTICK, OIL 1
75 1 121450-02310 BEARING, 0.25 US 1 A
76 1 121520-02310  BEARING, 0.25 US 1 A
77 1 121450-02320 METALASSY, 0.25 1 A
78 1 121550-02320 BEARING, 0.25 US 1 A
79 1 121450-02370  BEARING, 0.25 US 1 A
80 1 721550-02830 BEARING, 0.25 US 1 A
81 1 121550-02330 BEARING, 0.25 US 1 A

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.2. GEAR HOUSING A o
€)= (F)=
: No. Lev. Parts No. Description Qty |
Fig.2 GEAR HOUSING A B () DO () (A
1 1 724574-01610 CASE ASSY, GEAR 1 1
3 2 124060-01050 PLUG, PT1/8 1 1
4 2 121450-01560 STUD, M8X22 4 4
5 2 22217-080000 WASHER, SPRING 8 4 4
6 2 26366-080002 NUT, M8 4 4
7 2  121450-01570 STUD 1 1
8 2 22117-100000 WASHER, 10 1 1
9 2 26706-100002 NUT, M10 1 1
10 1 121575-01510 GASKET, GEAR CASE 1 1
11 1 121450-01550 COVER, BLOCK 1 1
12 1 121450-01531 GASKET 1 1
13 1 26106-060102 BOLT, M6X 10 PLATED 4 4
14 1 121450-01801 SEAL, TC25408 1 1
15 1 22117-080000 WASHER, 8 13 13
16 1 26106-080752 BOLT, M8X 75 PLATED 2 2
17 1 26106-080852 BOLT, M8X 85 PLATED 7 7
18 1 26106-081152 BOLT, M8X115 PLATED 3 3
19 1 24101-063050 BEARING, BALL 6305C3 1 1
20 1 26587-080102 SCREW, M8X10 1 1
21 1 26106-080452 BOLT, M8X 45 PLATED 1 1
22 1 129350-26000 DRIVE ASSY, PUMP 1 1
23 2 129350-26050 BRACKET, PUMP 1 1
24 2 129350-26100 SHAFT ASSY, DRIVE 1 1
25 3 129350-26200 GEAR 1 1
26 3 129350-26400 SHAFT, PUMP DRIVING 1 1
27 2 124950-26420 SPACER 1 1
28 2 129350-26490 BEARING, BALL 16005 2 2
29 2 22242-000250 RING, 25 1 1
30 2 22252-000470 RING, 47 1 1
31 1  124240-01882 GASKET 2 2
32 1 129350-26160 JOINT 1 1
33 1 26716-080002 NUT, M8 1 1
34 1 22217-080000 WASHER, SPRING 8 1 1
{ 35 1 24341-000460 O-RING, 1AS46.0 1 1
36 1 121456-91400 GEAR 1 1
37 1 121456-91981 BOLT, M8X16 2 2
38 1 121456-91991 BOLT, M8X35 1 1
39 1 24101-062024 BEARING, BALL 6202 1 1
XMARK PARTS : NOT SOLD SEPARATELY
17 Fig. 2 GEAR HOUSING N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.3. LABELS(FOR ENGINE)

Fig.3 LABELS (FOR ENGINE)

X1
& @ ;

| YANMAR DIESEL
MopeL 2 T7SUA

i MAX. OUT PUT (PS/RPM) |
DISPLACEENT VOLUME ( () !

[YANMAR DIESEL ENGINE co..ug\.}
l@ OSAKA JAPAN O

X2
) N
@& @
YANMAR DIESEL

mMoDEL 2T TOHA
MAX.OUT PUT (PS/RPM) . _
DISPLACEMENT VOLLME(() ! = 73

YANMAR DIESEL ENGINE CO.LTO,
O osaxa JAPAN d
\Z=

4

(A)y=2T75UA-HK

()=

(B)=2T75HA-HK )=
€)= (F)=
No. Lev. Parts No. Description Qty
A B () O (E) R
3 1 102210-07990 RIVET 4 4
4 1 121454-12520 LABEL, AIR-CLEANER 1 1
5 1 124764-44800 LABEL, RADIATOR 1 1
6 1 124764-44810 LABEL, RESERVE TANK 1 1
7 1 124764-44920 LABEL, ANTI-FREEZING 1 1

ENGINE AIR FILTER
CLEAN ENGINE AIR FILTER AFTER
EVERY 100 HOURS OF OPERATION
CLEAN MORE FREQUENTLY IF
REQUIRED
REPLACE AFTER EVERY 600 HOURS
OF OPERATION OR ONCE A YEAR
FOLLOW OPERATORS MANUAL
INSTRUCTIONS
2 TOKYO ROKICO. LTD.

Radiator CAUTION:

1. Under normal circumstances

this cap shouid not be opened.
2. Check the water level in the
* sub-tank. It it 1 below the lower
mark, add water 1o sub-tank
Engine should be coot
3. See sub-tank caution
plate.

6

CAUTION
. Adding of water 15 done through the
sub- tank
Bafore starting. make sure that water
level 15 up 1o the  Full mark
1 water lovel is low, remave the cap
af the sub tank and add watec untd
the  Full mark 1s reached

~

w

USE

ANTI-FREEZE
IN WINTER

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.4. CYLINDER HEAD & BONNET

Fig.4 CYLINDER HEAD & BONNET

107

XMARK PARTS ! NOT SOLD SEPARATELY

FOR MODEL 2T75UA

109

@——Hl
G210

68
69

o g

FOR MODEL 2T75HA

(A)y=2T75UA-HK
(B)=2T75HA-HK
©)=

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 724974-11700 HEAD ASSY, CYLINDER 1 1
4 2 105225-11100 VALVE, INTAKE 2
5 2 104211-11100 VALVE, INTAKE 2
6 2 105225-11110 VALVE, EXHAUST 2
7 2 104211-11110 VALVE, EXHAUST 2
8 2 124060-11120 SPRING, VALVE 4 4
11 2 104200-11180 RETAINER, SPRING 4 4
12 2 101158-11190 COTTER 4 4
12-1 2 27310-070000 COTTER 7 4 4
(A=)
12--1 2 27310-070000 COTTER 7 4 4
(A=)
12-2 2 27310-070001  COTTER, 7 4 4
(A=%)
12--2 2 27310-070001  COTTER, 7 4 4
(A=%)
12-3 2 101158-11190 COTTER 4 4
(A=%)
12--3 2 101158-11190 COTTER 4 4
(A=)
13 2 124950-11340 SEAL, VALVE STEM 4 4
14 2 104211-11370 CAP, VALVE 4 4
15 2 105225-11350 STUD 2 2
16 2 26696-100002 NUT, LOCK M10 2 2
17 2 22137-100000 WASHER, 10 2 2
18 2 26216-080652  STUD, M8X 65 4
19 2 26216-080702  STUD, M8X 70 4
20 2 26366-080002 NUT, M8 4 4
21 2 171051-01921 PLUG, NPTF1 1 1
22 2 23873-030000  PLUG, RO3 1 1
23 2 124969-11670 COVER, HEAD 1 1
24 2 121450-11680 GASKET 1 1
25 2 26106-080202 BOLT, M8X 20 PLATED 1
25-1 2 121250-01710  BOLT, SUMP M8X14 1 1
(A=)
25--1 2 121250-01710 BOLT, SUMP M8X14 1 1
(A=%)
25-2 2 26106-080142 BOLT, M8X 14 PLATED 1 1
(A=*1987.10) (B=*1987.10)
26 2 26106-080222 BOLT, M8X 22 PLATED 1
27 2 26106-080402 BOLT, M8X 40 PLATED 3 3
27-1 2 26106-080352 BOLT, M8X 35 PLATED 1 1
(A=)
27--1 2 26106-080352 BOLT, M8X 35 PLATED 1 1
(A=%)
28 2 26106-080452 BOLT, M8X 45 PLATED 1 2
(A=)
29 2  26216-080222  STUD, M8X 22 1
30 2 121450-11550 STUD, MANIFOLD 2
31 2 26216-080502  STUD, M8X 50 1
32 2 26216-080452  STUD, M8X 45 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

H A)=2T75UA-HK D)=
Fig.4. CYLINDER HEAD & BONNET EB;ZZT%HA_HK EE;:
©)¢= (A=
No. Lev. Parts No. Description Qty |
5 A B () DO () (A
g 33 2 26366-080002  NUT, M8 2
g 34 2 22217-080000  WASHER, SPRING 8 2 2
5 35 2 26716-080002  NUT, M8 2 2
< 8 36 1 124000-11240  SHAFT, ROCKER ARM 1
2 g 37 1 124500-11240  SHAFT ASSY, ROCKER 1
N 0 40 2 24190-110001  BALL, STEEL 11/32 2 2
N g 41 1 121450-11260  SUPPORT, ROCKER ARM 1 1
z g 42 1 121450-11270  SUPPORT, ROCKER ARM 1 01
9 X 43 1 121550-11280  SPRING 11
s 44 1 121550-11290  WASHER 4 4
3 45 1 22242-000140  RING, 14 2 2
« 46 1 26921-080102  SCREW, M8X10 11
a7 1 724085-11650  ARM ASSY, ROCKER 4
48 1 721450-11650  ARM ASSY, ROCKER 2
52 2 101158-11230  SCREW, VALVE ADJUST 4 2
53 2 26756-080002  NUT, LOCK M8 4 2
54 1 721450-11660  ARM ASSY, ROCKER 2
57 2 101158-11230  SCREW, VALVE ADJUST 2
58 2 26756-080002  NUT, LOCK M8 2
59 1  121470-11401  CHAMBER 2
S 60 1 121550-11400  CHAMBER 2
61 1 124950-11410  CHAMBER 2
62 1 121550-11411  CHAMBER 2
63 1 124950-11450  GASKET, CHAMBER 4
64 1 121550-11451  GASKET, CHAMBER 4
65 1 101147-11490  INSULATOR 2
66 1 103854-11490  INSULATOR 2
67 1 101147-11900  RETAINER 2 2
68 1 124160-11360  KNOB 2 2
69 1 24311-000120  O-RING, 1AP12.0 2 2
70 1 724976-11520 BONNET ASSY, HEAD 1
71 1 724574-11520 BONNET ASSY, HEAD 1
74 2 128270-11310  GASKET, BONNET 1
75 2 124520-11310  GASKET, BONNET 1
76 2 124160-01751 COVER, FILLER 1
77 2 124160-01750  COVER 1
78 2 121420-01760 O-RING 1 1
78-1 2 24311-000320  O-RING, 1AP32.0 1 1 R
)
. o I 79 2 26366-060002  NUT, M6 2 2
e ¥ 80 2 121450-03610  SHAFT, DECOMPRESSION 2 2
5 a é‘ 81 2 22312-030220  PIN, PARALLEL M3X22 2 2
z I = 82 2 24311-000070  O-RING, 1AP7.0 2 2
g @ o o, 83 2 12146203740  LEVER, DECOMPRESSION 11
A % /8 84 2 124970-03740  LEVER, DECOMPRESSION 11
] 2 D 7 85 1 124976-03760 CONNECTOR 1
g Q £ 86 1 124523-03760 CONNECTOR 1
2 g 2 238 87 2 121450-03770  COLLAR 2 2
z € @} 88 2 23418-080000  GASKET, 8X1.0 2 2
. e 89 2 22117-050000 WASHER, 5 2
M Rz 90 2 26557-050122  SCREW, M5X12 2 2
NN Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.4. CYLINDER HEAD & BONNET (TSR o
€)= (F)=
No. Lev. Parts No. Description Qty |
5 A (B) () O (B ¢
g 91 2  26756-050002 NUT, LOCK M5 2 2
g 92 2 104104-67300 SPRING, RETURN 1 1
g 93 2 121250-03783 RETAINER, INNER WIRE 1 1
q § 94 2 22272-000060 RING, E- 6 1 1
3 % 95 2 26116-050142 BOLT, M5X 14 PLATED 1
[ g 96 2 26116-050088 BOLT M 5X 8 PLATED 1
'& E 97 1 121000-03020 COVER, BREATHER 1
o E 98 1 121450-03012 BODY, BREATHER 1
8 * 99 1 121450-03020 BODY, BREATHER 1
=3 100 1  121450-03030 WOOL, STEEL 1
°°: 101 1 121000-03070 GASKET 1
w 102 1 121000-03080 PLATE, SHELTER 1
103 1 22217-050000 WASHER, SPRING 5 2
104 1  24341-000400 O-RING, 1AS40.0 1
105 1 26106-080162 BOLT, M8X 16 PLATED 2
106 1 26557-050102 SCREW, M5X10 2
107 1 26106-060222 BOLT, M6X 22 PLATED 4
108 1  23065-090500 PIPE, 9X 500 1
109 1 23065-120500 PIPE, 12X 500 1
110 1 124160-01650 CLAMP, PIPE 1
s 111 1 26557-080102 SCREW, M8X10 1
112 1 124060-11800 GUIDE, VALVE 2 2
113 1 124060-11810 GUIDE, VALVE 2 2

Fig.4 CYLINDER HEAD & BONNET
FOR MODEL 2T7SHA

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.5. AIR CLEANER A o
©)¢= (A=
No. Lewv. Parts No. Description ' |
Fig. 5 AIR CLEANER A B © O E @
1 1  124574-12500 CLEANER ASSY, AIR 1 1
3 2 124574-12530  PAN, DUST 11
4 2 124574-12670  BAFFLE 11
5 2 171022-12530 ELEMENT 1 1
6 2 124064-12690 WASHER 1 1
7 2 124064-12680 BOLT 1 1
8 1 124976-12020  PIPE, AIR INTAKE 1
9 1 12400012030  GASKET 1
10 1 124574-12040  PIPE, AIR INTAKE 11
11 1 124574-12550  PIPE 1 1
12 1 23010-058000 CLAMP, 58 3 3
13 1 124520-12700  MANIFOLD, AIR INTAKE 1
14 1 124500-12710  GASKET, MANIFOLD 1
15 1 26106-080402  BOLT, M8X 40 PLATED 2
16 1 26106-080202  BOLT, M8X 20 PLATED 2

FOR MODEL
2T7SHA

X-MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

i A)=2T75UA-HK D)=
Fig.6. SILENCER (mzTTsUAHK o
©)= (F)=
No. Lewv. Parts No. Description ' |
AW B €© O E G
1 1 124974-13510 MANIFOLD, EXHAUST 1
< 2 1 124574-13510 MANIFOLD, EXHAUST 1
B 3 1 26013-080222 BOLT, M8X 22 1
n~ 4 1 26013-080452 BOLT, M8X 45 2
" 5 1 26013-080502  BOLT, M8X 50 1
- 6 1 22217-080000  WASHER, SPRING 8 2
unJ 7 1 124574-13540 GASKET 1 1
g 8 1 724574-13700 SILENCER ASSY 1 1
@ < 10 2 105546-13570 PIPE, EXHAUST 1 1
8 11 2 124664-13580 CLAMP 1 1
12 2 26106-080602 BOLT, M8X 60 PLATED 1 1
13 2 26366-080002 NUT, M8 1 1
14 2 22117-080000 WASHER, 8 1 1
15 1 124000-13520 1 4
(A=)
15-1 1 124000-13200 GASKET, SILENCER 1 S
(A=%)
16 1  124500-13520 GASKET 1
17 1 26716-080002 NUT, M8 2 2
18 1 22217-080000 WASHER, SPRING 8 2 2
19 1 124974-13650 SUPPORT, SILENCER 1
20 1 124574-13650 SUPPORT, SILENCER 1
21 1 26106-080142 BOLT, M8X 14 PLATED 4 4

Fig. 6 SILENCER

FOR MODEL 2T7SHA

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.7. CAMSHAFT (TSR o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig.7 CAMSHAFT (A (B © O € F
1 1  724085-14580 CAMSHAFT ASSY 1
2 1  724520-14580 CAMSHAFT ASSY 1
5 2 22512-070300 KEY, 7X 30 1 1
6 1 124085-14090 CAM, FUEL 1 1
7 1 129350-14100 GEAR, CAMSHAFT 1 1
8 1 121450-14120 NUT 1 1
9 1 104200-14200 TAPPET 4 4
10 1  121450-14400 ROD, PUSH 4
11 1 121550-14400 ROD, PUSH 4
12 1 24101-062054 BEARING, BALL 6205 1 1
13 1 26587-080102 SCREW, M8X10 1 1

FOR MODEL 27v73UA

X*MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

i A)=2T75UA-HK D)=
Fig.8. CRANKSHAFT & FLYWHEEL (mzTTsUAHK o
©)= (F)=
No. Lewv. Parts No. Description ' |
Fig.8 CRANKSHAFT & FLYWHEEL @ | © © B 6
1 1 724000-21701 CRANKSHAFT ASSY 1
' 2 1 724500-21700 CRANKSHAFT ASSY 1
5 2  22512-070180 KEY, 7X 18 2 2
7 2 22312-080160 PIN, PARALLEL M8X16 1 1
20,20-1 8 1  129350-21200 GEAR, CRANKSHAFT 1 1
21,21-1 9 1 121450-21541 NUT, CRANKSHAFT GEAR 1 1
10 1  124970-21651 V-PULLEY 1
11 1 124574-21650 V-PULLEY
12 1 22351-040008 PIN, SPRING 4.0X 8 2 2
13 1 26776-180002 NUT, LOCK M18 1 1
14 1  124974-21590 FLYWHEEL ASSY 1
15 1  124574-21590 FLYWHEEL ASSY 1
18 2 124060-21600 GEAR, RING 1 1
19 2 124450-21230 BUSH 1 1
20 1 124160-21500 BOLT 5
20--1 1 124160-21501 BOLT, FLYWHEEL 5 R
(A=%)
21 1 105225-21500 BOLT, FLYWHEEL 5
21--1 1 105225-21501 BOLT, FLYWHEEL 5 R

(B=)

FOR MODEL 2T 75UA

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

X-MARK PARTS ! NOT SOLD SEPARATELY

FOR MODEL 2T 75HA



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.9. PISTON & CONNECTING ROD =TS K o
©)= (F)=
No. Lev. Parts No. Description Qty |
Fig.9 PISTON & CONNECTING ROD A B © O € F
1 1 121467-22090 PISTON ASSY 2
2 1 121550-22090 PISTON ASSY 2
5 2  721575-22500 RING SET, PISTON 2
6 2 705311-22500 RING SET, PISTON 2
11 1 105225-22300 PIN, PISTON 2
12 1 104200-22300 PIN, PISTON 2
13 1 105225-22400 CIRCLIP 4
14 1 172100-22400 CIRCLIP 4
15 1 705311-23100 ROD ASSY, CONNECTING 2
16 1  721550-23100 ROD ASSY, CONNECTING 2
19 2 105225-23100 BEARING, PISTON PIN 2
20 2 124060-23100 BEARING, PISTON PIN 2
21 2 105225-23200 BOLT, CONNECTING ROD 4
22 2 121550-23200 BOLT, CONNECTING ROD 4
23 2 705311-23600 BEARING, CRANK PIN 2
24 2 721550-23600 BEARING, CRANK PIN 2
25 1 105311-23380 METAL ASSY, 0.25 2
26 1 121550-23380 BEARING, 0.25 US 2

OPTIONAL PARTS

19 0.25 UNDER SIZE

[ 20

25
26
15,16——% }g
—21,22
XMARK PARTS : NOT
SOLD SEPARATELY
N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.10. LUBRICATING OIL SYSTEM (rzTTsu o
€)= (F)=
No. Lev. Parts No. Description Qty |
; A _(B) () DB) () (F)
£ 1 1 129350-32090 PUMP ASSY, OIL 1 1
)
‘ 3 2 121450-32050 PIN 1 1
¢ 1 1 121450-32021  GASKET, PUMP 1 1
é 12 1 26013-060222 BOLT, M6X 22 3 3
£ 13 1 128270-35090  PIPE ASSY, OIL INLET 1
E 14 1 124574-35090 PIPE, OIL INLET 1
g 15 1  124450-35070 NUT, PF1/4 1
* 16 1 121550-35100 NUT, CAP PF1/4 1
g 17 1 121550-35110 GASKET, 18 1
& 18 1 121150-35100 BRACKET 1
[ 19 1  124450-35100 FILTER, OIL 1
ﬁ 20 1  124550-35110 ELEMENT 1
"o" 21 2 124450-35110 O-RING 1 1
g 22 1 124085-35300 VALVE ASSY, CONTROL 1 1
o« 28 1  124085-35350 NUT, M20 1 1
Q 29 1 124969-39200  PIPE ASSY 1
30 1  124500-39200 PIPE ASSY, OIL 1
31 1 124160-39140  BOLT, PIPE JOINT M10 1 1
32 1  23414-100000 GASKET, 10X1.0 2 2
33 1 124550-59820  BOLT, PIPE JOINT M8 12
34 1  23414-080000 GASKET, 8X1.0 2 4
35 1 124450-39240 RETAINER, PIPE 1 1
36 1 124160-39450 SWITCH, 0.5KG 1 1

FOR MODEL 2T75HA

LUBRICATING OIL SYSTEM

Fig. 10.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

1 A)=2T75UA-HK D)=
Fig.11. COOLING WATER SYSTEM (2T o
€)= (F)=
. No. Lev. Parts No. Description Qty |
Fig. 11 COOLING WATER SYSTEM A B (€ O (E) (F)
FOR MODEL 2T7SHA 1 1 121554-42100 PUMP ASSY, WATER 11
- 1--1 1 121000-42010 PUMP ASSY, WATER 1 1 S
(A=*)
2 2 121000-42100 PUMP ASSY, WATER 1 1
4 3 129350-42200 IMPELLER 1 1
5 3 121450-42240 BEARING, SHAFT 1 1
6 3  121450-42310 SEAL, MECHANICAL 1 1
7 3  121450-42260 FLANGE, V-PULLEY 1 1
8 3 23873-030000 PLUG, R03 1 1
9 2 121000-42051 GASKET, WATER PUMP 1 1
10 2  26106-060322 BOLT, M6X 32 PLATED 1 1
11 2 121000-42120 BRACKET, PUMP 1 1
12 1 124465-44950 GASKET, 16 1 1
13 1  121450-42450 PLUG, M16 1 1
14 1 121450-44410 GASKET 1 1
15 1 26106-080852 BOLT, M8X 85 PLATED 2 2
16 1 26106-080902 BOLT, M8X 90 PLATED 1 1
17 1 26116-081052 BOLT, M8X105 PLATED 1 1
18 1 22117-080000 WASHER, 8 3 3
19 1 121450-42350 V-PULLEY 1
20 1 124574-42350 V-PULLEY 1
21 1 121522-42290 V-BELT, A34.5 1
21--1 1 171022-44960 V-BELT, A35 1 S
(A=*830821)
22 1 171001-42290 V-BELT, A35.5 1
22--1 1 124732-42290 V-BELT, AX37 1 S
(A=9 (B=9)
23 1 124974-44500 RADIATOR 1
24 1 124574-44500 RADIATOR 1
25 2 124450-44590 CAP, RADIATOR 1 1
26 1 26106-080122 BOLT, M8X 12 PLATED 4 4
27 1 124574-44580 SCREEN, RADIATOR 1 1
28 1 124750-44740 FAN, D270XL44 1 1
29 1 26014-060162 BOLT, M6X 16 4
30 1 121267-44760 SPACER 1
31 1 121250-44901 SWITCH, 110 1 1
} - 32 1 124465-44950 GASKET, 16 1 1
Sﬁ 0 33 1 121520-44510 TANK ASSY, SUB 1 1
35 2  121450-44530 CAP 1 1
X 36 2 124450-44560 RETAINER 1 1
37 2 23065-070145 PIPE, 7X 145 1 1
@-25 38 1  124970-44540 BRACKET 1 1
43 44 39 1 121750-44550 BAND, TANK 1 1
43-1 40 1 26014-060352  BOLT, M6X 35 4
FOR MODEL 2T75HA © 41 1 124574-49010 PIPE ASSY 11
44— S~ 42 1 124574-49020  PIPE, WATER 1 1
) 43 1 121000-49030  PIPE, WATER 1
43-1 1 171003-49030  PIPE, WATER 11 N
@_2 6 (A=)
44 44 1  23010-038000 CLAMP, 38 6 6
431 45 1 129350-49130 BODY 1 1
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.11. COOLING WATER SYSTEM

Fig. 11

COOLING WATER SYSTEM

43-1

FOR MODE/L 2T7I5HA

FOR MODEL 2F75HA
44

43-1

e
2
44 @

~©

=26

(A)=2T75UA-HK (D)=
(B)=2T75HA-HK ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
46 1 129350-49120 PLUG, DRAIN 1 1
47 1 24311-000120 O-RING, 1AP12.0 1 1
48 1 26696-100002 NUT, LOCK M10 1 1
49 1 121250-49160 PIPE, WATER DRAIN 1 1
50 1 121454-49160 PIPE, WATER DRAIN 1 1
51 1  124766-59050 CLIP, HOSE 12 4 4
52 1  129350-49530 COVER, THERMOSTAT 1 1
53 1  129350-49540 GASKET 1 1
54 1 26106-080182 BOLT, M8X 18 PLATED 2 2
55 1  129350-49800 THERMOSTAT, 71 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.12. FUEL INJECTION PUMP pAEAE A o

(B)=2T75HA-HK
©)= (F)=

No. Lev. Parts No. Description Qty |
Fig. 12 FUEL INJECTION PUMP A B () DO () (A
1 1  724085-51700 PUMP ASSY, INJECTION 1
2 1  724520-51700 PUMP ASSY, INJECTION 1
4 2  124950-51100 PLUNGER ASSY 2
5 2 121550-51100 PLUNGER ASSY 2
" 6 2 12495051270  GASKET 2 2
1 7 2 124950-51190 SPRING, PLUNGER 2 2
12 8 2 124060-51300 VALVE ASSY, DELIVERY 2 2
9 2 124550-51350 GASKET, DELIVERY 2 2
10 _—é 10 2  124550-51320 SPRING, DELIVERY 2 2
% 11 2 124550-51341 HOLDER, DELIVERY L43 2 2
12 2 124550-51370 O-RING 2 2
8 9 = x36 13 2  124950-51170 RETAINER, SPRING A 2
—@ X37 38 27 14 2 174307-51170 RETAINER, SPRING A 2
15 2 174307-51181 RETAINER, SPRING B 2 2
X29 30 x28 16 2 124950-51510 PINION 2 2
17 2 724550-51520 GUIDE, PLUNGER 2 2
19 3 711100-51540 ROLLER ASSY 2 2
22 3 174100-54120 PIN 2 2
23 2 174307-51700 SHIM SET 2 2
24 2 103854-51251 PIN, PLUNGER 1 1
25 2 124950-51640 PLATE ASSY, ADJUST 1 1
26 2 103854-51660 SCREW 1 1
27 2 124085-51500 RACK, CONTROL 1 1
30 3  124550-51590 RETAINER 1 1
31 2  26587-050102 SCREW, M5X10 1 1
32 2 22217-050000 WASHER, SPRING 5 1 1
33 2  22117-050000 WASHER, 5 1 1
34 2 124950-51450 PIECE, GUIDE 2 2
35 2 174307-51460 PIN, LOCK 1 1
38 2 124220-51890 RIVET 2 2

*MARK PARTS : NOT SOLD SEPARATELY

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.13. FUEL INJECTION VALVE A o
©= )&=
) No. Lev. Parts No. Description Qty I
Fig. 13 FUEL INJECTION VALVE (A (B (© ©® (B ®
1 1 724950-53100  VALVE ASSY,INJECTION 2
2 1 724060-53101  VALVE ASSY,INJECTION 2
3 2 124770-53000  VALVE ASSY,INJECTION 2 2
4 2 101147-53080  NUT, NOZZLE 2

5 2 104200-53080  NUT, NOZZLE 2
(8)—20— ® 7 2 113200-53110  SPINDLE, INTER 2 2
© \ 8 2 103854-53120  SPRING, NOZZLE 2 2
— 67 9 2 113200-53120  RETAINER, SPRING 2 2
10 2 110250-53150  PLATE ASSY, ADJUST 2 2
10— & 1 2 103854-53180  RETAINER, SPRING 2 2
g - o 12 2 172100-53200  GASKET 2 2

©

=

8 — =

s ——&

ER TO Fig. . 8

REF g. 4 7
ol

| %

4 @

5 I l

REFER TO Fig. 4
@2
XMARK PARTS : NOT SOLD SEPARATELY
Fig. 13 FUEL INJECTION VALVE e, s

N:OldwNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.14. FUEL OIL SYSTEM (TrsA K o
€)= (F)=
. No. Lev. Parts No. Description Qty |
Fig. 14 FUEL OIL SYSTEM AW B €© O E G
1 1 124064-55600 FILTER ASSY, FUEL 1 1
2 2 724160-55200 BODY ASSY, FILTER 1 1
4 3 104200-55321 VALVE, TAPER 1 1
5 3 104200-55330 SPRING, VALVE 1 1
6 3 104200-55341 HANDLE 1 1
7 3 101720-55750 PLUG, 6 2 2
8 3 104200-55750 SCREW, M4 1 1
9 3  23418-060000 GASKET, 6X1.0 2 2
10 3 24311-240100 O-RING, 1AP10A 1 1
11 2 124064-55510 COVER 1 1
12 2 102103-55520 O-RING 1 1
13 2 110250-55610 RING, RETAINING 1 1
14 2 104500-55710 ELEMENT 1 1
15 1 26106-080652 BOLT, M8X 65 PLATED 1 1
16 1 124085-59810 PIPE ASSY, INJECTION 1
17 1  171055-59810 PIPE ASSY, INJECTION 1
18 1 124085-59820 PIPE ASSY, INJECTION 1
19 1 171055-59820 PIPE ASSY, INJECTION 1
20 1 123325-59100 RETAINER, PIPE 2 2
21 1  123325-59110 COVER 2 2
22 1 26106-060162 BOLT, M6X 16 PLATED 4 4
23 1  121450-59850 BRACKET 1
24 1 124085-59850 BRACKET 1
25 1 26116-060102 BOLT, M6X 10 PLATED 2 2
26 1 26776-120002 NUT, LOCK M12 1
27 1 121250-59860 BRACKET 1 1
28 1 124574-59010 PIPE ASSY, FUEL 1 1
30 2 101304-59020 JOINT, PIPE 12 1 1
31 2 124766-59050 CLIP, HOSE 12 1 1
32 1 124160-01650 CLAMP, PIPE 1 1
33 1  124766-59050 CLIP, HOSE 12 1 1
34 1 103854-59191 BOLT ASSY, JOINT M12 1 1 W
(A=9)
35 2 103854-59201 BOLT, PIPE JOINT M12 1 1
36 2 124060-59380 PLUG, 6 1 1
37 2 43400-500390 SEAL WASHER 6 1 1
38 1 104200-59170 GASKET, 12 2 2
39 1 124976-59500 PIPE ASSY, RETURN 1 1
40 2  121450-59550 PIPE, FUEL D8X80 1 1
41 2 124550-59030 JOINT, PIPE 8 1 1
42 2 121750-59090 JOINT, PIPE 8 1 1
43 2 124066-59100 CLIP, HOSE 8 2 2
44 1  124060-77680 CLIP, HOSE 10 1 1
45 1 101147-59810 BOLT, PIPE JOINT M8 2 2
46 1 23414-080012 GASKET, 8X1.0 4 4
47 1 105052-77400 FEED PUMP,F.O. 1 1 A
(A=9)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.15. GOVERNOR MECHANISM (TSR o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 15 GOVERNOR MECHANISM @ 6 © O 6 6
1 1 121450-61101 WEIGHT ASSY,GOVERNOR 1 1
3 2 104200-61200 WEIGHT, GOVERNOR 2 2
‘? 4 2 172200-61220 PIN, GOVERNOR WEIGHT 2 2
5 1 724574-61500 LEVER ASSY, GOVERNOR 1 1
6 2 124574-61000 LEVER ASSY, GOVERNOR 1 1
11 3  22322-030180 PIN, TAPER 3X18 2 2
12 2 121520-61520 BEARING, NEEDLE 2 2
12-1 2  121567-61640 BUSH 2 2 R
(A=9)
13 2 121520-61620 SUPPORT 1 1
13--1 2  121567-61620 SUPPORT 1 1 R
(A=9)
14 2 121450-61631 SPRING 1 1
15 2 22312-040080 PIN, PARALLEL M4X 8 2 2
16 2 22351-030010 PIN, SPRING 3.0X10 1 1
17 1 129350-61600 SLEEVE, GOVERNOR 1 1
18 1 26116-060222 BOLT, M6X 22 PLATED 2 2
19 1 121450-66180 LEVER ASSY 1 1
22 2 22312-030080 PIN, PARALLEL M3X 8 1 1
23 1 22137-080000 WASHER, 8 1 1
24 1  22272-000060 RING, E- 6 1 1
25 1 121520-66010 SPRING, REGULATOR 1 1
26 1 22351-040008 PIN, SPRING 4.0X 8 2 2
27 1  124969-66000 LEVER ASSY,REGULATOR 1 1
30 2 22322-030200 PIN, TAPER 3X20 1 1
31 2 24311-000070 O-RING, 1AP7.0 1 1
32 1 104104-67300 SPRING, RETURN 1 1
33 1 124756-67310 HOOK 1 1
34 1 121250-03783 RETAINER, INNER WIRE 1 1
35 1 22272-000060 RING, E- 6 1 1
36 1 26116-050142 BOLT, M5X 14 PLATED 1 1
37 1 121520-66550 LIMITER ASSY, FUEL 1 1
40 2 121520-66580 SPRING, CONTROLLER 1 1
41 2 124950-66590 SHIM SET 1 1
42 2 26756-050002 NUT, LOCK M5 2 2
43 1  43400-500450 SEAL WASHER 12 2 2
44 1 26736-120002 NUT, M12 1 1
45 1 26687-120002 NUT, CAP M12 1 1
46 1  124969-66700 SUPPORT, WIRE 1 1
47 1 26106-060122 BOLT, M6X 12 PLATED 1 1
48 1 121454-66420 ADJUSTER 1 1
49 1  124550-66370 NUT, M6 1 1
50 1 135210-61090 LEAD 1 1
51 1 22451-060000 WIRE, 0.6 1 1
52 1 26756-060002 NUT, LOCK M6 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601
Fig.16. ENGINE STOPPING DEVICE A o
©)= (F)=

No. Lev. Parts No. Description Qty |
A B () O (E) R

Fig. 16 ENGINE STOPPING DEVICE 12155166520 LEVER STOP

104211-03770 RETAINER
124250-03640 SCREW

24311-000090 O-RING, 1AP9.0
121551-66580 SPRING, RETURN
22322-030160 PIN, TAPER 3X16

N N
R R Rl e e
R R Rl e e

o U WNE

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.17. ELECTRIC STARTING & THERMOSTAT

(A)y=2T75UA-HK
(B)=2T75HA-HK
©)=

)=
©®=
=

. No. Lewv. Parts No. Description
Fig. 17 ELECTRIC STARTING & THERMOSTART ® B (© O E @

1 1 121450-77010  STARTER, S114-235B 1 1

2 1 124550-77030 COVER, TERMINAL 1 1

3 1 121470-77050  O-RING 1 1

4 1 121450-77200 DYNAMO, 12V-180W 1 1

4-1 1 124080-77200 GENERATOR 1 1
(A=9)

4-2 1 124080-77201 GENERATOR, LR135-91 1 1
(A=9)

5 1  121450-77711  LIMITER, RS5101 1

6 1 121521-77330  ADJUSTER 1 1

6-1 1 129354-77330 ADJUSTER 1 1
(A=9)

7 1 26106-080222  BOLT, M8X 22 PLATED 1 1

7-1 1 26014-080352  BOLT, M8X 35 1 1
(A=9

8 1 124950-55900  PIECE, DISTANCE 1 1
(A=9)

9 1 124610-77210 COVER, GENERATOR 1 1
(A=%)

10 1 26116-081202  BOLT, M8X120 PLATED 11
(A=9)

1 1  26366-080002  NUT, M8 1 1
(A=%)

12 1  121150-77701  PIPE, FUEL 11

13 1 121700-59560  PIPE, FUEL D11X330 1 1

14 1 124060-77680  CLIP, HOSE 10 4 4

15 1 121236-77700  PIPE, FUEL 1 1

16 1 121750-77800  TANK ASSY, HEADER 1 1

17 1 121567-77810 RETAINER 1 1
(A=%)

18 1 26106-080122  BOLT, M8X 12 PLATED 2 2
(A=9)

19 1 121550-77810  BRACKET 1 1

20 1 124460-77820 RETAINER 1 1

21 1 26557-060082 SCREW, M6X 8 2 2

22 1 26106-080122  BOLT, M8X 12 PLATED 2 2

23 1 121520-77910 PLUG, THERMOSTAT 1 1

24 1 121120-77920  WIRE 1 1

XMARK PARTS : NOT SOLD SEPARATELY ves ves

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=2T75-UA-HK D)=
Fig.18. STARTER(12V-1.3KW),5114-235 (TS A o
€)= (F)=
No. Lev. Parts No. Description » ® (C)QII{D) © ® |
Fig- 18 STARTER (12V-1.3KW), $114-235 1 1 121450-77010 STARTER, S114-235B 1 1
2 2 X211491001 ARMATURE ASSY 1 1
3 2  X21148110 WASHER SET, THRUST 1 1
4 2 X21147155 STOPPER SET, PINION 1 1
5 2 X211432001 COIL ASSY, FIELD 1 1
6 3 X21147215 SCREW, POLE CORE 4 4
7 3  X21145312 BRUSH, + 2 2
8 2 X211453002 COVER ASSY, REAR 1 1
9 3  X21145352 METAL, REAR COVER 1 1
10 2  X21141360 HOLDER ASSY, BRUSH 1 1
11 3 X21148313 BRUSH (-) 2 2
12 3  X21149314 SPRING, BRUSH 4 4
13 2 X211455003 PINION ASSY 1 1
14 2 X211456009 CASE ASSY, GEAR 1 1
15 3 X21145661 METAL, GEAR CASE 1 1
16 2 X21143963 COVER SET, DUST 11
17 2 X21143454 PLATE, CENTER 1 1
18 2 X21148652 LEVER SET, SHIFT 1 1
19 2 X211497004 SWITCH, MAGNETIC 1 1
20 2 X21146815 BOLT 2 2
21 2 X7120632 BOLT 2 2
22 2 X21142835 SCREW SET 2 2
23 1 X21142742 COVER (A), RUBBER 11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.19. GENERATOR(GP9150,12V180W),PRE.

Fig. 19 GENERATOR (PREVIOUS TYPE)
(GP9150, 12V 180W)

14 15
1

XMARK PARTS I NOT
SOLD SEPARATELY

(A)y=2T75UA-HK
(B)=2T75HA-HK
©)=

)=
©®=
=

#Confirm the generator
type on your tractor.

M ww

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 121450-77200 DYNAMO, 12V-180W 1 1
2 2 94210M-42875 FLYWHEEL ASSY 1 1
4 3 94210M-13751 SHAFT 1 1
4-1 3 94210M-42927  SHAFT 1 1 N
(A=9)
4--1 3 94210M-42927 SHAFT 1 1 N
(A=%)
4-2 3 XM429270000 SHAFT 1 1 R
(A=9)
4--2 3 XM429270000 SHAFT 1 1 R
(A=%)
5 3 94210M-86124 BEARING 1 1
5-1 3 24107-062010 BEARING, 6201ZZC3 1 1 N
(A=%)
5--1 3 24107-062010 BEARING, 6201ZZC3 1 1 N
A=+
5-2 (3 )XM861240000 B.BEARING #6201Z2ZC3 1 1 N
(A=%)
5--2 3 XM861240000 B.BEARING #6201Z2ZC3 1 1 N
(A=9)
6 3 94210M-42801 PULLEY 1 1
6-1 3  94210M-42929  PULLEY 1 1 N
(A=%)
6--1 3 94210M-42929 PULLEY 1 1 N
(A=9)
6-2 3 XM429290000 PLATE, PULLEY 1 1 R
(A=9
6--2 3 XM429290000 PLATE, PULLEY 1 1 R
(A=9)
7 2  94210M-32983 COLLAR 1 1
7-1 2 XM329830000 COLLAR 1 1 R
(A=9)
7--1 2 XM329830000 COLLAR 1 1 R
(A=%)
8 2 94210M-86025 WASHER 1 1
8-1 2 XM860250000 WASHER 10 1 1 R
(A=9)
8--1 2 XM860250000 WASHER 10 1 1 R
(A=9)
9 2  94210M-21239 WASHER, SPRING 10 1 1
9-1 2 22217-100000 WASHER, SPRING 10 1 1 N
(A=9
9--1 2 22217-100000 WASHER, SPRING 10 1 1 N
(A=9)
10 2  94210M-86372  NUT 1 1
10-1 2 26716-100002 NUT, M10 1 1 R
(A=9)
10--1 2 26716-100002 NUT, M10 1 1 R
(A=)
11 2 94210M-51416 PLATE ASSY 1 1
11-1 2  XM514160000 PLATE ASSY 1 1 R
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.19. GENERATOR(GP9150,12V180W),PRE.

(A)y=2T75UA-HK
(B)=2T75HA-HK
©)=

)=
©®=
=

No. Lewv. Parts No. Description
Fig. 19 GENERATOR (PREVIOUS TYPE) AW B €© O E G
(GP9150, 12V 180W) (A=%)
11--1 2 XM514160000  PLATE ASSY 1 1
(A=%)
12 3 94210M-51417 PLATE 1 1
% Confirm the generator 13 3 94210M-51418 COREASSY 101
type on your tractor. 13-1 3 XM514180000 STATOR 1 1
(A=%)
13--1 3 XM514180000  STATOR 1 1
(A=)
14 3 26557-040252 SCREW, M4X25 2 2
15 3 22217-040000 WASHER, SPRING 4 2 2
16 3 94210M-86124 BEARING 1 1
16-1 3 24107-062010 BEARING, 6201ZZC3 1 1
(A=%)
16--1 3 24107-062010 BEARING, 6201ZZC3 1 1
A=+
16-2 (3 )XM861240000 B.BEARING #6201Z2ZC3 1 1
(A=%)
16--2 3  XM861240000 B.BEARING #6201ZZC3 1 1
(A=)
17 3 94210M-96717 CUPLER 1 1
18 3 94210M-06900 CLAMP 1 1
18-1 3 XM069000000 CLAMP 1 1
(A=)
18--1 3 XM069000000  CLAMP 1 1
(A=%)
19 3 26557-040082 SCREW, M4X 8 1 1
20 3 22217-040000 WASHER, SPRING 4 1 1
21 2 94210M-42802 COLLAR 1 1
22 2 XM610140000 CAP 1 1
(A=%)

14 15
1

XMARK PARTS I NOT

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

SOLD SEPARATELY Yes Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

1 A)=2T75UA-HK D)=
Fig.20. GENERATOR(LR135-91,12V-35A)NEW (aTrsuA K o
©)= (F)=
. No. Lew. Parts No. Description » ® (C)QII{D) © ® |
Fig. 20 (C:‘_ iN1 gggf)g v (;::AF)!RENT TYPE) 1 1 124080-77201 GENERATOR, LR135-91 1 1
2 2 XL13511001 ROTAR ASSY 1 1
3 3 X6201SD BALL BEARING #6201SD 11
#Confirm the generator 4 2 XL1356200 STATOR ASSY 1 1
type on your tractor. 5 2 XL12053002 COVER ASSY, REAR 1 1
7 3 XL13513152 REGULATOR 1 1
8 4 XL1354326 BRUSH, CARBON 1 1
9 4 XL12013262 BRUSH 2 2
10 4 XL13513134 BOLT M5 2 2
11 4  XTR1Z63 REGULATOR 1 1
12 3 XL13513203 DIODE ASSY 1 1
13 3 XL1356360 WIRE ASSY 11
14 2 XL1202401 COVER ASSY, FRONT 1 1
15 3 XL13514041 RETAINER 1 1
16 3 X6202BM BALL BEARING 6202B 1 1
17 3 26557-040122  SCREW, M4X12 3 3
18 2 XL1201510 PULLEY ASSY 1 1
19 2 XL1254801 BOLT, THROUGH 2 2
20 2 XL1255801 BOLT, THROUGH 1 1
21 2 XB495469B NUT ASSY, PULLEY 1 1
22 2 XL1201000 SCREW KIT 11
3 3 3

N
w

26557-040122 SCREW, M4X12

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M16601

1 A)=2T75UA-HK D)=
Fig.21. REPAIR SET (y-2rrsuatc o
€)= (F)=
No. Lewv. Parts No. Description ' |
Fig. 21 REPAIR SET A (B) () O (B ¢
1 1 724974-92500 REPAIR KIT 1
1,2 2 1 724574-92500 REPAIR KIT 1
! 3 2 171022-12530 ELEMENT 1 1
4 2 705311-22500 RING SET, PISTON 2
5 2 721575-22500 RING SET, PISTON 2
6 2 124450-35100 FILTER, OIL 1 1
7 2 124160-39450 SWITCH, 0.5KG 1 1
8 2 121522-42290 V-BELT, A34.5 1
8--1 2 171022-44960 V-BELT, A35 1 S
(A=*830821)
9 2 171001-42290 V-BELT, A35.5 1
9--1 2 124732-42290 V-BELT, AX37 1 S
(A=9)
10 2 121250-44901 SWITCH, 110 1 1
11 2 129350-49800 THERMOSTAT, 71 1 1
12 2 124770-53000 VALVE ASSY,INJECTION 2 2
13 2 104500-55710 ELEMENT 1 1
14 2 121520-77910 PLUG, THERMOSTAT 1 1
15 2 124550-35110 ELEMENT 1
8,8—1
9.,9—1
Fig. 21 REPAIR SET N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=2T75UA-HK D)=
Fig.22. GASKET SET =TS K o
©)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 22 GASKET SET (A B € © E @
1 1 724974-92600 GASKET SET 1
12 2 1 724574-92600 GASKET SET 1
) 3 2  24311-000100 O-RING, 1AP10.0 2 2
6 4 2 121450-01980 GASKET 1
7 5\ 2T75UA 6-1 5 2 124970-01330  GASKET, HEAD 1
6 2 124500-01330 GASKET, HEAD 1
6--1 2 124500-01331 GASKET, HEAD 1 N
(B=E88222)
7 2 121520-01850 GASKET 1 1
8 2 43400-500450 PACKING 3 3
1102 14 9 2 124000-01750 GASKET, OIL SUMP 1
\ 10 2 124500-01750 GASKET, OIL SUMP 1
e 11 2 105225-02020 O-RING 1
Q 12 2 24341-001350 O-RING, 1AS135.0 1
| 2 13 2 121575-01510 GASKET, GEAR CASE 1 1
14 2 121450-01531 GASKET 1 1
15 2 124240-01882 GASKET 2 2
0 16 2  24341-000460 O-RING, 1AS46.0 2 2
1819 20 21 22 251 17 2 121450-11680 GASKET 1 1
7 i / 18 2 124950-11450 GASKET, CHAMBER 4
é 19 2 121550-11451 GASKET, CHAMBER 4
é 20 2 101147-11490 INSULATOR 2
=~ 21 2 103854-11490 INSULATOR 2
22 2 24311-000120 O-RING, 1AP12.0 2 2
30 2TTISHA 23 2 128270-11310 GASKET, BONNET 1
2TISUA 31 28 26 24 2 124520-11310 GASKET, BONNET 1
/ 25 2 121420-01760 O-RING 1 1
0 d 25--1 2 24311-000320 O-RING, 1AP32.0 1 1 R
(A=*)
0 26 2  24311-000070 O-RING, 1AP7.0 3 3
32 27 2 23418-080000 GASKET, 8X1.0 2 2
28 2 24341-000400 O-RING, 1AS40.0 1
29 2 121000-03070 GASKET 1
30 2 124000-12030 GASKET 1
31 2 124500-12710 GASKET, MANIFOLD 1
\ 32 2 124574-13540 GASKET 1 1
33 2 124000-13520 1
33--1 2 124000-13200 GASKET, SILENCER 1 S
39 (A=%)
34 2 124500-13520 GASKET 1
35 2 121450-32021 GASKET, PUMP 1 1
37 36 2 121550-35110 GASKET, 18 1
37 2 124450-35110 O-RING 1 1
5] 38 2 23414-100000 GASKET, 10X1.0 2 2
48 49 50 39 2  23414-080000 GASKET, 8X1.0 4 2
E g 40 2 121000-42051 GASKET, WATER PUMP 1 1
/ = 41 2 124465-44950 GASKET, 16 2 2
@ 42 2 121450-44410 GASKET 1 1
43 2 129350-49540 GASKET 1 1
52 44 2 124950-51270 GASKET 2 2
45 2  124550-51350 GASKET, DELIVERY 2 2

Fig. 22 GASKET SET

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.22. GASKET SET

Fig. 22 GASKET SET

1,2
I
7 5\ 2ZTTSVA
1112 14 16 ]
\ 3 8
18,9
30 2TIBHA

2ATTBUA 31

J

Fig. 22 GASKET SET

(A)=2T75UA-HK (D)=
(B)=2T75HA-HK ()=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
46 2 124550-51370 O-RING 2 2
47 2 172100-53200 GASKET 2 2
48 2 102103-55520 O-RING 1 1
49 2 104200-59170 GASKET, 12 2 2
50 2 43400-500390 SEAL WASHER 6 1 1
51 2 23414-080012 GASKET, 8X1.0 4 4
52 2 24311-000090 O-RING, 1AP9.0 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.23. THROTTLE

Fig. 23

THROTTLE

(A)=YM140-HK
(B)=YM167-HK
(C)=YM167D-HK

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 194740-00160  SPRING, 10 2 2 2
2 1 194305-01100-U LEVERASSY 1 1 1
3 1  194305-01150 ARM ASSY 1 1 1
4 1 194464-01190  KNOB, LEVER 1 1 1
5 1  194145-01260 PLATE, FRICTION 1 1 1
6 1 194150-01270 SPACER, 20 1 1 1
7 1 194305-01300 WIRE ASSY, THROTTLE 1 1 1
8 2 26756-060002 NUT, LOCK M6 2 2 2
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
9 1 194420-01351 LEVER, LINK 1 1 1
10 1 194802-01500 CABLE ASSY, STOP. 1 1 1
11 1 194180-01530  NUT, M11 2 2 2
(A=) (B=%) (C=9
11-1 2 26736-100002 NUT, M10 1 1 1
(A=*1983.) (B=*1983.) (C=*1983.)
12 2 22217-060000 WASHER, SPRING 6 1 1 1
(A=*1983.) (B=*1983.) (C=*1983.)
13 2 26716-060002 NUT, M6 2 2 2
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
14 1  22137-100000 WASHER, 10 1 1 1
15 1 22157-100000 WASHER, 10 1 1 1
16 1 22417-160180  PIN, COTTER 1.6X18 1 1 1
17 1 22487-060120  PIN, H 6X 12 1 1 1
18 1  26116-050142 BOLT, M5X 14 PLATED 1 1 1
19 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1
20 1 26716-100002 NUT, M10 2 2 2
21 1 26756-050002 NUT, LOCK M5 1 1 1
22 1 26756-050002 NUT, LOCK M5 1 1 1
23 1 26756-080002 NUT, LOCK M8 1 1 1
24 1  26956-080162 BOLT M 8X16 1 1 1
25 1 194305-01250 ROD, THROTTLE LINK 1 1 1
26 1 22137-060000 WASHER, 6 2 2 2
27 1 22417-160180 PIN, COTTER 1.6X18 2 2 2
28 1 194305-01500 CABLE ASSY, DECOMP. 1 1 1
29 2 194180-01530  NUT, M11 1 1 1
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
29-1 2 194145-01540  NUT M11 1 1 1
(A=*1983.) (B=*1983.) (C=*1983.)
30 2 22217-060000  WASHER, SPRING 6 1 1 1
(A=%) (B=%) (C=9
30-1 2 22217-060000 WASHER, SPRING 6 1 1 1
(A=*1983.) (B=*1983.) (C=*1983.)
31 2 26716-060002 NUT, M6 1 1 1
(A=*1983.) (B=*1983.) (C=*1983.)
32 1  194990-22040  NUT, M6 1 1 1
33 1 26116-050142 BOLT, M5X 14 PLATED 1 1 1
34 1 26756-050002 NUT, LOCK M5 1 1 1

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CT10-M16601

Fig.24. FUEL TANK vMLey - o
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
Fig. 24 FUEL TANK A (B) () O (B ¢

1 1  194446-04112 TANK (17L), FUEL 1 1 1

2 1  194145-04302 CAP ASSY, TANK 1 1 1

3 2 194145-04311 CAP, FUEL TANK 1 1 1

4 2 194145-04322 CAP, FUEL TANK 1 1 1

5 2 194145-04351 LENS 1 1 1

6 2 194145-04460 SCREW, TAPPING M4X12 4 4 4

7 2 194145-04521 GASKET 1 1 1

8 2 26557-030062 SCREW, M3X 6 2 2 2

9 1  194310-04250 BAND, FUEL OIL TANK 2 2 2

10 1 194151-04260 GASKET, FUEL TANK 2 2 2 z

(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)

11 1 26116-080502 BOLT, M8X 50 PLATED 2 2 2

12 1 26716-080002 NUT, M8 4 4 4

13 1 194305-04610 PLAMOR 1 1 1

14 1  194377-04720 PIPE, TANK 1 1 1

15 1 124766-59050 CLIP, HOSE 12 2 2 2

16 1 124060-77680 CLIP, HOSE 10 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.25. BELT COVER & FRONT AXLE BRACKE

Fig. 25 BELT COVER & FRONT AXLE BRACKE

FOR MODEL YM167, YM167D

FOR MODEL " YM167, YM167D

(A)=YM140-HK
(B)=YM167-HK
(C)=YM167D-HK

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1  194405-05110-S COVER, BELT 1 1 1
2 1 194305-05120-S COVER, BELT 1 1 1
3 1  194305-05160-X COVER 1 1 1
(A=F30129) (B=F40050) (C=F40236)
4 1  194305-05170-X COVER, FRONT 1 1 1
(A=F30129) (B=F40050) (C=F40236)
5 1 194305-05180-X COVER, REAR 1 1 1
(A=F30129) (B=F40050) (C=F40236)
6 1 194305-05190 BOLT M 6X 12 2 2 2
(A=F30129) (B=F40050) (C=F40236)
7 1 194305-05200 GUIDE ASSY, EXHAUST 1 1 1
8 1  194420-05210  BOLT, M6X16 8 8 8
9 1 22137-060000 WASHER, 6 2 2 2
(A=F30129) (B=F40050) (C=F40236)
10 1 22417-160180  PIN, COTTER 1.6X18 2 2 2
(A=F30129) (B=F40050) (C=F40236)
11 1 26014-060122 BOLT, M6X 12 2 2 2
12 1 26014-060122 BOLT, M6X 12 5 5 5
(A=F30129) (B=F40050) (C=F40236)
13 1 26014-060122 BOLT, M6X 12 3 3 3
(A=F30129) (B=F40050) (C=F40236)
14 1 194740-06080  BUSH, 25X30X18 2 2 2
15 1 194305-11010-X BRACKET, ENGINE 1
16 1 194427-11010-X BRACKET, ENGINE 1 1
17 1 194305-11020-X BRACKET, ENGINE 1
18 1  194427-11020-X BRACKET ASSY, ENGINE 1 1
19 1  194305-11080-X PLATE, ENGINE MOUNT 2 2 2
20 1  194305-11101-X FRAME ASSY 1 1 1
20-1 1  194305-11102 FRAME ASSY 1 1 1
(A=841221) (B=841221) (C=841221)
20-2 1  194305-11103 FRAME ASSY 1 1 1
(A=*1985.10) (B=*1985.10) (C=*1985.10)
21 1 194802-11180 RUBBER, ABSORBER 2
22 1  194305-11270 STOPPER 1 1 1
22-1 1  194305-11271 STOPPER 1 1 1
(A=*1985.) (B=*1985.) (C=*1985.)
23 1 194427-11270 RUBBER, MOUNT 2 2
24 1 194305-11280 MOUNTING, FLEXBLE 1 1 1
25 1  194305-11290 RUBBER, STOPPER 7 7 7
26 1  194305-11310-X BRACKET, RADIATOR 1 1 1
27 1 194305-11410 BOLT M12X 30 1 1 1
28 1  194305-11430 SHIM (T=0.6) 7 7 7
29 1  194305-11440 SHIM (T=1.2) 7 7 7
30 1 195206-12340  BOLT M12X 25 6 6 6
31 1 194274-13580  WASHER, SPRING 12 6 6 6
32 1  194990-22050  NUT, M8 4 4 4
33 1  194990-22050  NUT, M8 4 4 4
34 1  194990-22050 NUT, M8 7 7 7
35 1 194197-61930  SEAL, BONNET E 2 2 2
36 1 194370-61990  SUPPORT, URETHANE 2 2 2
37 1 22137-080000  WASHER, 8 4 4 4

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes

Yes

Yes' Yes'



0CT10-M16601

Fig.25. BELT COVER & FRONT AXLE BRACKE vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
38 1 22217-100000 WASHER, SPRING 10 2 2 2
e 39 1 22217-120000 WASHER, SPRING 12 1 1 1
§ 40 1 24761-010000 NIPPLE, GREASE M6F 1 1 1
% 41 1 26013-080122  BOLT, M8X 12 4 4 4
§ 42 1 26013-120302 BOLT, M12X 30 11 11 11
> 43 1 26116-080202 BOLT, M8X 20 PLATED 4 4 4
g 44 1 26716-100002 NUT, M10 2 2 2
= 45 1 194191-13211 PIN, CENTER 1 W
] €=
46 1 194191-13220 SPACER, 22X42X14 1 W
(€=
47 1 194191-13232 SHIM (T=0.5) 4 W
(C=9
48 1 194191-13240 SHIM, T=0.25 4 W
(C=9
49 1 26013-120252 BOLT, M12X 25 4 W

(€=

FOR MODEL " YM167, YM167D

Fig. 25 BELT COVER & FRONT AXLE BRACKE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.26. FRONT AXLE (YM140-HK,YM167-HK) (a0 o-
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
Fig. 26 FRONT AXLE (YM140-HK, YM167-HK) A B () DO () (A
1 1 194305-11200-X AXLE ASSY, FRONT 11
19 3 2 194440-11360  BUSH, 25X29X30 4 4
@23 4 2 194420-11520  BUSH, 22X25X25 2 2
& ——20 5 1 194145-11350  BOLT, M6X5 2 2
6 1 22117-060000 WASHER, 6 2 2
12 N 22 7 1 24761-060000  NIPPLE, GREASE MT6X1 3 3
8 \ 8 1  194191-13211-X PIN, CENTER 1 1
15 & ﬂ 9 1 194191-13220  SPACER, 22X42X14 1 1
10 1 194191-13232  SHIM (T=0.5) 4 4
11 1  194191-13240  SHIM, T=0.25 4 4
12 1 26013-120252  BOLT, M12X 25 4 4
13 1 194151-11660  KEY 7X26 2 2
14 1 194446-11800-X PIN ASSY, KING 2 2
15 1 194151-11840  COVER, KING PIN 2 2
16 1  194151-11860  O-RING, 1A-2025 2 2
17 1 194440-11870  SEAL, OIL TCX6354810 2 2
18 1 24520-511050 BEARING,THRUST 51105 2 2
19 1  194151-11640  NUT 18 2 2
20 1 194151-11650 WASHER, 18X36X2.3 2 2
21 1 194305-12110-X ARM (L), KNUCKLE 1 1
22 1 194440-12211  ARM (R), KNUCKLE 1 1
23 1 22217-180000 WASHER, SPRING 18 2 2
24 1 794150-12301  TIE-ROD 1 1
24-1 1 194306-12312  TIE-ROD ASSY, L 11 N
(A=*1985.) (B=*1985.)
26 2 194730-57220 COVER, DUCT 1 1
27 2 194730-57241  NUT M12 11
28 2 22417-300250  PIN, COTTER 3.0X25 101
29 2 24761-060000  NIPPLE, GREASE MT6X1 101
30 1 194150-12410  TURNBUCKLE M17X95 11
31 1 194990-22830  NUT M17 11
32 1 194990-22840  NUT M17 11
33 1 794730-57112  END ASSY, TIE-ROD 11
1 1

/
48 K 33-1 1 194306-12352 TIE-ROD ASSY, R N
(A=*1985.) (B=*1985.)
- \/28 35 2 194730-57220 COVER, DUCT
36 194730-57241 NUT M12

1 1
& 27 2 1 1
37 2 22417-300250 PIN, COTTER 3.0X25 1 1
@-—26 24 38 2  24761-060000 NIPPLE, GREASE MT6X1 1 1
39 1 194151-11670 WASHER, 42X51.8X1 2 2
xX25 40 1 194420-11880 SLEEVE, SI 35X39X15 2 2
® @—29 41 1 194151-12610 HUB, FRONT WHEEL 2 2
P 42 1 194151-12620 COVER, HUB 2 2
43 1 194420-12640 WASHER, 20X44X3.2 2 2
44 1 194180-12650 BOLT M14X 25 8 8
[ 37 — 44-1 1 194278-12650 BOLT, M14X25 8 8 N
36—B 2 (A=*1986.) (B=*1986.)

23 _L 35 ' 45 1 194420-12720  SEAL, TC6Y395211.5 2 2
Qf\,% 31 46 1  22417-400400 PIN, COTTER 4.0X40 2 2
X34 __ 30 47 1 24101-062044 BEARING, BALL 6204 2 2
/ﬁ; 32 48 1 24101-062054 BEARING, BALL 6205 2 2

38 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.26. FRONT AXLE (YM140-HK,YM167-HK) vMLey - o
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty
Fig. 26 FRONT AXLE (YM140-HK, YM167-HK) (A) B (© (D (E) (A
49 1 26877-200002 NUT, CASTLE M20 2 2
@ —
@—3
&2
12 N 22

: 15‘/?

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.27. FRONT AXLE (FOR YM167D-HK) (-sgo o
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
Fig. 27 FRONT AXLE (FOR YM167D-HK) (A ® (€ © € @
1 1 194306-12310-X TIE-ROD 1
1-1 1  194306-12311 TIE-ROD 1 S
(C=F50328)
1-2 1 194306-12312 TIE-ROD ASSY, L 1 N
(C=*1985.)
3 2 194730-57220 COVER, DUCT 1
4 2 194730-57241 NUT M12 1
5 2 22417-300250 PIN, COTTER 3.0X25 1
-5 6 2  24761-060000 NIPPLE, GREASE MT6X1 1
37 7 1  194306-12350-X TIE-ROD (R) ASSY 1
31 \@ S %\ 7-1 1  194306-12351 TIE-ROD 1 S
30,3@ N (C=F50328)
’ 40 7-2 1  194306-12352 TIE-ROD ASSY, R 1 N
b (C=*1985.)
9 2 194730-57220 COVER, DUCT 1
10 2 194730-57241 NUT M12 1
11 2 22417-300250 PIN, COTTER 3.0X25 1
12 2 24761-060000 NIPPLE, GREASE MT6X1 1
13 1 194150-12410 TURNBUCKLE M17X95 1
14 1 194990-22830 NUT M17 1
15 1 194990-22840 NUT M17 1
16 1 194190-11520 BUSH, 22X25X25 2
17 1 194191-13420 SEAL, OIL KC22327 2
18 1 194447-13490 GAUGE, OIL LEVEL 1
19 1 194306-13600 HOUSING, FRONT AXLE 1
20 1 22351-080016 PIN, SPRING 8.0X16 2
21 1 24311-000180 O-RING, 1AP18.0 1
22 1 24321-000500 O-RING, 1AG50.0 2
23 1  194306-13630 COLLAR, 48X57X10 2
24 1 194306-13640 SLEEVE, S| 40X44X26 2
25 1 194447-13650 SEAL, TC6Y445711.5 2
26 1 194447-13660 BEARING, T455216 2
27 1 194447-13670 RING, INNER 40X45X17 2
28 1 194447-13680 WASHER, 42X52X1.6 4
29 1  194306-13710-X CASE, FRONT GEAR 2
30 1  194306-13720 2
30-1 1  194306-13721 COVER, GEAR CASE 2 F
(C=*1984.)
31 1 194447-13730 SEAL, OIL VB25355 2
32 1 194306-13740 BOX, FRONT GEAR 1
33 1  194306-13750 BOX, FRONT GEAR 1
34 1 194306-13760 SHIM, T=0.3 2
35 1  194306-13810-X BRACKET(L), KING PIN 1
35-1 1 194306-13811 SUPPORT, KING PIN L 1 S
(C=F50328)
36 1 194306-13820-X BRACKET(R), KING PIN 1
36-1 1 194306-13821 SUPPORT, KING PINR 1 S
(C=F50328)
37 1  194306-13830 BUSH, 25X28X25 2
38 1 194151-24770 PLUG 14, OIL 2
39 1 194151-36670 PLUG, PF02 2

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.27. FRONT AXLE (FOR YM167D-HK) vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 27 FRONT AXLE (FOR YM167D-HK) A B (© DO (E ©
40 1 22217-080000 WASHER, SPRING 8 12
41 1 22217-100000 WASHER, SPRING 10 12
42 1 22217-100000 WASHER, SPRING 10 8
43 1 22262-000520 RING, R-52 4
44 1 22351-080020 PIN, SPRING 8.0X20 4
45 1 24311-000160 O-RING, 1AP16.0 2
46 1 24341-000700 O-RING, 1AS70.0 2
46-1 1 24321-000650 O-RING, 1AG65.0 2 F

(C=FXXXXX)

=

5o ° g
37 % 47 24761-010000 NIPPLE, GREASE M6F 2
31 \@ S %\ 47-1 1 194850-13690 NIPPLE, GRESAE M6F45 2 N
30,3N) e 48 (C=*1986.)

40 48 1 26116-080252 BOLT, M8X 25 PLATED 12
49 26116-100302 BOLT, M10X 30 PLATED 12
50 1 26116-100302 BOLT, M10X 30 PLATED 8

=1
()

=

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.28. RING GEAR OF FRONT AXLE(YM167D vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 28 RING GEAR OF FRONT AXLE (FOR YM167D-HK) A (B) (C) (D) (E) (F

1 1 194306-13100 GEAR ASSY, RING 1

4 1 194306-13130 COLLAR, 25X34X32 1

5 1  194306-13140 CIRCLIP, C24-S 1

6 1 24101-062054 BEARING, BALL 6205 1

7 1 24101-063054 BEARING, BALL 6305 1

8 1  194301-11720 WASHER, DIFFERENTIAL 2

9 1  194301-11800 BOLT, M8X14 6

10 1  194441-13210 CASE, DIFFERENTIAL 1

11 1  194441-13220 PINION, DIFFERENTIAL 2

12 1  194441-13230 LINER, DIFFERENTIAL 2

13 1  194441-13250 GEAR, DIFFERENTIAL 2

14 1  194441-13260 SHAFT, DIFFERENTIAL 1

15 1 22351-040030 PIN, SPRING 4.0X30 1

16 1 24101-060074 BEARING, BALL 6007 2

17 1 194301-11890 SHIM, T=0.1 -

18 1 194301-11900 SHIM, T=0.3 1 A
19 1  194301-11910 SHIM, T=0.5 - A
20 1  194306-13400 CARRIER, DIFF. 1

24 1  194306-13450 PACKING,DIFF.CARRIER 1

25 1 194151-24770 PLUG 14, OIL 1

26 1 194300-32210 COLLAR, 45X62X2 1

27 1 22217-080000 WASHER, SPRING 8 8

28 1 22252-000620 RING, 62 2

29 1 24311-000160 O-RING, 1AP16.0 1

30 1  24421-254208 SEAL, OIL TC254208 1

31 1 26116-080252 BOLT, M8X 25 PLATED 8

32 1  194306-13511 SHAFT, FRONT 1ST 2

33 1 194406-13520 PINION, SHAFT 2

34 1 22292-000220 RING, S-22 2

35 1 24101-062054 BEARING, BALL 6205 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

=
(2]

24341-000480 O-RING, 1AS48.0
26013-080202 BOLT, M8X 20
26116-060122 BOLT, M6X 12 PLATED

=
~

Fig.29. PROPELLER SHAFT (FOR YM167D-HK vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 29 PROPELLER SHAFT (YM167D-HK) A B (€ O (E) (F)

. 1 1 194306-13301-X SHAFT ASSY,PROPELLAR 1
2 1  194306-13330-X COUPLING, B 1
3 1  194306-13340 BOOT, RUBBER 2
4 1  194306-13350 COLLAR, 20X30X14 2
5 1  194306-13360 SPRING, TENSION 1
6 1 194150-51620 CLAMP, HARNESS 2
7 1 22127-160000 WASHER, 16 1
8 1  22417-400400 PIN, COTTER 4.0X40 1

9 1  24190-100001 BALL, STEEL 5/16 12
10 1 194306-14611-X COVER, FRONT SHAFT 1
11 1 194306-14641-X COVER ASSY, SHAFT 1
12 1 22117-080000 WASHER, 8 1
13 1 22157-060000 WASHER, 6 2
14 1 22157-080000 WASHER, 8 1
15 1 24311-000300 O-RING, 1AP30.0 1
1 2
1 1
1 2

[
[ee]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.30. SPINDLE OF FRONT AXLE (YM167D vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 30 SPINDLE OF FRONT AXLE (YM167D-HK) (A _(B) (©) ©) (E) F)
1 1 194306-13850  SHAFT, FRONT 2ND 2
2 1 194406-13940  GEAR, FRONT AXLE 2
3 1 194306-13950 _ PINION, FINAL 2
4 1 194320-25340  COLLAR, 25X35X3 2
5 1 24101-063044  BEARING, BALL 6304 2
6 1 24104-063044  BEARING, BALL 6304UU 2
7 1 194306-14110  SPINDLE, FRONT 2
8 1 194306-14120  GEAR, FRONT SHAFT 2
9 1 194306-14130 _ CASE, FRONT BEARING 2
< 10 1 19444714140  SEAL, OIL TC6Y577512 2
@— 30 -1 *@ 1 1 194306-14150  PACKING 2
\Q\:f? " 12 1 194447-14180  SLEEVE, SL 52X57X18 2
6 FRONT AXLE AN 13 1 19446514210  BOLT M14X 28 8
T ( 131 1 194279-14210  BOLT 14X28 8 N
. ) (C=*1986.)
2N 14 1 19446514220 WASHER 14 8
14-1 1 194279-14220  WASHER, 14 8 N
(C=*1986.)
15 1 194305-25830  WASHER, 30X42X4.5 2
16 1 22217-100000 WASHER, SPRING 10 12
17 1 22242-000290 _ RING, 29 2
18 1 22252:000750 RING, 75 4
19 1 24101-060094  BEARING, BALL 6009 2
20 1 24101-062064 _ BEARING, BALL 6206 2
21 1 26116-100302  BOLT, M10X 30 PLATED 12

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.31. STEERING

(A)=YM140-HK
(B)=YM167-HK
(C)=YM167D-HK

)=
©®=
=

YM167-HK & YM167D-HK

NEW TYPE
FOR MODEL

STEERING
YM167-HK & YM167D-HK

FOR MODEL
YM 140-HK
FOR MODEL

OLD TYPE

Fig. 31

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194440-15100 GEARASSY, STEERING 1 1 1
1-1 1  194115-15100 GEAR ASSY, STEERING 1 1 S
2 2 194440-15110-X BOX W/BUSH, GEAR 1 1 1
2-1 2 194115-15110 BOX, GEAR 1 1 S
3 2 194262-15140 SHAFT, SECTOR 1 1 1
3-1 2 194262-15410 SHAFT, SECTOR 1 1 1 N
3-2 2 194115-15140 SHAFT, SECTOR 1 1 S
(B=F40050) (C=F50328)
4 2 194262-15150 COVER ASSY, SIDE 1 1 1
4-1 2 194310-15150-X COVER W/BUSH, SIDE 1 1 S
(B=F40050) (C=F50328)
5 2 194262-15170  PLUG PT1/8 1 1 1
6 2 194440-15200 COLUMN 1 1 1
6-1 2 194115-15250 COLUMN, STEERING 1 1 S
(B=F40050) (C=F50328)
7 2 194262-15210  SEAL, OIL SC163007 1 1 1
7-1 2 194241-15350 SEAL, OIL TC1939.510 1 1 S
(B=F40050) (C=F50328)
8 2 194262-15220 SEAL, OIL 1 1 1
8-1 2 194740-55620  SEAL, OIL TC263807 1 1 S
(B=F40050) (C=F50328)
9 2 194440-15230  NUT, LOCK M55X1.5 1 1 1
9-1 2 194440-15230  NUT, LOCK M55X1.5 1 1 z
(B=F40050) (C=F50328)
10 2 194440-15240  O-RING 1 1 1
10-1 2 24321-000500 O-RING, 1AG50.0 1 1 S
(B=F40050) (C=F50328)
11 2 194262-15310 BUSH, COLUMN 1 1 1
11-1 2 194241-15310  BUSH, COLUMN 1 1 S
(B=F40050) (C=F50328)
12 2 194262-15330 GASKET, SIDE COVER 1 1 1
12-1 2 194310-15320 GASKET, SIDE COVER 1 1 S
(B=F40050) (C=F50328)
13 2 194440-15340  PLUG, BREATHER 1 1 1
13-1 2 194440-15340  PLUG, BREATHER 1 1 z
(B=F40050) (C=F50328)
14 2 194262-15420  SHIM, T=1.525 A 1 1 1
14-1 2 194080-15420  SHIM, T=1.525 A - - S
(B=F40050) (C=F50328)
15 2 194262-15430  SHIM, T=1.555B 1 1 1
15-1 2 194080-15430  SHIM, T=1.555B - - S
(B=F40050) (C=F50328)
16 2 194262-15440  SHIM, T=1.585C 1 1 1
16-1 2 194080-15440  SHIM, T=1.585C - - S
(B=F40050) (C=F50328)
17 2 194262-15450 SHIM, T=1.615 D 1 1 1
17-1 2 194080-15450 SHIM, T=1.615D - - S
(B=F40050) (C=F50328)
18 2 194262-15460  SHIM, T=1.645 E 1 1 1
18-1 2 194080-15460  SHIM, T=1.645E - - S

(B=F40050) (C=F50328)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.31. STEERING

YM167-HK & YM167D-HK

NEW TYPE
FOR MODEL

(A)=YM140-HK (D)=
(B)=YM167-HK B)=
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
19 2 194262-15470 SCREW 1 1 1
19-1 2 194130-15470 SCREW, ADJUSTING 1 1 S
(B=F40050) (C=F50328)
20 2 194440-15500 NUT ASSY, BALL 1 1 1
20-1 2 194115-15500 NUT, BALL 1 1 S
(B=F40050) (C=F50328)
21 2 194262-15520 BEARING 2 2 2
21-1 2 194750-15520 BEARING, VBT17Z-2A 2 2 S
(B=F40050) (C=F50328)
22 2 22217-160000 WASHER, SPRING 16 1 1 1
22-1 2 22217-200000 WASHER, SPRING 20 1 1 S
(B=F40050) (C=F50328)
23 2 26013-080202 BOLT, M8X 20 3 3 3
23-1 2 26013-080222 BOLT, M8X 22 7 7 S
(B=F40050) (C=F50328)
24 2  26716-080002 NUT, M8 1 1 1
24-1 2 26776-100002 NUT, LOCK M10 1 1 S
(B=F40050) (C=F50328)
25 2 26786-160002 NUT, LOCK M16 1 1 1

STEERING
YM167-HK & YM167D-HK

FOR MODEL
YM 140-HK
FOR MODEL

OLD TYPE

Fig. 31

251 2 26736-200002  NUT, M20 11 S
(B=F40050) (C=F50328)
26 2 194750-15250  SHIM, T=0.5 1 1 W
27 2 194750-15260  SHIM, T=0.7 - W
(B=F40050) (C=F50328)
28 2 194750-15270  SHIM, T=0.08 11 w
29 2 194750-15280  SHIM, T=0.1 - - w
(B=F40050) (C=F50328)
30 2 194750-15290  SHIM, T=0.2 1 1 w
31 2 194464-15450  WASHER, SEAL 10 1 1
31A 2 194740-55620  SEAL, OIL TC263807 11 w
31B 2 24321-000500 O-RING, 1AG50.0 1 1 w
32 1 194305-15200-X BRACKET, STEERING 1 1 1
33 1 194080-15550  WASHER, 12 1 1 1
34 1 194305-15610-X ARM, PITMAN 1 1 1
341 1 194115-15610  ARM, PITMAN 11 S
(B=F40050) (C=F50328)
35 1 194440-15650 GROMMET, 32 1 1 1
351 1 194145-15651 GROMMET, 42 11 S
36 1 26013-080162  BOLT, M8X 16 6 6 6
361 1 26013-080202  BOLT, M8X 20 6 6 6 N
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
37 1 26013-100302  BOLT, M10X 30 4 4 4
38 1 26356-120002  NUT, M12 1 1 1
39 1 194440-15800  STEERING ASSY 1 1 1
a1 2 194440-15870  CAP, WHEEL 11 1
42 1 194305-16100-X ROD ASSY, DRAG 1 1 1
a4 2 194730-57220  COVER, DUCT 2 2 2
45 2 194730-57241  NUT M12 2 2 2
46 2 22417-300250  PIN, COTTER 3.0X25 2 2 2
47 2 24761-060000  NIPPLE, GREASE MT6X1 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.32. CLUTCH

CLUTCH

Fig. 32

FOR MODEL YM167.YM167D

(A)=YM140-HK (D)=
(B)=YM167-HK )=
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1  194305-21100-X HOUSING ASSY, CLUTCH 1 1 1
2 1 194130-61570 GROMMET, 27 1 1 1
3 1 22217-080000 WASHER, SPRING 8 4 4 4
4 1 22217-100000 WASHER, SPRING 10 2 2 2
5 1 22252-000470 RING, 47 1 1 1
6 1 26116-080122 BOLT, M8X 12 PLATED 4 4 4
7 1 26716-100002 NUT, M10 2 2 2
8 1 194500-21400 DISC, CLUTCH 1 1 1
9 1 194340-21700 PLATE ASSY, PRESSURE 1 1 1
10 1 22351-080018 PIN, SPRING 8.0X18 2 2 2
11 1 26013-080162 BOLT, M8X 16 6 6 6
12 1 194441-13360 BOLT M8 2 2 2
13 1 194305-22110 SHAFT, MAIN DRIVE 1 1 1
14 1 194305-22200 JOINT ASSY, CROSS 1 1 A
15 2 194305-22210 JOINT, CROSS F 1 1 A
16 3 194305-22220 SHAFT, YOKE 1 1 A
17 3 194305-22230 YOKE 1 1 A
18 3 194802-22260 JOURNAL KIT 1 1 A
19 3 194802-22270 RING, SNAP 4 4 A
20 3 22351-030010 PIN, SPRING 3.0X10 1 1 A
21 2 194305-22260 JOINT ASSY, CROSS R 1 1 A
22 3  194305-22230 YOKE 1 1 A
23 3 194802-22260 JOURNAL KIT 1 1 A
24 3 194305-22270 YOKE, SLEEVE 1 1 A
25 3 194802-22270 RING, SNAP 4 4 A
26 1 194405-22200 JOINT ASSY, CROSS 1 B
27 2 194405-22210 JOINT (F) ASSY, CROS 1 B
28 3 194405-22220 SHAFT, YOKE 1 B
29 3 194305-22230 YOKE 1 B
30 3 194802-22260 JOURNAL KIT 1 B
31 3 194802-22270 RING, SNAP 4 B
32 3 22351-030010 PIN, SPRING 3.0X10 1 B
33 2 194305-22260 JOINT ASSY, CROSS R 1 B
34 3  194305-22230 YOKE 1 B
35 3 194802-22260 JOURNAL KIT 1 B
36 3 194305-22270 YOKE, SLEEVE 1 B
37 3 194802-22270 RING, SNAP 4 B
38 1 22217-080000 WASHER, SPRING 8 2 2 2
39 1 22242-000170 RING, 17 1 1 1
40 1 24104-063034 BEARING, BALL 6303UU 1 1 1
41 1  194800-22311 ARM, CLUTCH RELEASE 1 1 1
42 1 194800-22320 BEARING, CLUTCH 1 1 1
43 1 194305-22350-X SHAFT,CLUTCH RELEASE 1 1 1
44 1 22242-000120 RING, 12 1 1 1
45 1 22512-040340 KEY, 4X 34 1 1 1
46 1 194405-21150 STAY, WIRE 1 1 1
47 1 194305-22400-X PEDAL ASSY, CLUTCH 1 1 1
47-1 1 194305-22401-X PEDAL ASSY, CLUTCH 1 1 1 S
(A=850821) (B=850821) (C=850821)
48 1 194440-22441 LEVER, CLUTCH LOCK 1 1 1
49 1 194800-22480 SPRING, 58 1 1 1

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; (A)=YM140-HK (D)=
Fig.32. CLUTCH (-0 e o
(C)=YM167D-HK (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

50 1 194305-22500 CABLE, CLUTCH WIRE 1 1 1
51 1 194305-37520 SPRING, RETURN 1 1 1
52 1 194250-51660 BAND 250 1 1 1
53 1 22137-080000 WASHER, 8 1 1 1
54 1 22417-160180 PIN, COTTER 1.6X18 2 2 2
55 1 22487-060120 PIN, H 6X 12 2 2 2
56 1 24761-010000 NIPPLE, GREASE M6F 1 1 1
57 1 26013-080162 BOLT, M8X 16 1 1 1

FOR MODEL YM167.YM167D

™

AV I
\f\:‘s?‘o |
\H/Q

(D-35,36

CLUTCH

Fig. 32

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.33. TRANSMISSION HOUSING(YM140-HK) vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 33 TRANSMISSION HOUSING (FORYM140-HK) A (B) () O (B ¢
1 1 194197-21170 CAP, SEAL 17X4 1
2 1 194305-24110-X HOUSING, MISSION 1
3 1  194305-24350 COVER, MISSION REAR 1
4 1  194305-24360 GASKET 1
5 1 194197-24370 SEAL, OIL TC38508 1
6 1  194305-24410 COVER, SIDE 1
7 1  194305-24420 GASKET 1
8 1  194310-24660 PLUG, 18 1 W
(A=FXXXXX)
9 1 194151-24770 PLUG 14, OIL 1
10 1  194305-24950 DIPSTICK 33X185 1
11 1  194190-26860 COVER, P.T.O. SHAFT 1
12 1  194464-45920 PLUG, 3/4-16UNF 1
13 1  194464-45930 O-RING, 8-1 1
14 1  194312-46750 PLUG, PF3/8 1
15 1 23414-170022 GASKET, 17X1.0 1
15-1 1  194555-77910 GASKET, 17 1 N
(A=FXXXXX)
16 1 22217-080000 WASHER, SPRING 8 4
17 1 22217-080000 WASHER, SPRING 8 10
18 1 22217-080000 WASHER, SPRING 8 6
19 1 22312-080160 PIN, PARALLEL M8X16 2
20 1 22312-080160 PIN, PARALLEL M8X16 2
21 1  23414-180000 GASKET, 18X1.0 1 W
(A=FXXXXX)
22 1 24311-000160 O-RING, 1AP16.0 1
23 1  24341-000315 O-RING, 1AS31.5 1
24 1 26013-080122 BOLT, M8X 12 2
25 1 26116-080202 BOLT, M8X 20 PLATED 6
26 1 26116-080302 BOLT, M8X 30 PLATED 10
27 1 26226-080352 STUD, M8X 35 4
28 1 26716-080002 NUT, M8 4
29 1  194405-24160-X PLATE ASSY, CENTER 1
30 1  194305-24180 GASKET 1
31 1 22217-080000 WASHER, SPRING 8 7
32 1  24421-203508 SEAL, OIL TC203508 1
33 1 26116-080402 BOLT, M8X 40 PLATED 7
34 1 27260-350001 PLUG, 35 1
35 1  194305-24930 STRAINER, OIL 1
36 1 194305-24970-X COVER, STRAINER 1
37 1  194322-24980 PLUG, 1-2NPT 1
38 1 22217-080000 WASHER, SPRING 8 2
39 1 24341-000500 O-RING, 1AS50.0 1
40 1 26116-080202 BOLT, M8X 20 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.34. TRANSMISSION HOUSING vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 3¢ TRANSMISSION HOUSING (FOR YM167-HK, YM167D-HK) A (B) () O (B ¢
1 1 194197-21170 CAP, SEAL 17X4 2 2
2 1 194305-24110-X HOUSING, MISSION 1 1
3 1  194305-24350 COVER, MISSION REAR 1 1
4 1  194305-24360 GASKET 1 1
5 1 194197-24370 SEAL, OIL TC38508 1 1
6 1  194305-24410 COVER, SIDE 1 1
7 1  194305-24420 GASKET 1 1
8 1  194310-24660 PLUG, 18 1 1 W
(B=*1985.01) (C=*1985.01)
9 1 194151-24770 PLUG 14, OIL 1 1
10 1  194305-24950 DIPSTICK 33X185 1 1
11 1  194190-26860 COVER, P.T.O. SHAFT 1 1
12 1  194464-45920 PLUG, 3/4-16UNF 1 1
13 1  194464-45930 O-RING, 8-1 1 1
14 1  194312-46750 PLUG, PF3/8 1 1
15 1 23414-170022 GASKET, 17X1.0 1 1
15-1 1  194555-77910 GASKET, 17 1 1 N
(A=*1985.01) (B=*1985.01) (C=*1985.01)
16 1 22217-080000 WASHER, SPRING 8 11 1
17 1 22217-080000 WASHER, SPRING 8 10 10
18 1 22217-080000 WASHER, SPRING 8 6 6
19 1 22312-080160 PIN, PARALLEL M8X16 2 2
20 1 22312-080800 PIN, PARALLEL M8X80 2 2
21 1  23414-180000 GASKET, 18X1.0 1 1 W
(A=*1985.01) (B=*1985.01) (C=*1985.01)
22 1 24311-000160 O-RING, 1AP16.0 1 1
23 1  24341-000315 O-RING, 1AS31.5 1 1
24 1 26013-080122 BOLT, M8X 12 2 2
25 1 26116-080202 BOLT, M8X 20 PLATED 6 6
26 1 26116-080302 BOLT, M8X 30 PLATED 10 10
27 1 26226-081202 STUD, M8X120 11 1
28 1 26716-080002 NUT, M8 11 1
29 1  194305-24930 STRAINER, OIL 1 1
30 1  194305-24970-X COVER, STRAINER 1 1
31 1  194322-24980 PLUG, 1-2NPT 1 1
32 1 22217-080000 WASHER, SPRING 8 2 2
33 1  24341-000500 O-RING, 1AS50.0 1 1
34 1 26116-080202 BOLT, M8X 20 PLATED 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; (A)=YM140-HK (D)=
Fig.35. POWER SHIFT PUMP (y=raoK o
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1  194305-24150-X PLATE ASSY, CENTER 1 1
3 2 27260-150000 PLUG, 15 1 1
4 1  194305-24180 GASKET 1 1
5 1  194305-24191-X PLATE, OIL LINE 1 1
5-1 1  194305-24192 PLATE, OIL LINE 1 1 S
. (B=841221) (C=841221)
E 7 2 23871-010000 PLUG, RO1 5 5
E 8 2 27260-150000 PLUG, 15 1 1
9 1  194305-24400 PUMP ASSY 1 1 W
(B=%) (C=%
3, 10 2 194305-24290 SHAFT, P.S. PUMP 1 1
o
g,{ 10-1 2 194305-24291 SHAFT, PUMP 1 1 S
g§ (B=F40055) (C=F40240)
> 10-2 2 194305-24292 SHAFT, PUMP 1 1 N
(B=*1985.09) (C=*1985.09)
12 2 194305-24310 COLLAR, 20X25X2 2 2
13 2 194305-24340 GEAR, DRIVE P 1 1
14 2 194300-24350 GEAR, INTERNAL 1 1
15 2 194310-24460 KEY, 4X4X17 1 1
16 2 194310-24470 SLEEVE 20X25X13 1 1
17 2 194197-25930 WASHER, 17X24X1.6 1 1 W
(B=F40055) (C=F40240)
18 2 22242-000170 RING, 17 1 1
(B=F40055) (C=F40240)
19 2 22252-000420 RING, 42 1 1
19-1 2 22252-000420 RING, 42 2 2
(B=*1984.01) (C=F40255)
20 2 22292-000200 RING, S-20 2 2
21 2 24101-060044 BEARING, BALL 6004 2 2
22 2 24423-254208 SEAL, OIL TC254208 1 1
23 1 22217-080000 WASHER, SPRING 8 2 2
24 1  22190-080000 WASHER, SEAL 8 3 3
25 1 22312-080220 PIN, PARALLEL M8X22 2 2
" 26 1  23414-060000 GASKET, 6X1.0 1 1
g E 27 1 24341-000710 O-RING, 1AS71.0 1 1
é g 28 1 26116-060552 BOLT, M6X 55 PLATED 1 1
© 29 1 26116-080352 BOLT, M8X 35 PLATED 2 2
E 30 1 26116-080802 BOLT, M8X 80 PLATED 3 3
>:<; E 31 1  194305-24210 PACKING, OIL PLATE 1 1
vé g 32 1 27260-470001 PLUG, 47 1
s ¢
>
o«
o
&
a
=
S5
o
n
I
7]
o«
w
2
o
a
S
-]
= ® N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.36. REGULATOR(YM167-HK,YM167D-HK)

(A)=YM140-HK
(B)=YM167-HK
(C)=YH167D-HK

)=
©®=
=

No. Lewv. Parts No. Description
Fig.36 REGULATOR (YM167-HK, YM167D-HK) A (B) () O (B ¢
1 1 194305-24500 SPOOL ASSY, VALVE 1 1
@_—-»» 33 3 2 26979-060062  SCREW, M6X 6 1 1
4 1 194305-24530  SPRING, 15.3 2 2
5 1 194305-24540 SPRING, RELIEF OUTER 1 1
6 1  194305-24550 SPRING, RELEASE 1 1
7 1  194300-24571 PLATE, END 1 1
8 1 194305-24580  VALVE ASSY, DRV 1 1
12 1 194800-24620  SHIM, T=0.5 2 2
13 1  194305-24640  VALVE ASSY, OPEN 1 1
16 1 194800-24671  SPRING, RETURN 1 1
17 1 194305-24700 COVER, SPOOL 1 1
17-1 1 194305-24701  COVER, SPOOL 1 1
(B=841221) (C=841221)
18 1 194305-24710  PACKING, VALVE SPOOL 1 1
18-1 1  194305-24711 GASKET 1 1
(B=841221) (C=841221)
19 1 22190-100000 WASHER, SEAL 10 1 1
20 1 22217-060000 WASHER, SPRING 6 2 2
21 1 22217-060000 WASHER, SPRING 6 3 3
22 1 22217-060000 WASHER, SPRING 6 1 1
(B=841221) (C=841221)
23 1 22252-000120  RING, 12 1 1
24 1 22252-000180  RING, 18 1 1
25 1 22252-000200  RING, 20 1 1
26 1  24190-100001 BALL, STEEL 5/16 2 2
27 1  24341-000180  O-RING, 1AS18.0 1 1
28 1  24341-000220  O-RING, 1AS22.0 1 1
29 1  24341-000224  O-RING, 1AS22.4 2 2
30 1  24341-000240  O-RING, 1AS24.0 1 1
31 1  24341-000250  O-RING, 1AS25.0 1 1
32 1 26106-100122 BOLT, M10X 12 PLATED 1 1
33 1 26116-060162 BOLT, M6X 16 PLATED 2 2
34 1 26116-060162 BOLT, M6X 16 PLATED 3 3
35 1 26226-060122  STUD, M6X 12 1 1
(B=*1984.12) (C=*1984.12)
36 1 26716-060002 NUT, M6 1 1
(B=841221) (C=841221)
37 1 194310-24770  SPRING 1 1
38 1 1E6190-55660 VALVE 1 1
39 1 1E6190-55710  SEAT,2ND RELIEF VLV. 1 1
40 1 22117-060000 WASHER, 6 1 1
41 1 22417-200100 COTTER PIN 2.0X10 1 1
42 1 194305-24810 COVER, BRAKE 1 1
43 1 194305-24820  GASKET 1 1
44 1 194305-24830  PISTON, BRAKE 1 1
45 1 194305-24850  O-RING, 2037 1 1
46 1  194305-24860 SPRING, BRAKE INNER 1 1
47 1  194305-24870 SPRING 1 1
48 1 194305-24880 BRAKE, NEUTRAL 1 1
49 1 194305-24890  PLATE, STEEL 33X20 1 1
50 1 194990-57740  O-RING, 30X2.4 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M16601

i _ _ (A)=YM140-HK (D)=
Fig.36. REGULATOR(YM167-HK,YM167D-HK) (-sgo o
(C)=YH167D-HK (F)=
) No. Lev. Parts No. Description Qty |
Fig.36 REGULATOR (YM167-HK, YM167D-HK) A (B (©) () () (F)
51 1 22217-080000 WASHER, SPRING 8 3 3
@_,-»' 33 52 1 22351-060012 PIN, SPRING 6.0X12 1 1
&—— 20 53 1 26116-080302 BOLT, M8X 30 PLATED 2 2
@‘L’ 7 54 1 26116-080802 BOLT, M8X 80 PLATED 1 1
S
oA

30

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M16601

Fig.37. TRANSMISSION GEARS (YM140-HK) vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 37 TRANSMISSION GEARS (FORYM140-HK) (A) B (C) (D) (E) (P

1 1 194306-13140 CIRCLIP, C24-S 4

2 1  194405-25120 SHAFT, MAIN 1

2-1 1  194405-25121 SHAFT, MAIN 1 N

(A=*1985.09)

3 1  194305-25130 GEAR, HELICAL 16 1

4 1  194405-25140 GEAR, MAIN 16T 1

5 1  194405-25150 GEAR, MAIN 23T 1

6 1 22242-000240 RING, 24 2

7 1 24101-060044 BEARING, BALL 6004 1

8 1 24104-062034 BEARING, BALL 6203UU 1

9 1  194405-25310 SHAFT, DRIVEN 1

10 1  194405-25320 GEAR, DRIVE 18 1

11 1  194215-25330 GEAR, DRIVE 25 1

12 1  194405-25340 COLLAR, 20X25X33 1

13 1  194405-25360 GEAR, SLIDE 1

14 1 194241-28170 WASHER, 20X34X2.5 1

15 1 24101-063034 BEARING, BALL 6303 1

16 1  24104-062044 BEARING, BALL 6204UU 1

17 1  194405-25500 SHAFT, REDUCTION 1

18 1  194305-25510 GEAR, REDUCTION 32T 1

19 1  194305-25520 GEAR, REDUCTION 21T 1

20 1 22242-000290 RING, 29 1

21 1 24101-062024 BEARING, BALL 6202 1

22 1 24101-063054 BEARING, BALL 6305 1

23 1  194405-25810 GEAR, COUNTER 17 1

24 1  194305-25820 GEAR, SLIDE 1

25 1  194305-25830 WASHER, 30X42X4.5 1

26 1 194305-25840 HOLDER, BEARING 2

27 1 22217-080000 WASHER, SPRING 8 4

28 1 22242-000290 RING, 29 1

29 1 24101-063034 BEARING, BALL 6303 1

30 1 24101-063064 BEARING, BALL 6306 1

31 1 26116-080202 BOLT, M8X 20 PLATED 4

32 1  194215-25910 SHAFT, REVERSE IDLE 1

33 1  194305-25920 GEAR, REVERSE IDLE 1

34 1 194305-25930 WASHER, 14X38X3.2 1

35 1 22217-080000 WASHER, SPRING 8 1

36 1 24161-172110 BEARING, 172110 2
36-1 1  194305-25940 BEARING, 172110 2 N

(A=850621)
37 1  24311-240100 O-RING, 1AP10A 1
38 1 26716-080002 NUT, M8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.38. TRANSMISSION GEARS (YM167,167D vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 194305-25120 SHAFT, MAIN 1 1
2 1  194305-25130 GEAR, HELICAL 16 1 1
3 1  194305-25140 GEAR, MAIN 16T 1 1
4 1  194305-25150 GEAR, MAIN 1 1
5 1 24104-062034 BEARING, BALL 6203UU 1 1
5-1 1  194305-25160 BEARING, BALL TMB203 1 1 N

(B=M/#12) (C=F50323)

24104-062044 BEARING, BALL 6204UU
194305-25500 SHAFT, REDUCTION
58 194305-25510 GEAR, REDUCTION 32T 1 1

[uny

6 1 194190-26180  JOINT 11

7 1 22292-000240  RING, S-24 5 5

8 1 24101-060044  BEARING, BALL 6004 11

9 1  1C6140-14050 SPACER, 25.2X34X2 11

10 1 194305-25300  SHAFT ASSY, CLUTCH 11

12 2  1E6191-54330 SCREW 7X8 3 3

13 1 794305-25320  CYLINDER ASSY,CLUTCH 101

15 2 194305-25410  PISTON, 80X12 11

16 2 194305-25420  SPRING, RETURN 101

17 2 194800-25440  SEAT, SPRING B 11

18 2 194115-25450  PLATE, FRICTION 80 3 3

19 2 194305-25490  PLATE, STEEL 1.6 3 3

20 2 22242-000350 RING, 35 11

21 2 22252-000800  RING, 80 11

22 2 24321-000750  O-RING, 1AG75.0 11

23 2 981122-20490  PLATE, STEEL 80X3.2 11

24 1 794305-25330  CYLINDER ASSY,CLUTCH 11

26 2 194305-25410  PISTON, 80X12 2 2

27 2 194305-25420  SPRING, RETURN 2 2

28 2 194305-25440  SPRING 66X 80 4 4

» 29 2 194800-25440  SEAT, SPRING B 2 2

g 30 2 194115-25450  PLATE, FRICTION 80 5 5

g 31 2 194305-25460  PIN, 2X15.3 3 3

a 32 2 194305-25470  PIN, 2X20.5 3 3

3 33 2 194305-25490  PLATE, STEEL 1.6 7 7

g 34 2 194310-25630  SPRING, CLUTCH 15 15

g’ 35 2 22242-000350 RING, 35 2 2

g g 36 2 22252-000800  RING, 80 2 2

; § 37 2 24321-000750  O-RING, 1AG75.0 2 2

s x 38 2 981122-20490  PLATE, STEEL 80X3.2 2 2

z 39 1 194305-25340  GEAR, CLUTCH 25R 11

z 40 1 194305-25350  RING, SEAL 21X25X3 4 4

g 41 1 194305-25360 GEAR, CLUTCH 18 11

> 42 1 194305-25370  GEAR ASSY, CLUTCH 101

o 46 1 194305-25390 GEARASSY, 31 11

@ 50 1 194305-25480  KEY, 5X5X37 101

g 51 1 194300-25820  KEY, 5X5X61.5 101

z 52 1 194431-28170  BEARING, BALL 16005 2 2

@ 53 1 1E6440-54430 THRUST WASHER B 11

: 54 1 22252-000470  RING, 47 11

z 55 1 24101-062054 BEARING, BALL 6205 11

[ 1 1 1

2 1 11
i.%

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.38. TRANSMISSION GEARS (YM167,167D vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
59 1  194305-25520 GEAR, REDUCTION 21T 1 1
60 1 22292-000290 CIRCLIP S-29 3 3
61 1 24101-062024 BEARING, BALL 6202 1 1
62 1 24101-063054 BEARING, BALL 6305 1 1
63 1 194305-25810 GEAR, COUNTER 17 1 1
64 1  194305-25820 GEAR, SLIDE 1 1
65 1  194305-25830 WASHER, 30X42X4.5 1 1
66 1  194305-25840 HOLDER, BEARING 2 2
67 1 22217-080000 WASHER, SPRING 8 4 4
68 1 22242-000290 RING, 29 1 1
69 1 24101-063034 BEARING, BALL 6303 1 1
70 1 24101-063064 BEARING, BALL 6306 1 1
71 1 26116-080202 BOLT, M8X 20 PLATED 4 4
72 1 194215-25910 SHAFT, REVERSE IDLE 1 1
73 1  194305-25920 GEAR, REVERSE IDLE 1 1
74 1  194305-25930 WASHER, 14X38X3.2 1 1
75 1 22217-080000 WASHER, SPRING 8 1 1
76 1 24161-172110 BEARING, 172110 2 2
76-1 1  194305-25940 BEARING, 172110 2 2 N
(B=850621) (C=850621)
77 1  24311-240100 O-RING, 1AP10A 1 1
78 1 26716-080002 NUT, M8 1 1

XMARK PARTS | NOT SOLD SEPARATELY

Fig. 38 TRANSMISSION GEARS(FOR YM167-HK-YM167-KK}

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.39. CREEP GEARS

o

NEW TYPE

@-2
@Ga—2

Fig. 39 CREEP GEARS
OLD TYPE

(A)=YM140-HK (D)=
(B)=YM167-HK (E)=
(C)=YM167D-HK (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 194305-99100 GEAR SET 1 1 1
1-1 1 194305-99101  GEARKIT, CREEP 1 1 1 N
(A=850321) (B=850321) (C=850321)
2 2 194305-25200 CASE, CREEP 1 1 1
2-1 2 194305-25201 CASE, CREEP H 1 1 1 S
(A=850321) (B=850321) (C=850321)
3 2 194305-24420  GASKET 1 1 1
4 2 194305-25220  GEAR, COUNTER 1 1 1
4-1 2 194305-25221  GEAR, COUNTER C 1 1 1 S
(A=*1985.03) (B=*1985.03) (C=*1985.03)
5 2 194305-25230 GEAR, REDUCTION 1 1 1
5-1 2 194305-25231  GEAR, REDUCTION C.H 1 1 1 S
(A=*1985.03) (B=*1985.03) (C=*1985.03)
6 2 194305-25240  SHAFT, CREEP 2 2 2
6-1 2 194305-25241  SHAFT, CREEP A 2 2 2 S
(A=*1985.03) (B=*1985.03) (C=*1985.03)
7 2 194305-25250 COLLAR 12X14X12 2 2 2
7-1 2 194305-25251  COLLAR, 12X14X7 2 2 2 S
(A=*1985.03) (B=*1985.03) (C=*1985.03)
8 2 194305-25270 PLATE, KEEP 1 1 1
9 2 194305-65590 LABEL, RANGE SHIFT 1 1 1
10 2 22217-060000 WASHER, SPRING 6 1 1 1
11 2 22217-080000 WASHER, SPRING 8 6 6 6
12 2 22312-080160  PIN, PARALLEL M8X16 2 2 2
13 2 24161-121513 BEARING, 121513 4 4 4
13-1 2 24161-121513 BEARING, 121513 1 1 1 K
(A=850321) (B=850321) (C=850321)
14 2 26116-060122 BOLT, M6X 12 PLATED 1 1 1
15 2 26116-080252 BOLT, M8X 25 PLATED 6 6 6
16 2 194305-25260  SHAFT, CREEP B 1 1 1 W
(A=*1985.03) (B=*1985.03) (C=*1985.03)
17 2 24161-121510 BEARING, 121510 2 2 2
(A=850321) (B=850321) (C=850321)
18 2 24161-152013 BEARING, 152013 2 2 2
(A=*1985.03) (B=*1985.03) (C=*1985.03)
19 2 24164-000170 CIRCLIP, 17 2 2 2 W
(A=850321) (B=850321) (C=850321)

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CT10-M16601

Fig.40. PTO SHAFT Ermior- -
(C)=YH167D-HK (F)=

Fig. 40 P.T.0. SHAFT No. Lev. Parts No. Description W @ OO0 6 6 |
1 1 194197-25930  WASHER, 17X24X1.6 1 1 1
@— 2 2 1  194305-26110 SHAFT, PTO PINION 1 1 1
~ 2 3 1 194305-26120  SHAFT ASSY 1 1 1
4 1 194446-26280 BUSH, 14X18X15 1 1 1
5 1 194446-26410 CLUTCH (A), 1-WAY 1 1 1
6 1  194446-26420 CLUTCH (B), 1-WAY 1 1 1
7 1 194446-26450  SPRING, 1-WAY CLUTCH 1 1 1
8 1 22242-000160 RING, 16 1 1 1
9 1 24101-063044 BEARING, BALL 6304 1 1 1
10 1 24121-063034 BEARING, BALL 6303NR 1 1 1
11 1 195040-13320 COLLAR, 30X38X14 1 1 1
12 1 194305-26500  SHAFT, P.T.O. 1 1 1

12-1 1  194305-26501 SHAFT, PTO 1 1 1 N

(A=*1985.05) (B=*1985.05) (C=*1985.05)

13 1 194305-26610  GEAR, SLIDE 1 1 1
14 1 194310-37560  WASHER 1 1 1
15 1 22242-000290 RING, 29 1 1 1
16 1 24101-060064 BEARING, BALL 6006 1 1 1
17 1 24121-062044 BEARING, BALL 6204NR 1 1 1

@—3 12,121

_ 3 Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.41. MAIN SHIFT (YM140-HK) vMLey - o
(C)=YM167D-HK F)=

Fig: 41 MAIN SHIFT (FORYM140-HK) No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
N 1 1  194990-20170 NUT, M8 1
2 1  194990-22040 NUT, M6 1
3 1  194990-22050 NUT, M8 2
4 1 194990-22050 NUT, M8 1
5 1  194405-27100-X SHAFT, CHANGE FORK 1
6 1  194405-27120 ARM, SHIFT 1
7 1  194405-27130 FORK, SHIFT 1
8 1  194405-27140 COLLAR, 15X21.7X10 1
9 1  194490-27150 BOLT, ADJUST 1
10 1  194405-27170-X ARM, MAIN SHIFT 1
11 1  194310-27180 SPRING, 22.2 1
12 1  194305-27200 KNOB, MAIN SHIFT 1
13 1 194405-27210-X LEVER ASSY, M-CHANGE 1
14 1 194305-27240 SPRING 1
15 1  194305-27250 PIN 5X44 1
16 1 194305-27260 SHAFT ASSY 1
17 1  194405-27300-X GUIDE ASSY, LEVER 1
18 2 194145-47160 BUSH 13X15X15 2
19 1  194305-27351-U LEVER, SAFTY LOCK 1
20 1  194405-27360 ARM, MAIN SHIFT 1
21 1 194820-27370 END, ROD L 1
22 1  194405-27390 ROD, SHIFT 1
23 1  194305-27410 CLAMP, GUIDE 1
24 1  194405-27420 COVER, LEVER GUIDE 1

24-1 1  194405-27421 COVER, LEVER GUIDE 1 N

(A=*1985.11)

25 1  194305-27440 SPRING 6 1
26 1 194305-27470 SHAFT, LOCK 1

26-1 1  194305-27471 SHAFT, LOCK 1 N

(A=*1985.11)

27 1 194197-27681 PLATE, KEEP 1
28 1 172112-41980 BEARING, ROD-END 1
29 1  194450-51700 SCREW, M3X10 1
30 1 22217-080000 WASHER, SPRING 8 1
31 1 22217-100000 WASHER, SPRING 10 1
32 1 22351-060028 PIN, SPRING 6.0X28 1
33 1 22417-160180 PIN, COTTER 1.6X18 1
34 1 22417-160180 PIN, COTTER 1.6X18 2
35 1 22512-040120 KEY, 4X 12 1
36 1  24190-100001 BALL, STEEL 5/16 1
37 1 24311-000125 O-RING, 1AP12.5 1
38 1 26116-060162 BOLT, M6X 16 PLATED 1
39 1 26116-080202 BOLT, M8X 20 PLATED 1
40 1 26716-080002 NUT, M8 1
41 1 26716-080002 NUT, M8 1
42 1 26716-100002 NUT, M10 1
43 1 26817-080002 NUT, CASTLE M8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.42. MAIN SHIFT(YM167, YM167D)

Fig. 42 MAIN SHIFT (FOR YM167-HK, YM167D-HK)

35 S &2
g
&

6,6-1

(A)=YM140-HK
(B)=YM167-HK
(C)=YM167D-HK

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 194990-20170  NUT, M8 1 1
2 1 194990-22040  NUT, M6 1 1
3 1 194990-22050  NUT, M8 2 2
4 1 194990-22050  NUT, M8 1 1
5 1  194305-27110-X SHAFT, MAIN CHANGE 1 1
6 1  194305-27120 ARM, SHIFT 1 1
6-1 1 194305-27121  ARM, SHIFT 1 1
(B=F50053) (C=F40236)

7 1 194305-27170-X ARM, MAIN SHIFT 1 1
8 1 194305-27200  KNOB, MAIN SHIFT 1 1
9 1  194405-27210-X LEVER ASSY, M-CHANGE 1 1
10 1 194305-27240  SPRING 1 1
11 1 194305-27250  PIN 5X44 1 1
12 1 194305-27260  SHAFT ASSY 1 1
13 1  194305-27300-X GUIDE ASSY, LEVER 1 1
14 2 194145-47160  BUSH 13X15X15 2 2
15 1 194305-27351-U LEVER, SAFTY LOCK 1 1
16 1  194305-27360  ARM, MAIN SHIFT 1 1
17 1  194820-27370 END, ROD L 1 1
18 1  194305-27400 BOLT ASSY, ADJUST 1 1
19 1 194305-27410 CLAMP, GUIDE 1 1
20 1 194305-27420 COVER, LEVER GUIDE 1 1

20-1 1 194305-27421  COVER, LEVER GUIDE 1 1

(B=*1985.11) (C=*1985.11)

21 1 194305-27440  SPRING 6 1 1
22 1 194305-27470  SHAFT, LOCK 1 1
23 1 194197-27681 PLATE, KEEP 1 1
24 1 172112-41980 BEARING, ROD-END 1 1
25 1 194450-51700  SCREW, M3X10 1 1
26 1 22217-080000  WASHER, SPRING 8 1 1
27 1 22217-100000 WASHER, SPRING 10 1 1
28 1 22351-035025 PIN, SPRING 3.5X25 1 1
29 1 22351-060025 PIN, SPRING 6.0X25 1 1
30 1 22351-060028 PIN, SPRING 6.0X28 1 1
31 1 22417-160180  PIN, COTTER 1.6X18 1 1
32 1  22417-160180 PIN, COTTER 1.6X18 2 2
33 1 22512-040120  KEY, 4X 12 1 1
34 1  24311-000110 O-RING, 1AP11.0 1 1
35 1  26116-060162 BOLT, M6X 16 PLATED 1 1
36 1 26116-080202 BOLT, M8X 20 PLATED 1 1
37 1 26716-080002 NUT, M8 1 1
38 1 26716-100002 NUT, M10 1 1
39 1 26817-080002 NUT, CASTLE M8 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.43. RANGE SHIFT & P.T.O. SHIFT vMLey - o
(C)=YM167D-HK F)=
Fig: 43 RANGE SHIFT & P.T.0. SHIFT Mo tev et peserpten W e o0 6 6
1 1 194310-27180 SPRING, 22.2 1 1 1
2 1  194215-27500 FORK, SHIFT 1 1 1
3 1  194305-27510 ARM, SHIFT 1 1 1
4 1  194305-27520 SHAFT, FORK 1 1 1
5 1  194305-27530 LEVER, SHIFT 1 1 1
6 1  194305-27540 COLLAR, 15X21.7X19 1 1 1
7 1  194305-27550 COLLAR, 15X21.7X27 1 1 1
8 1 194197-27681 PLATE, KEEP 1 1 1
9 1  194990-85561 KNOB, HIGH/LOW 1 1 1
10 1 22217-080000 WASHER, SPRING 8 1 1 1
11 1 22351-035025 PIN, SPRING 3.5X25 1 1 1
12 1 22351-060025 PIN, SPRING 6.0X25 1 1 1
13 1  24190-100001 BALL, STEEL 5/16 1 1 1
14 1 24311-000125 O-RING, 1AP12.5 1 1 1
15 1 26116-080202 BOLT, M8X 20 PLATED 1 1 1
16 1 194310-27180 SPRING, 22.2 1 1 1
17 1  194305-27540 COLLAR, 15X21.7X19 1 1 1
18 1 194197-27681 PLATE, KEEP 1 1 1
19 1  194305-27701-X FORK, P.T.O. SHIFT 1 1 1
20 1  194305-27710-X ARM, SHIFT 1 1 1
21 1  194305-27720 SHAFT, FORK 1 1 1
22 1  194305-27730 LEVER, SHIFT 1 1 1
23 1  194155-27810 KNOB 1 1 1
24 1 22217-080000 WASHER, SPRING 8 1 1 1
25 1 22351-035025 PIN, SPRING 3.5X25 1 1 1
26 1 22351-060025 PIN, SPRING 6.0X25 1 1 1
27 1  24190-100001 BALL, STEEL 5/16 1 1 1
28 1 24311-000125 O-RING, 1AP12.5 1 1 1
29 1 26116-080202 BOLT, M8X 20 PLATED 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.44. FRONT DRIVE & SHIFT (YM167D-HK vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty |
Fig. 44 FRONT DRIVE & SHIFT (YM167D-HK) ® B © © B ¢
1 1 194197-27681 PLATE, KEEP 1
2 1 194306-28210 SHAFT, FRONT DRIVE 1
3 1  194306-28220 COLLAR, SPLINE 1
4 1  194311-28230 SPRING, 21.2 1
5 1  194306-28240 COLLAR, SHIFT 1
6 1 194306-28250-X CASE, OIL SEAL 1
6-1 1  194306-28251 CASE, OIL SEAL 1 S
(C=*1984.12)
7 1  194306-28260 PACKING, SEAL CASE 1
8 1 194306-28310 ARM, SHIFT 1
9 1  194306-28320 BLOCK, SHIFT 1
10 1  194306-28330 LEVER, FRONT SHIFT 1
11 1 194191-28480 KNOB, SHIFT 1
12 1 1E6250-36070 SEAL, OIL TC22X38X8 1
13 1 22217-080000 WASHER, SPRING 8 3
14 1 22217-080000 WASHER, SPRING 8 1
12 15 1 22242-000240 RING, 24 1
15-1 1 22242-000250 RING, 25 1 N
(C=*1985.04)
16 1 22351-060028 PIN, SPRING 6.0X28 1
17 1 24121-060054 BEARING, BALL 6005NR 1
i 18 1  24190-080001 BALL, STEEL 1/4 2
%] 19 1 24311-000110 O-RING, 1AP11.0 1
20 1 26116-080202 BOLT, M8X 20 PLATED 1
21 1 26116-080252 BOLT, M8X 25 PLATED 2
21-1 1 26116-080302 BOLT, M8X 30 PLATED 2 N
(C=841221)
22 1 26116-080802 BOLT, M8X 80 PLATED 1
22-1 1 26116-080852 BOLT, M8X 85 PLATED 1 N
(C=841221)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.45. DIFFERENTIAL GEARS vMLey - o
(C)=YM167D-HK F)=
. No. Lev. Parts No. Description Qty I R
Fig. 45 DIFFERENTIAL GEARS A (B) () O (B ¢
1 1 194305-31390 GEAR ASSY, RING 1 1 A
FOR MODEL YM167, YM167D 4 1  194405-31390 GEAR ASSY, RING E 1 B
7 1  194740-10850 PINION, DIFFERENTIAL 2 2 2
8 1 194197-31510 GEAR, DIFFERENTIAL 2 2 2
9 1 194300-31610 WASHER, DIFFERENTIAL 2 2 2
10 1 194197-31820 SHAFT, DIFFERENTIAL 1 1 1
10-1 1  194556-13230 SHAFT, DIFFERENTIAL 1 1 1
11 1  194420-31850 WASHER, DIFFERENTIAL 2 2 2
12 1  194197-32100 HOUSING ASSY 1 1 1
13 2 194300-31520 BUSH, 22X25X14 2 2 2
15 1 22351-040032 PIN, SPRING 4.0X32 1 1 1
16 1 24101-062074 BEARING, BALL 6207 2 2 2
17 1 26156-100182 BOLT, M10X 18 PLATED 6 6 6
18 1  194305-32300 CARRIER,DIFFERENTIAL 2 2 2
19 1  194197-32350 SHIM, T=0.1 2 2 2
20 1 194197-32360 SHIM, T=0.3 1 1 1 C
21 1 194197-32370 SHIM, T=0.5 1 1 1 C
22 1 22217-080000 WASHER, SPRING 8 10 10 10
23 1 26116-080252 BOLT, M8X 25 PLATED 10 10 10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

H A)=YM140-HK D)=

Fig.46. REAR AXLE HOUSING (a0 o-

(C)=YM167D-HK (F)=

Fig. 46 REAR AXLE HOUSING No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
1 1 194447-14140 SEAL, OIL TC6Y577512 2 2 2
2 1  194305-32600-X HOUSING, REAR AXLE 2 2 2
3 1  194305-32620 PACKING, REAR AXLE 2 2 2
4 1  194305-32650 SEAL, OIL TC35529 2 2 2
5 1  194305-34320 CASE, OIL SEAL 2 2 2
6 1 22217-080000 WASHER, SPRING 8 6 6 6
7 1  22217-100000 WASHER, SPRING 10 20 20 20
8 1  22252-000620 RING, 62 2 2 2
9 1  22252-000750 RING, 75 4 4 4
10 1 22312-080160 PIN, PARALLEL M8X16 4 4 4
11 1 26116-080202 BOLT, M8X 20 PLATED 6 6 6
12 1  26116-100402 BOLT, M10X 40 PLATED 20 20 20
13 1  194300-33110 SLIDER, DIFFERENTIAL 1 1 1
14 1  194300-33130 SLIDER, DIFFERENTIAL 1 1 1
15 1  194305-33140 FORK, SHIFT 1 1 1
16 1  194305-33150 SPRING 1 1 1
17 1  194405-33160-X PEDAL, DIFF. LOCK 1 1 1
17-1 1  194405-33161 PEDAL, DIFF. LOCK 1 1 1
(A=*1985.07) (B=*1985.07) (C=*1985.07)

18 1  194300-33200 SPACER, 20X32X3.2 1 1 1
19 1 22351-050040 PIN, SPRING 5.0X40 1 1 1
20 1  22351-050056 PIN, SPRING 5.0X56 1 1 1
21 1 22351-080032 PIN, SPRING 8.0X32 1 1 1
22 1 22351-080040 PIN, SPRING 8.0X40 1 1 1
23 1  22351-080056 PIN, SPRING 8.0X56 1 1 1
24 1  24311-000160 O-RING, 1AP16.0 2 2 2
25 1 26116-080352 BOLT, M8X 35 PLATED 1 1 1
26 1 26716-080002 NUT, M8 1 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.47. REAR AXLE SHAFT (D167 o
(C)=YM167D-HK (F)=

z
°

Lewv. Parts No. Description

Fig. 47 REAR AXLE SHAFT

© ® E ©

(QENG)
1 1  194405-33400 PINION, FINAL 2 2 2
2 1  194305-33430 SLEEVE, SI 25X35X15 2 2 2
3 1 22242-000240 RING, 24 4 4 4
4 1 24101-063050 BEARING, BALL 6305C3 2 2 2
5 1  194405-33510 GEAR, FINAL 2 2 2
6 1  194300-32570 COLLAR, 35X48.6X6 2 2 2
7 1  194440-32580 COLLAR, 45X55X20 2 2 2
8 1  194305-34100-X SHAFT, REAR AXLE L 1 1 1
9 1 194305-34110-X SHAFT, REAR AXLE R 1 1 1
10 1 194305-34170 COLLAR, 45X57X20 2 2 2
11 1  194305-34710-Q HUB ASSY, WHEEL 2 2 2
12 2 194274-13580  WASHER, SPRING 12 12 12 12
13 2 1C6140-25210 BOLT, FLANGE 4 4 4
15 2 194200-34750 PIN, 10X78 2 2 2
16 2 194446-34760 BOLT M12X40 12 12 12
17 2 1A1040-36040  SPRING, FLANGE BOLT 4 4 4
18 2 22117-160000 WASHER, 16 4 4 4
19 2 22217-120000  WASHER, SPRING 12 12 12 12
20 2 22360-100000 PIN, SNAP 10 2 2 2
21 2 26736-120002 NUT, M12 12 12 12
22 1 22242-000350 RING, 35 2 2 2
23 1 22242-000400 RING, 40 2 2 2
24 1 22242-000450 RING, 45 2 2 2
25 1 24101-060090 BEARING, BALL 6009C3 2 2 2
26 1 24101-062074 BEARING, BALL 6207 2 2 2
27 1 24321-000450 O-RING, 1AG45.0 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.48. TURF TIRES(FRONT & REAR) vMLey - o
(C)=YM167D-HK F)=
No. Lev. Parts No. Description Qty I R
Fig. 48 TIRES (FRONT & REAR) A (B) () O (B ¢

1 1  194305-14700-S TIRE (L) ASSY, FRONT 1 1 1
2 2 194305-12810 TIRE, 20.5X8-10 1 1 1
3 2 194240-12981-S WHEEL 6.001X10DC 1 1 1
4 1  194305-14800-S TIRE (R) ASSY, FRONT 1 1 1
5 2 194305-12810 TIRE, 20.5X8-10 1 1 1
6 2 194240-12981-S WHEEL 6.001X10DC 1 1 1
7 1  194305-34600-S TIRE (L) ASSY, REAR 1 1 1
8 2 194305-34810 TIRE, 29X12.00-15 1 1 1
9 2 194305-34870-S WHEEL 10LBX15 1 1 1
10 1 194305-34700-S TIRE (R) ASSY, REAR 1 1 1
11 2 194305-34810 TIRE, 29X12.00-15 1 1 1
12 2 194305-34870-S WHEEL 10LBX15 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

H A)=YM140-HK D)=
Fig.49. BRAKES (a0 o-
(C)=YM167D-HK (F=
Fig. 49 BRAKES No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
) 1 1  194800-36550 SPRING, SHOE 2 2 2
2 1  194305-36600 SHOE, BRAKE 4 4 4
3 1  194305-36650 DRUM, BRAKE 2 2 2
4 1  194305-36700 CAMSHAFT, BRAKE 2 2 2
5 1  194405-36700 CAMSHAFT, BRAKE 2 2 2
6 1  194405-36800 COVER, BRAKE CASE 2 2 2
7 1  194305-36850 PACKING 2 2 2
8 1 22217-100000 WASHER, SPRING 10 8 8 8
9 1 24341-000180 O-RING, 1AS18.0 2 2 2
10 1 24341-000180 O-RING, 1AS18.0 2 2 2
11 1 26116-100252 BOLT, M10X 25 PLATED 8 8 8
12 1  194150-01190 KNOB, LEVER 1 1 1
13 1  194150-22480 NUT, M10 L 2 2 2
14 1  194305-37400-X PEDAL ASSY, BRAKE L 1 1 1
15 2 194150-37530 SPACER 1 1 1
16 2 194432-37540-S CONNECTOR, PEDAL 1 1 1
17 2 22351-080018 PIN, SPRING 8.0X18 1 1 1
18 1  194305-37460-X ARM (L) ASSY, BRAKE 1 1 1
19 1  194305-37500-X PEDALASSY, BRAKE R 1 1 1
20 1 194305-37520 SPRING, RETURN 2 2 2
21 1  194305-37550 SHAFT, BRAKE PEDAL 1 1 1
22 1 194130-37560  WASHER 1 1 1
23 1 194150-37570  WASHER, 25X38X1.2 1 1 1
24 1  194305-37661-U LEVER, BRAKE.LOCK 1 1 1
25 1  194420-37670 PIN, ROCK LEVER 1 1 1
26 1 194110-37691 SPRING 1 1 1
27 1 194151-37730  TURNBUCKLE M10X90 2 2 2
28 1 194151-37771 ROD, BRAKE R 2 2 2
29 1 194080-37781 PIN, 8X25 4 4 4
30 1  194405-38670 ROD, BRAKE 2 2 2
31 1 22137-080000 WASHER, 8 2 2 2
32 1  22272-000190 RING, E-19 2 2 2
33 1  22417-200300 PIN, COTTER 2.0X30 4 4 4
34 1 22512-070400 KEY, 7X 40 2 2 2
35 1 24761-010000 NIPPLE, GREASE M6F 1 1 1
36 1 26716-100002 NUT, M10 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.50. PARKING BRAKE vMLey - o
(C)=YM167D-HK F)=
: No. Lev. Parts No. Description Qty |
Fig. 50 PARKING BRAKE A (B) () O (B ¢

1 1  194990-22050 NUT, M8 2 2 2

26 2 1  194150-22480 NUT, M10 L 2 2 2
3 1  194305-37520 SPRING, RETURN 1 1 1

4 1  194151-37730 TURNBUCKLE M10X90 2 2 2

5 1  194151-37771 ROD, BRAKE R 2 2 2

6 1 194080-37781 PIN, 8X25 5 5 5

7 1  194405-38400-X BRAKE ASSY, PARKING 1 1 1

8 2 194405-38410 ROD, BRAKE 1 1 1

9 2 194250-38814 BRAKE, PARKING 1 1 1

10 2 22417-200300 PIN, COTTER 2.0X30 1 1 1

11 2 22487-080260 PIN, H 8X 26 1 1 1

12 1  194405-38450 BRACKET, BRAKE 1 1 1

13 1  194405-38500 BRACKET ASSY, LINK 1 1 1

14 2 24550-020250 BUSH, 20X25 2 2 2

15 1  194405-38550 SHAFT, BRAKE P 1 1 1

16 1 194405-38610 ARM, BRAKE 1 1 1

17 1  194405-38650 HOOK, SPRING 1 1 1

18 1 194405-38670 ROD, BRAKE 2 2 2

19 1 22137-100000 WASHER, 10 2 2 2

20 1  22351-035032 PIN, SPRING 3.5X32 1 1 1

21 1 22351-060032 PIN, SPRING 6.0X32 1 1 1

22 1  22417-200300 PIN, COTTER 2.0X30 5 5 5

23 1 26013-100252 BOLT, M10X 25 4 4 4

24 1 26013-100252 BOLT, M10X 25 2 2 2

25 1 26013-100252 BOLT, M10X 25 1 1 1

26 1 26116-080352 BOLT, M8X 35 PLATED 2 2 2

27 1 26716-100002 NUT, M10 2 2 2

1 2 2 2

22137-080000  WASHER, 8
(A=%) (B=%) (€=

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

1 A)=YM140-HK D)=
Fig.51. HYDRAULIC PIPES (y=raoK o
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
R AW B © ©® E @
& 1 1 194420-41110  PUMP ASSY, HYDRAULIC 11 1
g 3 2 194320-41150  COVER 11 1
g 4 2 194320-41160  SEALTC14257,OIL 11 1
> 41 2 24421-142507  SEAL, OIL TC142507 11 1 N
g (A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
: 5 2 22217-080000  WASHER, SPRING 8 6 6 6
2 6 2 22522030130  KEY, WOODRUFF 3X13 11 1
7 2 24315000200  O-RING, 1BP20.0 4 4 4
8 2 24341000100 _ O-RING, 1AS10.0 11 1
9 2 24341000480  O-RING, 1AS48.0 111
10 2 26450-080252  BOLT, M8X 25 6 6 6
16 1 194100-41670  WASHER 8.5X18X2 11 1
17 1 22217-080000 WASHER, SPRING 8 11 1
18 1 26716-080002  NUT, M8 11 1
19 1 194305-48101-X PIPE, HIGH-PRESSURE 11 1
20 1 194305-48141-X PIPE, HIGH PRESSURE 1101
21 1 194305-48151-X PIPE, HIGH PRESSURE 11 1
22 1 194550-48190  BEND 11 1
23 1 194305-48200-X PIPE, LOW PRESSURE 11 1
24 1 194464-48210  CLAMP 32 3 5 5
25 1 194305-48221-X_PIPE ASSY, PRESSURE 11
5 26 1 194464-48220  PIPE, LOW PRESSURE 111
%\/ g 27 1 19430548250  HOSE, PRESSURE A 11 1
o 28 1 194305-48260 _ RUBBER PIPE 11
8 o 29 1 19440548260  HOSE, PRESSURE C 1
30 1 19430548270  HOSE, PRESSURE C 11
o 31 1 194446-48650 _ BOLT, JOINT M12 11 1
h 32 1 23414-180023  GASKET, 18X1.0 2 2 2
33 1 24311000200  O-RING, 1AP20.0 11 1
34 1 24311-000200 _ O-RING, 1AP20.0 11 1
35 1 24311000200  O-RING, 1AP20.0 11 1
36 1 24311000200  O-RING, 1AP20.0 11
o 37 1 26013-060352  BOLT, M6X 35 4 4 4
g 38 1 26013-060402  BOLT, M6X 40 3 3 3
3 39 1 26013-060402  BOLT, M6X 40 3 3 3
g 40 1 26013-060402 _ BOLT, M6X 40 2 2
41 1 794305-48300-X COVER W/FILTER 11 1
41-1 1 794305-48301  COVER W/FILTER 11 1 N
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
42 2 194305-48300-X COVERASSY, FILTER 11 1
43 3 194305-48310  COVER, FILTER 11 1
44 3 194305-48320  VALVE 11 1
45 3 194305-48330  BASE, VALVE 1101
(,, g 46 3 26116-040122  BOLT, M4X 12 PLATED 11 1
& Ce/e—"51. 47 3 26347-040002 _ NUT, M4 11 1
o \ ° XS‘*: ~ 48 2 194464-48310  FILTER, HYDRAULIC 11 1
3 ) S }5 49 2 26216-080222  STUD, M8X 22 2 2 2
4 an & — s (A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
I 83 2 3 50 2 19430548350  WASHER, 8.4X2 1 1 1
- w @ (A=*1985.07) (B=*1985.07) (C=+1985.07)
6 3 51 1 194305-48370 _ JOINT, FILTER COVER 2 2 2
b 5] Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

(D)
(E)
(F)

YM140-HK
YM167-HK
YM167D-HK

(AY
(8)
(©)

Fig.51. HYDRAULIC PIPES

Qty

Description

Parts No.

Lev.

No.

® © © € &

Q)]

= N
o~ o~
o~ o~
o~ o~
= =
S | &
9 X
X
(o))
58l %
O x| L
2 £
= =
5<0
5~ =
Z3 o %
2 |3
9 X
S| W
oo |2
N =]
N @
o <
(2] (32}
o) P
I ~ O| &
oK oK
— 2 N| X
2 |3
9 X
AR
< <
N [32]
o [t}

QLOLINA "L9LWA 13Q0W HOS

% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

%5 New, R:Old

<No_
Yes'

3
Q
(¢
E3
[
=z
i
3
Q
p=4
34
—t—
144 8y
———
€y Ly vy Sy 9¥
kk 4
\\
\Z)
=
3dAL a0

S$3did ONNVHAAH LS "Bid

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

H A)=YM140-HK D)=
Fig.52. HYDRAULIC CYLINDER (a0 o-
(C)=YM167D-HK (F=
Fig. 52 HYDRAULIC CYLINDER No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
o 1 1  194305-42100 HOUSING, HYDRAULIC 1 1 1
@‘ 33 2 2 194300-24130 BUSH 45X50X30 2 2 2
4 2 194305-42120 MATERIAL, SLEEVE 1 1 1
5 1 194305-42150 PACKING, HOUSING 1 1 1
6 1 194205-42280 PIPE, AIR BREATHER 1 1 1
7 1  194151-42810 HINGE, TOP LINK 1 1 1
8 1  194305-42830 PACKING 1 1 1
9 1  194305-43200-X HEAD ASSY, CYLINDER 1 1 1
11 2 23871-010000 PLUG, RO1 7 7 7
12 1  194464-45920 PLUG, 3/4-16UNF 3 3 3
13 1  194464-45930 O-RING, 8-1 3 3 3
14 1  194310-46350 POPPET, CHECK 1 1 1
15 1 194310-46380 SPRING 1 1 1
16 1 194310-46730 PLUG, 14 1 1 1
17 1 22217-100000  WASHER, SPRING 10 9 9 9
18 1 22217-120000 WASHER, SPRING 12 4 4 4
19 1 22217-120000 WASHER, SPRING 12 4 4 4
20 1 22351-100022 PIN, SPRING 10.0X22 2 2 2
21 1  23414-140018 GASKET, 14X1.0 1 1 1
22 1  24315-000110 O-RING, 1BP11.0 3 3 3
23 1 24325-000500 O-RING, 1BG50.0 1 1 1
24 1 26116-100302 BOLT, M10X 30 PLATED 2 2 2
25 1 26116-100352 BOLT, M10X 35 PLATED 4 4 4
26 1  26116-100502 BOLT, M10X 50 PLATED 2 2 2
27 1 26116-101602 BOLT, M10X160 PLATED 1 1 1
28 1 26116-120352 BOLT, M12X 35 PLATED 4 4 4
29 1 26116-120602 BOLT, M12X 60 PLATED 4 4 4
30 1  194275-45340 SCREW, VALVE SEAT 1 1 1
31 1 194170-45610 SPRING, RELIEF VALVE 1 1 1
32 1  194195-45620 POPPET 1 1 1
33 1  194195-45630 PLUG, RELIEF VALVE 1 1 1
34 1  194195-45640 SEAT, 6.6X13X12.5 1 1 1
35 1 194195-45650  WASHER, 6.6X13X3,2 1 1 1
36 1  194195-45660 O-RING 6X1.8 1 1 1
37 1  194170-45700 SHIM, T=0.1 1 1 1 A
38 1 194170-45710 SHIM, T=0.2 1 1 1 A
39 1 194170-45720 SHIM, T=0.3 1 1 1 A
40 1 194170-45730 SHIM, T=0.5 1 1 1 A
41 1 194170-45740 SHIM, T=1.0 1 1 1 A
42 1  194195-46260 SEAT, RELIEF VALVE 1 1 1
43 1 23414-200026 GASKET, 20X1.0 1 1 1
44 1 24311-000120 O-RING, 1AP12.0 1 1 1
45 1 194550-46300  VALVE, STOP 1 1 1
46 1 194363-46620 BOLT, STOP 1 1 1
47 1  194312-46630 HOLDER, VALVE 1 1 1
48 1  194151-46640 KNOB 1 1 1
49 1  22351-040012 PIN, SPRING 4.0X12 1 1 1
50 1  22351-040022 PIN, SPRING 4.0X22 1 1 1
51 1 24311-000120 O-RING, 1AP12.0 1 1 1
52 1  24315-000090 O-RING, 1BP9.0 1 1 1
53 1  194150-45320 SPRING, RELIEF VALVE 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

H A)=YM140-HK D)=
Fig.52. HYDRAULIC CYLINDER (a0 o-
(C)=YM167D-HK (F=
| . : ipti 't
Fig. 52 HYDRAULIC CYLINDER No. Lev. Parts No. Description ® @ (C)Q {D) ©® © |
o 54 1  194150-45340 SCREW, VALVE 1 1 1
@‘ 33 55 1  194150-45361 HOLDER, VALVE 1 1 1
56 1  194151-45370 PLUG, RELIEF VALVE 1 1 1
57 1 194151-46261 SEAT, RELIEF VALVE 1 1 1
58 1 110250-53410 SHIM, T=0.2 1 1 1
59 1 110250-53430 SHIM, T=0.5 1 1 1
60 1 23414-200026 GASKET, 20X1.0 1 1 1
61 1  24190-080003 BALL, STEEL 1/4 1 1 1
62 1  24311-000120 O-RING, 1AP12.0 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.53. HYDRAULIC LIFT vMLey - o
(C)=YM167D-HK F)=
’ : No. Lewv. Parts No. Description ' |
Fig. 53 HYDRAULIC LIFT A B (© ©® (B @
: 1 1 194305-43310 PISTON, HYDRAULIC 1 1 1
2 1  194300-43330 RING, BACK UP P49 1 1 1
3 1  24315-000490 O-RING 1B P-49.0 1 1 1
4 1  194305-43410 ROD, PISTON 1 1 1
5 1  194305-44110 CRANK, LIFT 1 1 1
6 1  194300-44210 SHAFT, LIFT 1 1 1
7 1  194300-44230 LINER, 35X60X3 2 2 2
8 1  194197-44250 SLEEVE, LIFT SHAFT L 1 1 1
9 1  194197-44260 SLEEVE, LIFT SHAFT 1 1 1
10 1  194305-44410-X ARM, LIFT L 1 1 1
11 1  194305-44420-X ARM, LIFT 1 1 1
12 1  194130-44480 PIN, LIFT ARM 2 2 2
13 1  194405-44510 ARM, FEED BACK 1 1 1
14 1 194197-44610 WASHER, 10X50X6 1 1 1
15 1 22217-100000 WASHER, SPRING 10 2 2 2
16 1 22217-160000 WASHER, SPRING 16 2 2 2
17 1 22351-050040 PIN, SPRING 5.0X40 1 1 1
18 1 22351-060016 PIN, SPRING 6.0X16 1 1 1
19 1  24321-000450 O-RING, 1AG45.0 2 2 2
20 1  24341-000360 O-RING, 1AS36.0 2 2 2
21 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2
22 1 26736-160002 NUT, M16 2 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.54. HYDRAULIC CONTROL VALVE (Brvi16r ik o
(C)=YM167D-HK (F)=
. No. Lev. Parts No. Description Qty |
Fig. 54 HYDRAULIC CONTROL VALVE AW B €© O E G

194305-45100  VALVE ASSY, CONTROL
194170-45220 BAR, PUSH

194170-45250 HOLDER

1 1
4 2
5 2 194170-45230 SPRING
6 2
8 2 194170-45320 SPRING

PR RN R R
PR RN R R
PR RN R R

8-1 2 194170-45321 SPRING N
(A=*1983.12) (B=*1983.12) (C=*1983.12)
9 2 194170-45330 PLUG 1 1 1
10 2  194170-45350 SPOOL 1 1 1
11 2 194170-45360 SPRING 1 1 1
12 2 194170-45370 PLUG 1 1 1
14 2 194170-45430 RING, BACK UP 1 1 1
15 2 194170-45440 PLUG 1 1 1
17 2 194170-45520 SPRING, SPOOL 1 1 1
18 2 194170-45530 STOPPER, SPOOL 1 1 1
19 2 194305-45540 PIN 1 1 1
20 2 194170-45550 BAR, SPOOL 1 1 1
21 2  194170-45560 WASHER, 12X40X0.6 1 1 1
22 2 23871-010000 PLUG, RO1 2 2 2
23 2 24311-000050 O-RING, 1AP5.0 1 1 1
24 2 24311-000070 O-RING, 1AP7.0 1 1 1
25 2  24311-000120 O-RING, 1AP12.0 1 1 1
26 2  24311-000120 O-RING, 1AP12.0 1 1 1
27 2 24315-000110 O-RING, 1BP11.0 3 3 3
28 2  26116-060142 BOLT, M6X 14 PLATED 1 1 1
29 2  26756-060002 NUT, LOCK M6 1 1 1
1 3 3 3

26450-080202 BOLT, M8X 20

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.55. HYDRAULIC CONTROL vMLey - o
(C)=YM167D-HK F)=
Fig. 55 HYDRAULIC CONTROL No. Lev. Parts No. Description W @ OO0 6 6 |
1 1 194305-42210 COVER, SIDE 1 1 1
4 2 1 194305-42220 PACKING 1 1 1
3 1  194305-47110-X BRACKET, CONTROL 1 1 1
4 1 194420-47370 KNOB, LEVER 1 1 1
5 1  194305-47380 SHAFT, CONTROL 1 1 1
6 1 194432-47390 STOPPER 1 1 1
7 1 194208-47420 BAR, CONTROL 1 1 1
8 1  194170-47440 PLATE, FRICTION 1 1 1
9 1  194208-47440 LEVER, FEEDBACK 1 1 1
10 1 194464-47440 BOLT, STOPPER 1 1 1
11 1  194305-47450 SHAFT, FEEDBACK 1 1 1
12 1  194405-47470 LEVER, FEEDBACK 1 1 1
13 1 194305-47490 GUIDE, BAR 1 1 1
14 1 194208-47510 ROD, FEEDBACK 1 1 1
15 1  194208-47530 ADJUSTER 1 1 1
16 1 194208-47550 BAR, CONNECT 1 1 1
17 1  194208-47570 BAR, CONNECT 1 1 1
18 1 194405-47610 1 1 1
21 18-1 1  194405-47611 LEVER, CONTROL 1 1 1 N

(A=F30129) (B=F30027) (C=F40196)

19 1  194305-47710  GUIDE, LEVER 1 1 1

20 1 194151-47760 WASHER, 12 4 4 4

21 1 194208-47850 RETAINER, SEAL 1 1 1

22 1 194208-47860 HOLDER, SHAFT 2 2 2

23 1 194310-47870 STOPPER, B 1 1 1

24 1 22117-080000 WASHER, 8 1 1 1

25 1 22117-080000 WASHER, 8 1 1 1

26 1 22117-080000 WASHER, 8 1 1 1

27 1 22117-080000 WASHER, 8 2 2 2

28 1 22117-080000 WASHER, 8 2 2 2

29 1 22137-050000 WASHER, 5 2 2 2

30 1 22137-080000 WASHER, 8 1 1 1

31 1 22137-120000 WASHER, 12 1 1 1

32 1 22217-050000 WASHER, SPRING 5 2 2 2

33 1 22217-080000 WASHER, SPRING 8 2 2 2

34 1 22217-080000 WASHER, SPRING 8 2 2 2

35 1 22217-080000 WASHER, SPRING 8 2 2 2

. ! p . 36 1 22217-080000 WASHER, SPRING 8 2 2 2

17 p g 37 1 22217-080000 WASHER, SPRING 8 2 2 2

X 38 1 22272-000040 RING, E- 4 1 1 1

/® x 3 39 1 22272-000060 RING, E- 6 1 1 1
12 \ A 2_1) 40 1 22272-000060 RING, E- 6 1 1 1
59 /® / 37 "e\ 41 1 22351-040014 PIN, SPRING 4.0X14 1 1 1
52 < 42 1 22351-040016 PIN, SPRING 4.0X16 1 1 1
. 28 —ég%/& 43 1 22351-050020 PIN, SPRING 5.0X20 1 1 1
36 @ { @)\ 7 44 1 22351-050025  PIN, SPRING 5.0X25 1 1 1

50 1% /% 39 45 1 22417-200160  PIN, COTTER 2.0X16 1 1 1

25 46 1 22417-200160 PIN, COTTER 2.0X16 2 2 2

i 16 47 1 22522-030130 KEY, WOODRUFF 3X13 1 1 1

) 43 : 48 1 24311-000150 O-RING, 1AP15.0 1 1 1

9 49 1  24311-000200 O-RING, 1AP20.0 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.55. HYDRAULIC CONTROL vMLey - o
(C)=YM167D-HK F)=
Fig. 55 HYDRAULIC CONTROL No. Lev. Parts No. Description ® @ (C)QI{D) ©® © |
50 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2
4 51 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2
52 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2
53 1 26116-080252 BOLT, M8X 25 PLATED 2 2 2
54 1 26116-080352 BOLT, M8X 35 PLATED 2 2 2
55 1 26587-050102 SCREW, M5X10 2 2 2
56 1 26636-080002 NUT, WING M8 1 1 1
57 1 26716-080002 NUT, M8 2 2 2
58 1 26716-120002 NUT, M12 1 1 1
59 1 26756-080002 NUT, LOCK M8 2 2 2
60 1 26756-120002 NUT, LOCK M12 1 1 1
61 1 22217-080000 WASHER, SPRING 8 1 1 1 z

(A=%) (B=) (€=

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; (A)=YM140-HK (D)=
Fig.56. ELECTRIC PARTS (-sgo o
(C)=YM167D-HK (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 194405-51112 HARNESS (A), WIRE 1 1 1
2 1 194405-51120 HARNESS (B), WIRE 1 1 1
2-1 1 194405-51121 HARNESS (B), WIRE 1 1 1 N
(A=F50129) (B=F50050) (C=F40241)
3 1  194170-51210 GROMMET 25 11
4 1  194275-51210 GROMMET 25 1
5 1 194305-51210 GROMMET, 25 1 1 1
6 1 194312-51210 WIRE, MAIN LEAD 1 1 1
7 1 194312-51220 LINK, FUSIBLE 1 1 1
7-1 1 194550-51220 LINK, FUSIBLE 0.85 1 1 1 N
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
8 1 194080-51411 CABLE, BATTERY 1 1
9 1 194446-51410 CABLE, BATTERY 1
10 1 194420-51420 CABLE, BATTERY EARTH 1 1
11 1 194440-51420 CABLE, BATTERY EARTH 1
12 1 194800-51430 CABLE, BATTERY EARTH 1 1 1
13 1 194250-51650 CLAMP, SPEED 63 1 1 1
14 1 194250-51660 BAND 250 3 3 3
15 1 121750-59890 BAND, 140 2 2 2
16 1 121750-59890 BAND, 140 2 2 2
17 1 121750-59890  BAND, 140 2 2 2
18 1 22217-060000 WASHER, SPRING 6 1 1 1
19 1 22217-100000 WASHER, SPRING 10 1 1 1
20 1 26013-080122 BOLT, M8X 12 1 1 1
21 1 26116-060122 BOLT, M6X 12 PLATED 1 1 1
22 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1
23 1 194432-51310 BATTERY (DRN50Z),DRY 1 1
23A 2 194432-51540 CAP, BATTERY 6 6 W
g (B=+1986.10) (C=+1986.10)
§ 24 1 194080-51430 INSULATOR 1 1 1 Z
@ 5l (A=) (8=") (€=
E g 25 1  194800-51510  BATTERY, 55B24R 1
° 2 25A 2 194802-51540  CAP, BATTERY 6 W
£ § (A=*1986.10)
g 3 26 1 194432-51550 COVER, BATTERY 1 1
w = 27 1 194440-51550 COVER, BATTERY 1
b3 28 1 194322-52110 SWITCH, STARTING 1 1 1
E" 29 2 194155-52190 KEY 2 2 2
30 1 194420-52120 SWITCH, LIGHTING 1 1 1
31 1 194170-52130 SWITCH, TURN SIGNAL 1 1 1
32 1 194150-52160 SWITCH, HORN 1 1 1
33 1 194150-52170 CAP, SWITCH 1 1 1
34 1 194440-52190 SWITCH, SAFETY START 1 1 1
34-1 1 194440-52191 SWITCH, SAFETY START 1 1 1 N

(A=*1986.04) (B=*1986.04) (C=*1986.04)

35 1 194464-52190 SWITCH, SAFETY START 1 1 1
36 1 194240-52210 NUT, M22 1 1 1
37 1 24311-000180 O-RING, 1AP18.0 1 1 1
38 1 194432-56100 METER ASSY, HOUR 1 1 1
40 2 194432-56150 RUBBER, BASE 1 1 1

41 2 194432-56170  WASHER 1 1 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; (A)=YM140-HK (D)=
Fig.56. ELECTRIC PARTS (-sgo o
(C)=YM167D-HK (F)=

No. Lev. Parts No. Description Qty |

AW B € O E @

42 2 22217-040000  WASHER, SPRING 4 2 2 2
43 2 26716-040002 NUT, M4 2 2 2
44 1  194440-56900 CABLE, HOUR-METER 1 1 1
45 1  194405-61601 DUSH BORD ASSY 1 1 1
46 2 194170-55120 BOX, PILOT 2 2 2
47 2 194170-55130 CODE 1 1 1
48 2 194170-55150 LENS, PILOT 1 1 1
49 2 194170-55160 LENS (B) 1 1 1
50 2 194170-55170 COVER 1 1 1
51 2 194155-55820 BULB, 12V1.7W 3 3 3
52 2 194432-56130 CORD 1 1 1
53 2 194405-61611 PANEL, DASHBOARD 1 1 1
54 2 22217-080000  WASHER, SPRING 8 2 2 2
55 2 22857-400120 SCREW, 4X12 4 4 4
56 2 26716-080002 NUT, M8 1 1 1
57 1 194990-22040 NUT, M6 2 2 2
58 1 194340-57100 HORN ASSY 1 1 1
59 1 26116-060122 BOLT, M6X 12 PLATED 2 2 2
60 1 194405-57200 RELAY, FLASHER 1 1 1
61 1 194151-57210 SPACER 1 1 1
62 1 194405-57210 PLATE, LOCK 1 1 1
63 1 194405-57220 STAY, RELAY 1 1 1
64 1  194464-57250 RELAY, CHECK 2 2 2
65 1 26346-050002 NUT, M5 1 1 1
66 1 26557-050162 SCREW, M5X16 1 1 1

FOR MODEL YM167, YM1670

Fig. 56 ELECTRIC PARTS

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

1 A)=YM140-HK D)=
Fig.57. HOOD EB;:YM167-HK EE;:
(C)=YM167D-HK =
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194145-04810 WASHER 10 2 2 2
2 1 194990-22120 NUT, M5 6 6 6
3 1  194990-22130 NUT, M6 2 2 2
4 1 194305-58110-U CLAMP, BATTERY 1 1 1
5 1  194305-61100-S HOOD 1 1 1
6 1 194190-61250 GASKET 2 2 2
7 1 194305-61321-X HINGE, BONNET 1 1 1
8 1 194275-61450 PAD, RUBBER 2 2 2
- 9 1 194305-61700-X COVER, DUST CUT 1 1 1
% 8 10 1  194197-61730 CLAMP, AIR CLEANER 1 1 1
bt 11 1 194440-61740 ROD, BATTERY CLAMP 2 2 2
Z’ 12 1  194440-61750 FELT, AIR CLEANER 1 1 1
g 13 1 194440-61820 LEVER, BONNET LOCK 2 2 2
—ig 14 1 194440-61831 SPRING, HOOD LOCK 2 2 2
% 15 1 194305-61920 PAD, CS40X35X155 1 1 1
i 16 1  194305-61930 PAD, CS20X30X240 2 2 2
17 1 194432-61940 PAD, RUBBER 1 1 1
18 1 194446-61940 PAD, RUBBER 1 1 1
19 1 22137-080000 WASHER, 8 4 4 4
20 1 22157-060000 WASHER, 6 4 4 4
21 1 22217-080000 WASHER, SPRING 8 4 4 4
22 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
23 1 26013-080122 BOLT, M8X 12 2 2 2
24 1 26013-100202 BOLT, M10X 20 2 2 2
25 1 26014-060122 BOLT, M6X 12 2 2 2
26 1 26116-080162 BOLT, M8X 16 PLATED 4 4 4
27 1 26116-080402 BOLT, M8X 40 PLATED 1 1 1
28 1 26116-120252 BOLT, M12X 25 PLATED 2 2 2
29 1 26716-060002 NUT, M6 2 2 2
30 1 26716-080002 NUT, M8 2 2 2
31 1 26716-120002 NUT, M12 2 2 2
32 1 194990-22050 NUT, M8 2 2 2
33 1  194990-22140 NUT, M8 2 2 2
34 1 194162-58830 GROMMET, 20 2 2 2
35 1 194405-61500-S DUSH BORD ASSY 1 1 1
35-1 1 194405-61501-S DASHBOARD ASSY 1 1 1 N
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
36 1  194800-61530 COVER 1 1 1
37 1  194305-61550 PLATE, AIR CUT 1 1 1
38 1 194405-61550 GROMMET 36X1.5 1 1 1
39 1 194440-61550 GASKET, BONNET 2 2 2
40 1 194145-61560 RUBBER, ABSORBER 2 2 2
41 1  194190-61560 RIVET, 5X6 4 4 4
42 1 194305-61611-X STAY ASSY, DASHBOARD 1 1 1
43 1  194420-61640 SCREW, TAPPING M5X16 5 5 5
44 1 194420-61640 SCREW, TAPPING M5X16 4 4 4
a 45 1 194420-61640 SCREW, TAPPING M5X16 2 2 2
8 46 1 194420-61640 SCREW, TAPPING M5X16 4 4 4
£ 47 1 194420-61640 SCREW, TAPPING M5X16 6 6 6
5 48 1 194145-61650 NUT, SPEED M5 5 5 5
o 49 1  194145-61650 NUT, SPEED M5 4 4 4
u Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.57. HOOD

For Model YMi67 ,YMIS7D

(A)=YM140-HK
(B)=YM167-HK
(C)=YM167D-HK

)=
©®=
=

Fig. 57 HOOD

No. Lewv. Parts No. Description
A B (€ O (E) (F)
50 1 194145-61650  NUT, SPEED M5 2 2 2
51 1 194145-61650  NUT, SPEED M5 4 4 4
52 1 194145-61650  NUT, SPEED M5 6 6 6
53 1 194305-61680-X COVER, PANEL 1 1 1
53-1 1 194305-61681  COVER, DUSH BORD 1 1 1
(A=F30129) (B=F40050) (C=F50328)
54 1 194305-61740-X COVER, GEAR BOX 1 1 1
55 1 194305-61770-X GUARD ASSY, HOOD 1 1 1
56 1  194305-61810-X COVER ASSY, MISSION 1 1
57 1 194405-61810-X COVER ASSY, MISSION 1
58 1 194305-61860-X COVER ASSY, SIDE 1 1 1
59 1 194305-61870-X COVER ASSY, SIDE 1 1 1
60 1 194324-62310 CAP, RUBBER 4.5 4 4 4
61 1 194145-64430 GROMMET, 12 1 1 1
62 1 194405-83610  STAY 1 1 1
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
63 1  194405-83650 WASHER 2-8X 85 1 1 1
(A=%) (B=*) (€=
64 1 22137-060000 WASHER, 6 4 4 4
65 1 22137-060000 WASHER, 6 4 4 4
66 1 22217-080000  WASHER, SPRING 8 2 2 2
67 1 26011-080162 BOLT M 8X16 2 2 2
68 1 26013-080122 BOLT, M8X 12 6 6 6
69 1 26013-080162 BOLT, M8X 16 4 4 4
70 1 26013-080202 BOLT, M8X 20 2 2 2
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
71 1  26116-060122 BOLT, M6X 12 PLATED 4 4 4
72 1 26116-060122 BOLT, M6X 12 PLATED 4 4 4
73 1 26116-080122 BOLT, M8X 12 PLATED 2 2 2
74 1  26116-080162 BOLT, M8X 16 PLATED 2 2 2
75 1  194305-63560 PIPE, BREATHER 1 1 1
75-1 1  194515-62450 PIPE, AIR BREATHER 1 1 1
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)
76 1 194205-63550 BREATHER, AIR 1 1 1
77 1 23080-013000 CLAMP, 13 2 2 2
78 1 194305-61671-U STAY, GEAR BOX 1 1 1
(A=%) (B=%) (=9
79 1 26014-060122 BOLT, M6X 12 1 1 1
(A=FXXXXX) (B=FXXXXX) (C=FXXXXX)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; A)=YM140-HK D)=
Fig.58. LOWER LINK (-sgo o
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
Fig. 58 LOWER LINK A (B) () O (B ¢
. 1 1 194170-51210 GROMMET 25 1 1 1
2 1  794130-71410 PIN ASSY, BALL 2 2 2
3 1  194305-73100-X LINK, LOWER 2 2 2
4 1 194305-73150-U PIN, HINGE 1 1 1
5 1 194305-73200-X BRACKET, LOWER LINK 1 1 1
6 1 194305-73290-X COVER ASSY, HITCH 1 1 1
7 1 22217-120000 WASHER, SPRING 12 4 4 4
8 1 26013-120252 BOLT, M12X 25 4 4 4
9 1 26014-060122 BOLT, M6X 12 6 6 6
10 1  26116-120252 BOLT, M12X 25 PLATED 4 4 4
11 1 26716-120002 NUT, M12 4 4 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

; (A)=YM140-HK (D)=
Fig.59. HITCH (-0 e o
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |
F|g . 59 HITCH A (B) () O (B ¢
B 1 1 194405-75810 BRACKET (L), HITCH 1 1 1 z
' (A=FXXXXX) (B=F30021) (C=F40196)
2 1  194405-75820 BRACKET (R), HITCH 1 1 1 V4
(A=%) (B=F30021) (C=F40196)
3 1 22137-120000 WASHER, 12 10 10 10 z
(A=FXXXXX) (B=F30021) (C=F40196)
4 1 26013-120302 BOLT, M12X 30 10 10 10 Z
(A=%) (B=F30021) (C=F40196)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.60. FRONT P.T.O. (OLD TYPE) E‘B\;zmigg:i gz
(C)=YM167D-HK (F)=
- — No. Lev. Parts No. Description Qty |

®wW B € O E @

194405-83430 GUIDE, V-BELT
194405-83460 GUIDE, BELT
50 194405-83470 LEVER, FRONT P.T.O. 1 1 1

N

1 1 194405-83010  P.T.0. ASSY, FRONT 1 1 1
2 2 194311-13631  PLUG 20 101 1
3 2 194990-22140  NUT, M8 2 2 2
4 2 194990-22150  NUT, M10 4 4 4
5 2 194130-22370  WASHER, 10 3 3 3
6 2 194312-24090 COLLER 101 1
7 2  1C6321-24370 SEAL TCFY 35.62 12.3 1 1 1
71 2 1C6320-24370 SEAL TCFY 356212.3 101 1
8 2 19415124770  PLUG 14, OIL 101 1
9 2 194190-25270  SHIM, T=0.2 - A
10 2 194190-25280  SHIM, T=0.3 2 2 2 A
1 2 194190-25290  SHIM, T=0.5 - A
12 2 194286-25540  SPACER 20X26X3 1 1 1
13 2 1E6251-35400 PULLEY, TENSION 70A 101 1
14 2 1E6140-35570 COLLAR 1 1 1
15 2 19440551210 GROMMET 18 1 1 1
16 2 194440-51630  CLAMP, HARNESS 101 1
17 2 194145-61570 WASHER, 10 1 1 1
18 2 1E6150-63190  LINK, CLUTCH 11 1
19 2 1E6460-63850  SPRING 22.5X10.5 101 1
20 2 194305-83100  JOINT ASSY, CROSS 11 1
21 3 194802-22260  JOURNAL KIT 2 2 2
22 3 194802-22270  RING, SNAP 8 8 8
23 3 194305-83110-X YOKE, SHAFT 101 1
24 3 194802-83120-X YOKE, FLANGE 1 1 1
25 3 194305-83130  YOKE, DOUBLE 101 1
26 2 194405-83111  CASE, FRONT P.T.O. 1 1 1
27 2 194405-83120 COVER, P.T.O. CASE 1 1 1
28 2 194405-83130  PACKING 101 1
29 2 194405-83140  SHAFT, FRONT P.T.0 1 1 1
30 2 194405-83150  SHAFT, FRONT DRIVE 1 1 1
31 2 194405-83160  SHAFT, DRIVE 101 1
32 2 194405-83170  PINION, DRIVE 101 1
33 2 19440583180 GEAR, PTO DRIVE 1 1 1
34 2 194405-83190  RETAINER,DRIVE SHAFT 101 1
35 2 194405-83210  GEAR, DRIVE 101 1
36 2 194446-83210-X CASE, BEARING 1 1 1
37 2 194405-83220  GEAR, DRIVE 101 1
~ 38 2 194446-83240  SPACER 101 1
2 39 2 194305-83250  STAY, FRONT P.T.O. 1 1 1
40 2 194405-83250 PULLEY D=150.5 101 1
w8 41 2 194405-83260  PULLEY D=130 2 2 2
z 42 2 194405-83270  SHAFT, DRIVE 1 1 1
9 43 2 194405-83280  SEAL TCFY25 47 13 2 2 2
e 44 2 194405-83330  STAY 2 2 2
2 45 2 19440583360 WIRE 11 1
& 46 2 194405-83370  ADJUSTER 101 1
S 47 2 194405-83390  STAY 1 1 1
& 2 2 2 2
3 2 101 1
)
'S

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.60. FRONT P.T.O. (OLD TYPE) E‘B\;zmigg:i gz
(C)=YM167D-HK (F)=
- — No. Lev. Parts No. Description Qty |

®wW B € O E @

51 2 194405-83520  ARM, TENSION 1 1 1

52 2 194405-83560 HOLDER 101 1

53 2 194405-83660  BOLT, M8X14 6 6 6

54 2 19440583680  SPRING 1 1 1

55 2 22137-080000 WASHER, 8 2 2 2

56 2 22137-080000 WASHER, 8 101 1

57 2 22137-080000  WASHER, 8 2 2 2

58 2 22137-100000 WASHER, 10 4 4 4

59 2 22137-100000 WASHER, 10 4 4 4

60 2 22137-100000 WASHER, 10 4 4 4

61 2 22137-100000 WASHER, 10 101 1

62 2 22217-100000 WASHER, SPRING 10 101 1

63 2 22242-000140  RING, 14 1 1 1

64 2 22242-000150  RING, 15 2 2 2

65 2 22242-000150  RING, 15 2 2 2

66 2 22242-000190  RING, 19 11 1

67 2 22242000190 RING, 19 101 1

68 2 22242-000290  RING, 29 101 1

69 2 22242-000300 RING, 30 2 2 2

70 2 22252-000470 RING, 47 1 1 1

71 2 22252.000470 RING, 47 2 2 2

72 2 22252-000550  RING, 55 1 1 1

73 2 22252-000620  RING, 62 101 1

74 2 22312-080140  PIN, PARALLEL M8X14 2 2 2

75 2 22417-160180  PIN, COTTER 1.6X18 1 1 1

76 2 22417-160180  PIN, COTTER 1.6X18 101 1

77 2 22487-060120  PIN, H 6X 12 101 1

78 2 22512-050200  KEY, 5X 20 11 1

79 2 24101-062024  BEARING, BALL 6202 101 1

80 2 24101-062044  BEARING, BALL 6204 4 4 4

81 2 24101-062064 BEARING, BALL 6206 1 1 1

82 2 24104-060064 BEARING, BALL 6006UU 2 2 2

83 2 24163-205170 RING, INNER 202517 2 2 2

84 2 24163-305170  RING, INNER 303517 1 1 1

85 2 24311-000160  O-RING, 1AP16.0 101 1

86 2 24311-000220  O-RING, 1AP22.0 101 1

87 2 24321-000550  O-RING, LAG55.0 1 1 1

88 2 194405-83320  V-BELT LB-375 101 1

B 89 2 26013-080162  BOLT, M8X 16 2 2 2

e ) 2 26013-080162  BOLT, M8X 16 2 2 2

91 2 26013-080162 BOLT, M8X 16 2 2 2

@8 92 2 26013-080202  BOLT, M8X 20 8 8 8

z 93 2 26013-080202  BOLT, M8X 20 4 4 4

3 94 2 26013-080202  BOLT, M8X 20 3 3 3

e 95 2 26013-100202  BOLT, M10X 20 4 4 4

2 9% 2 26013-100202  BOLT, M10X 20 4 4 4

& 97 2 26013-100202  BOLT, M10X 20 3 3 3

z 98 2 26013-100302  BOLT, M10X 30 4 4 4

: 99 2 26116-100602  BOLT, M10X 60 PLATED 1 1 1

3 100 2 26716-060002  NUT, M6 101 1

o 101 2 26013-140252  BOLT, M14X 25 2 2 2
'

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.60. FRONT P.T.O. (OLD TYPE) vMLey - o
(C)=YM167D-HK (F)=
- — No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
102 2 26013-080202 BOLT, M8X 20 2 2 2

36

Fig. 60 FRONT P.T.O. (OLD TYPE)

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.61. FRONT P.T.O. (NEW TYPE) E‘B\;zmigg:i gz
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 194405-83010 P.T.O. ASSY, FRONT 1 1 1
2 2 194311-13631 PLUG 20 1 1 1
3 2 194990-22140 NUT, M8 2 2 2
4 2 194990-22150 NUT, M10 4 4 4
5 2 194130-22370 WASHER, 10 3 3 3
6 2 106320-24370 SEAL TCFY 3562 12.3 1 1 1
7 2 194151-24770 PLUG 14, OIL 1 1 1
8 2 194312-25270 SPACER, 20X30X1.6 1 1 1
9 2 194190-25270 SHIM, T=0.2 2 2 2
10 2 194190-25280 SHIM, T=0.3 2 2 2 A
11 2 194190-25290 SHIM, T=0.5 2 2 2 A
12 2  1E6251-35400 PULLEY, TENSION 70A 1 1 1
13 2  1E6140-35570 COLLAR 1 1 1
14 2 194405-51210 GROMMET 18 1 1 1
15 2 194440-51630 CLAMP, HARNESS 1 1 1
16 2 194145-61570 WASHER, 10 1 1 1
17 2 1E6150-63190 LINK, CLUTCH 1 1 1
18 2  1E6460-65850 SPRING, 22.5X105 1 1 1
19 2 194305-83101 JOINT ASSY 1 1 1
20 3 194802-22260 JOURNALKIT 2 2 2
21 3 194802-22270 RING, SNAP 8 8 8
22 3 194305-83111 YOKE, SHAFT 1 1 1
23 3 194802-83120-X YOKE, FLANGE 1 1 1
23-1 3 194115-83120 YOKE, FLANGE 1 1 1 N
(A=850921) (B=850921) (C=850921)
24 3 194305-83130 YOKE, DOUBLE 1 1 1
25 2 194405-83112 CASE, FRONT GEAR 1 1 1
26 2 194405-83121 COVER, HOUSING 1 1 1
27 2 194405-83131 PACKING, HOUSING 1 1 1
28 2 194405-83141 SHAFT, FRONT P.T.O 1 1 1
28-1 2 194405-83142 SHAFT, FRONT PTO 1 1 1 N
(A=850721) (B=850721) (C=850721)
29 2 194405-83151 SHAFT, FRONT DRIVE 1 1 1
30 2 194405-83161 SHAFT, DRIVE 1 1 1
31 2 194405-83171 PINION, DRIVE 1 1 1
32 2 194405-83180 GEAR, PTO DRIVE 1 1 1
33 2 194405-83191 RETAINER, SHAFT 1 1 1
34 2 194405-83212 GEAR, BEVEL 1 1 1
35 2 194446-83210-X CASE, BEARING 1 1 1
36 2 194405-83223 GEAR, BEVEL 1 1 1
37 2 194405-83231 V-BELT, B37.5 1 1 1
_ 38 2 194446-83240 SPACER 1 1 1
a 39 2 194305-83250 STAY, FRONT P.T.O. 1 1 1
F 40 2 194405-83250 PULLEY D=150.5 1 1 1
é 41 2 194405-83261 PULLEY D=130 1 1 1
; 42 2 194405-83271 SHAFT, MAIN DRIVE 1 1 1
= 43 2 194405-83281 SEAL, OIL TCFY306214 2 2 2
E 44 2 194405-83290 PULLEY, D130 1 1 1
2 45 2 194405-83330 STAY 2 2 2
* 46 2 194405-83360 WIRE 1 1 1
& 47 2 194405-83370 ADJUSTER 1 1 1
i?., N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.61. FRONT P.T.O. (NEW TYPE) E‘B\;zmigg:i gz
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |

®wW B € O E @

48 2 194405-83390 STAY
49 2 194405-83430 GUIDE, V-BELT
49-1 2 194405-83431 GUIDE, BELT

NN P
NN P

1
2
2

(A=F40210) (B=F50080) (C=F50330)

50 2 194405-83461 GUIDE, BELT LOWER 1 1 1
51 2 194405-83471 LEVER, FRONT P.T.O. 1 1 1
52 2 194405-83520 ARM, TENSION 1 1 1
53 2 194405-83560 HOLDER 1 1 1
54 2 194405-83660 BOLT, M8X14 2 2 2
55 2 194405-83680 SPRING 1 1 1
56 2 194405-83710 COLLAR, 27.6X34X15 1 1 1
57 2 22137-080000 WASHER, 8 2 2 2
58 2 22137-080000 WASHER, 8 1 1 1
59 2 22137-080000 WASHER, 8 2 2 2
60 2 22137-100000 WASHER, 10 4 4 4
61 2 22137-100000 WASHER, 10 4 4 4
62 2 22137-100000 WASHER, 10 4 4 4
63 2 22137-100000 WASHER, 10 1 1 1
64 2 22217-080000 WASHER, SPRING 8 1 1 1
65 2 22217-100000 WASHER, SPRING 10 1 1 1
66 2 22242-000150 RING, 15 1 1 1
67 2 22242-000150 RING, 15 2 2 2
68 2 22242-000200 RING, 20 1 1 1
69 2 22242-000240 RING, 24 1 1 1
70 2 22242-000240 RING, 24 1 1 1
71 2 22242-000290 RING, 29 1 1 1
72 2 22242-000290 RING, 29 2 2 2
73 2 22242-000290 RING, 29 1 1 1
74 2 22242-000300 RING, 30 2 2 2
75 2 22252-000550 RING, 55 1 1 1
76 2 22252-000620 RING, 62 1 1 1
77 2 22252-000620 RING, 62 1 1 1
78 2  22252-000620 RING, 62 2 2 2
79 2 22312-080180 PIN, PARALLEL M8X18 2 2 2
80 2 22417-160180 PIN, COTTER 1.6X18 1 1 1
81 2 22417-160180 PIN, COTTER 1.6X18 1 1 1
82 2 22487-060120 PIN, H 6X 12 1 1 1
83 2 22512-050200 KEY, 5X 20 1 1 1
84 2 22512-070200 KEY, 7X 20 2 2 2
85 2 24101-062044 BEARING, BALL 6204 2 2 2
86 2 24101-062064 BEARING, BALL 6206 1 1 1
_ 87 2  24101-063054 BEARING, BALL 6305 3 3 3
a 88 2 24104-060064 BEARING, BALL 6006UU 2 2 2
F 89 2 24163-250160 RING, INNER 253016 2 2 2
é 90 2  24163-305170 RING, INNER 303517 1 1 1
; 91 2 24311-000160 O-RING, 1AP16.0 1 1 1
= 92 2 24311-000220 O-RING, 1AP22.0 1 1 1
£ 93 2 24321-000700  O-RING, 1AG70.0 1 1 1
2 94 2  26013-080162 BOLT, M8X 16 2 2 2
* 95 2 26013-080162 BOLT, M8X 16 2 2 2
& 96 2 26013-080162 BOLT, M8X 16 2 2 2
i?., N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M16601

Fig.61. FRONT P.T.O. (NEW TYPE) E‘B\;zmigg:i gz
(C)=YM167D-HK (F)=
No. Lev. Parts No. Description Qty |

AW B (€ O E @

97 2 26013-080202 BOLT, M8X 20 8 8 8
98 2 26013-080202 BOLT, M8X 20 4 4 4
99 2 26013-080202 BOLT, M8X 20 3 3 3
100 2 26013-100202 BOLT, M10X 20 4 4 4
101 2 26013-100202 BOLT, M10X 20 4 4 4
102 2 26013-100202 BOLT, M10X 20 3 3 3
103 2 26013-140252 BOLT, M14X 25 2 2 2
104 2 26116-080552 BOLT, M8X 55 PLATED 1 1 1
105 2 26116-100302 BOLT, M10X 30 PLATED 4 4 4
106 2 26116-100602 BOLT, M10X 60 PLATED 1 1 1
107 2 26716-060002 NUT, M6 2 2 2
108 2 194312-25470 SPACER, 30X40X2 2 2 2
109 2 26014-060122 BOLT, M6X 12 1 1 1

Fig. 61 FRONT P.T.O. (NEW TYPE)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101147-11490

101147-11900
101147-53080
101147-59810
101158-11190

101158-11230

101304-59020
101720-55750
102103-55520

102210-07990
103854-11490

103854-51251
103854-51660
103854-53120
103854-53180
103854-59191
103854-59201
104104-67300

104200-11180
104200-14200
104200-22300
104200-53080
104200-55080
104200-55321
104200-55330
104200-55341
104200-55750
104200-59170

104200-61200
104211-03770
104211-11100
104211-11110
104211-11370
104500-55710

105052-77400
105225-02020

105225-02300
105225-11100
105225-11110
105225-11350

Fig. No.

4
22
4
13
14
4

Ref. No.

Parts No.

105225-21500
105225-21501
105225-22300
105225-22400
105225-23100
105225-23200
105311-23380
105546-13570
106320-24370
110250-53150
110250-53410
110250-53430
110250-55610
113200-53110
113200-53120
121000-03020
121000-03070

121000-03080
121000-42010
121000-42051

121000-42100
121000-42120
121000-49030
121120-77920
121150-35100
121150-77701
121236-77700
121250-01710

121250-02070
121250-03783

121250-44901

121250-49160
121250-59860
121267-44760
121420-01760

121450-01203
121450-01210
121450-01220
121450-01531

121450-01550
121450-01560
121450-01570
121450-01710

Fig. No.

PNNNNDN

Ref. No.

-1

Parts No.

121450-01801
121450-01960
121450-01980

121450-01990
121450-02071
121450-02100
121450-02110
121450-02160
121450-02310
121450-02320
121450-02370
121450-03012
121450-03020
121450-03030
121450-03610
121450-03770
121450-11260
121450-11270
121450-11550
121450-11680

121450-14120
121450-14400
121450-21541
121450-32021

121450-32050
121450-42240
121450-42260
121450-42310
121450-42350
121450-42450
121450-44410

121450-44530
121450-59550
121450-59850
121450-61101
121450-61631
121450-66180
121450-77010

121450-77200

121450-77711
121454-12520
121454-49160
121454-66420
121456-91400

Fig. No.

N

O~N~NNEEARMDADRNDRNRRRRRPRRRNRREN

Ref. No.

Parts No.

121456-91981
121456-91991
121462-01650
121462-03740
121467-22090
121470-11401
121470-77050
121500-01100
121520-01850

121520-01860
121520-02100
121520-02310
121520-44510
121520-61520
121520-61620
121520-66010
121520-66550
121520-66580
121520-77910

121521-77330
121522-42290

121550-01200
121550-02110
121550-02300
121550-02320
121550-02330
121550-11280
121550-11290
121550-11400
121550-11411
121550-11451

121550-14400
121550-22090
121550-23200
121550-23380
121550-35100
121550-35110

121550-49111
121550-51100
121550-77810
121551-01100
121551-02220
121551-66520
121551-66580
121554-42100

Fig. No.

N B
PFRPRPNRPRPNAORMRNN

N




Parts No. Index

Parts No.

121567-61620
121567-61640
121567-77810
121575-01510

121700-59560
121750-44550
121750-59090
121750-59890

121750-77800
123325-59100
123325-59110
124000-01750

124000-11240
124000-12030

124000-13200
124000-13520
124060-01050

124060-11120
124060-11800
124060-11810
124060-21600
124060-23100
124060-51300
124060-59380
124060-77680

124064-12680
124064-12690
124064-55510
124064-55600
124066-59100
124080-77200
124080-77201

124085-01900
124085-02220
124085-02411
124085-14090
124085-35300
124085-35350
124085-51500

Fig. No.

Ref. No.

Parts No.

124085-59810
124085-59820
124085-59850
124160-01650

124160-01750
124160-01751
124160-11360
124160-21500
124160-21501
124160-39140
124160-39450

124160-49480
124220-51890
124240-01882

124250-03640
124450-21230
124450-35070
124450-35100
124450-35110
124450-39240
124450-44560
124450-44590
124460-77820
124465-44950
124500-01330
124500-01331
124500-01750

124500-11240
124500-12710

124500-13520

124500-39200
124520-11310

124520-12700
124523-03760
124550-35110

124550-51320

Fig. No.

14
14
14

4
14

Ref. No.

Parts No.

124550-51341
124550-51350

124550-51370

124550-51590
124550-59030
124550-59820
124550-66370
124550-77030
124574-01600
124574-12040
124574-12500
124574-12530
124574-12550
124574-12670
124574-13510
124574-13540

124574-13650
124574-21590
124574-21650
124574-34800
124574-35090
124574-42350
124574-44500
124574-44580
124574-49010
124574-49020
124574-59010
124574-61000
124610-77210
124664-13580
124732-42290

124750-44740
124756-67310
124764-44800
124764-44810
124764-44920
124766-59050

124770-53000

124950-01951
124950-11340
124950-11410
124950-11450

N
RPOOONOOUIOIOI Ul

S

Parts No.

124950-11450
124950-26420
124950-51100
124950-51170
124950-51190
124950-51270

124950-51450
124950-51510
124950-51640
124950-55900
124950-66590
124969-11670
124969-39200
124969-66000
124969-66700
124970-01330

124970-01601
124970-03740
124970-21651
124970-44540
124974-13510
124974-13650
124974-21590
124974-34800
124974-44500
124976-03760
124976-12020
124976-59500
128270-11310

128270-35090
129350-01230
129350-02050
129350-02070
129350-14100
129350-21200
129350-26000
129350-26050
129350-26100
129350-26160
129350-26200
129350-26400
129350-26490
129350-32090
129350-42200
129350-49120
129350-49130
129350-49530

Fig. No.

[EY

[EY

[

=N
NNNNNNNONRRPRPONMARMNIORMRPRPRPOOOROMEN

Ref. No.

18
27




Parts No. Index

Parts No.
129350-49540

129350-49800

129350-61600
129354-77330
135210-61090
171001-42290

171001-49502
171003-49030
171022-12530

171022-44960
171051-01921

171055-59810
171055-59820
172100-22400
172100-53200

172112-41980

172200-61220
174100-54120
174307-51170
174307-51181
174307-51460
174307-51700
194080-15420
194080-15430
194080-15440
194080-15450
194080-15460
194080-15550
194080-37781

194080-51411
194080-51430
194100-41670
194110-37691
194115-15100
194115-15110
194115-15140
194115-15250
194115-15500
194115-15610
194115-25450

. No.

-1
-1

-1
-1
-1
-1
-1

-1
-1
-2
-1
-1
-1

Parts No.

194115-83120
194130-15470
194130-22370

194130-37560
194130-44480
194130-61570
194145-01260
194145-01540
194145-04302
194145-04311
194145-04322
194145-04351
194145-04460
194145-04521
194145-04810
194145-11350
194145-15651
194145-47160

194145-61560
194145-61570

194145-61650

194145-64430
194150-01190
194150-01270
194150-12410

194150-22480

194150-37530
194150-37570
194150-45320
194150-45340
194150-45361
194150-51620
194150-52160
194150-52170
194151-04260
194151-11640
194151-11650
194151-11660
194151-11670
194151-11840
194151-11860

Fig. No.

61

Parts No.

194151-12610
194151-12620
194151-24770

194151-36670
194151-37730

194151-37771

194151-42810
194151-45370
194151-46261
194151-46640
194151-47760
194151-57210
194155-27810
194155-52190
194155-55820
194162-58830
194170-45220
194170-45230
194170-45250
194170-45320
194170-45321
194170-45330
194170-45350
194170-45360
194170-45370
194170-45430
194170-45440
194170-45520
194170-45530
194170-45550
194170-45560
194170-45610
194170-45700
194170-45710
194170-45720
194170-45730
194170-45740
194170-47440
194170-51210

194170-52130
194170-55120
194170-55130

Parts No.

194170-55150
194170-55160
194170-55170
194180-01530

194180-12650
194190-11520
194190-25270
194190-25280
194190-25290

194190-26180
194190-26860

194190-61250
194190-61560
194191-13211

194191-13211-X

194191-13220

194191-13232

194191-13240

194191-13420
194191-28480
194195-45620
194195-45630
194195-45640
194195-45650
194195-45660
194195-46260
194197-21170

194197-24370

194197-25930

194197-27681

194197-31510
194197-31820
194197-32100
194197-32350
194197-32360




Parts No. Index

Parts No.

194197-32370
194197-44250
194197-44260
194197-44610
194197-61730
194197-61930
194200-34750
194205-42280
194205-63550
194208-47420
194208-47440
194208-47510
194208-47530
194208-47550
194208-47570
194208-47850
194208-47860
194215-25330
194215-25910

194215-27500
194240-12981-S

194240-52210
194241-15310
194241-15350
194241-28170
194250-38814
194250-51650
194250-51660

194262-15140
194262-15150
194262-15170
194262-15210
194262-15220
194262-15310
194262-15330
194262-15410
194262-15420
194262-15430
194262-15440
194262-15450
194262-15460
194262-15470
194262-15520
194274-13580

194275-45340
194275-51210

Parts No.

194275-61450
194278-12650
194279-14210
194279-14220
194286-25540
194300-24130
194300-24350
194300-24571
194300-25820
194300-31520
194300-31610
194300-32210
194300-32570
194300-33110
194300-33130
194300-33200
194300-43330
194300-44210
194300-44230
194301-11720
194301-11800
194301-11890
194301-11900
194301-11910
194305-01100-U
194305-01150
194305-01250
194305-01300
194305-01500
194305-04610
194305-05120-S
194305-05160-X
194305-05170-X
194305-05180-X
194305-05190
194305-05200
194305-11010-X
194305-11020-X
194305-11080-X
194305-11101-X
194305-11102
194305-11103
194305-11200-X
194305-11270
194305-11271
194305-11280
194305-11290
194305-11310-X
194305-11410
194305-11430

. No.

Parts No.

194305-11440
194305-12110-X
194305-12810

194305-14700-S
194305-14800-S
194305-15200-X
194305-15610-X
194305-16100-X
194305-21100-X
194305-22110
194305-22200
194305-22210
194305-22220
194305-22230

194305-22260
194305-22270

194305-22350-X
194305-22400-X
194305-22401-X
194305-22500

194305-24110-X

194305-24150-X
194305-24180

194305-24191-X
194305-24192
194305-24210
194305-24290
194305-24291
194305-24292
194305-24310
194305-24340
194305-24350

194305-24360

194305-24400
194305-24410

194305-24420

194305-24500

Fig. No.

25
26
48

Ref. No.

29
21

PWN~NODODOR~ADMWW

-1
-2

Parts No.

194305-24530
194305-24540
194305-24550
194305-24580
194305-24640
194305-24700
194305-24701
194305-24710
194305-24711
194305-24810
194305-24820
194305-24830
194305-24850
194305-24860
194305-24870
194305-24880
194305-24890
194305-24930

194305-24950
194305-24970-X

194305-25120
194305-25130

194305-25140
194305-25150
194305-25160
194305-25200
194305-25201
194305-25220
194305-25221
194305-25230
194305-25231
194305-25240
194305-25241
194305-25250
194305-25251
194305-25260
194305-25270
194305-25300
194305-25340
194305-25350
194305-25360
194305-25370
194305-25390
194305-25410

194305-25420




Parts No. Index

Parts No.

194305-25420
194305-25440
194305-25460
194305-25470
194305-25480
194305-25490

194305-25500
194305-25510

194305-25520

194305-25810
194305-25820

194305-25830

194305-25840
194305-25920
194305-25930
194305-25940

194305-26110
194305-26120
194305-26500
194305-26501
194305-26610
194305-27110-X
194305-27120
194305-27121
194305-27170-X
194305-27200

194305-27240
194305-27250
194305-27260

194305-27300-X
194305-27351-U

194305-27360
194305-27400
194305-27410

Parts No.

194305-27420
194305-27421
194305-27440

194305-27470

194305-27471
194305-27510
194305-27520
194305-27530
194305-27540

194305-27550
194305-27701-X
194305-27710-X
194305-27720
194305-27730
194305-31390
194305-32300
194305-32600-X
194305-32620
194305-32650
194305-33140
194305-33150
194305-33430
194305-34100-X
194305-34110-X
194305-34170
194305-34320
194305-34600-S
194305-34700-S
194305-34710-Q
194305-34810

194305-34870-S

194305-36600
194305-36650
194305-36700
194305-36850
194305-37400-X
194305-37460-X
194305-37500-X
194305-37520

194305-37550
194305-37661-U
194305-42100
194305-42120

Parts No.

194305-42150
194305-42210
194305-42220
194305-42830
194305-43200-X
194305-43310
194305-43410
194305-44110
194305-44410-X
194305-44420-X
194305-45100
194305-45540
194305-47110-X
194305-47380
194305-47450
194305-47490
194305-47710
194305-48101-X
194305-48141-X
194305-48151-X
194305-48200-X
194305-48221-X
194305-48250
194305-48260
194305-48270
194305-48300-X
194305-48310
194305-48320
194305-48330
194305-48350
194305-48370
194305-51210
194305-58110-U
194305-61100-S
194305-61321-X
194305-61550
194305-61611-X
194305-61671-U
194305-61680-X
194305-61681
194305-61700-X
194305-61740-X
194305-61770-X
194305-61810-X
194305-61860-X
194305-61870-X
194305-61920
194305-61930
194305-63560
194305-65590

Fig. No.

52
55
55

Ref. No.

5

P
WORROURARO®ONR

[EnY

Parts No.

194305-73100-X
194305-73150-U
194305-73200-X
194305-73290-X
194305-83100
194305-83101
194305-83110-X
194305-83111
194305-83130

194305-83250

194305-99100
194305-99101
194306-12310-X
194306-12311
194306-12312

194306-12350-X
194306-12351
194306-12352

194306-13100
194306-13130
194306-13140

194306-13301-X
194306-13330-X
194306-13340
194306-13350
194306-13360
194306-13400
194306-13450
194306-13511
194306-13600
194306-13630
194306-13640
194306-13710-X
194306-13720
194306-13721
194306-13740
194306-13750
194306-13760
194306-13810-X
194306-13811
194306-13820-X
194306-13821
194306-13830
194306-13850
194306-13950

Fig. No.

Ref. No.




Parts No. Index

Parts No.

194306-14110
194306-14120
194306-14130
194306-14150

194306-14611-X
194306-14641-X

194306-28210
194306-28220
194306-28240

194306-28250-X

194306-28251
194306-28260
194306-28310
194306-28320
194306-28330
194310-04250

194310-15150-X

194310-15320
194310-24460
194310-24470
194310-24660

194310-24770
194310-25630
194310-27180

194310-37560
194310-46350
194310-46380
194310-46730
194310-47870
194311-13631

194311-28230
194312-24090
194312-25270
194312-25470
194312-46630
194312-46750

194312-51210
194312-51220
194320-25340
194320-41150
194320-41160
194322-24980

194322-52110
194324-62310

Fig. No.

30
30
30

-1

Parts No.

194340-21700
194340-57100
194363-46620
194370-61990
194377-04720
194405-05110-S
194405-21150
194405-22200
194405-22210
194405-22220
194405-24160-X
194405-25120
194405-25121
194405-25140
194405-25150
194405-25310
194405-25320
194405-25340
194405-25360
194405-25500
194405-25810
194405-27100-X
194405-27120
194405-27130
194405-27140
194405-27170-X
194405-27210-X

194405-27300-X
194405-27360
194405-27390
194405-27420
194405-27421
194405-31390
194405-33160-X
194405-33161
194405-33400
194405-33510
194405-36700
194405-36800
194405-38400-X
194405-38410
194405-38450
194405-38500
194405-38550
194405-38610
194405-38650
194405-38670

194405-44510

Ref. No.

Parts No.

194405-47470
194405-47610
194405-47611
194405-48260
194405-51112
194405-51120
194405-51121
194405-51210

194405-57200
194405-57210
194405-57220

194405-61500-S
194405-61501-S

194405-61550
194405-61601
194405-61611

194405-61810-X

194405-75810
194405-75820
194405-83010

194405-83111
194405-83112
194405-83120
194405-83121
194405-83130
194405-83131
194405-83140
194405-83141
194405-83142
194405-83150
194405-83151
194405-83160
194405-83161
194405-83170
194405-83171
194405-83180

194405-83190
194405-83191
194405-83210
194405-83212
194405-83220
194405-83223
194405-83231
194405-83250

194405-83260
194405-83261

. No.

Parts No.

194405-83270
194405-83271
194405-83280
194405-83281
194405-83290
194405-83320
194405-83330

194405-83360
194405-83370
194405-83390
194405-83430

194405-83431
194405-83460
194405-83461
194405-83470
194405-83471
194405-83520

194405-83560

194405-83610
194405-83650
194405-83660

194405-83680

194405-83710
194406-13520
194406-13940
194420-01351
194420-05210
194420-11520
194420-11880
194420-12640
194420-12720
194420-31850
194420-37670
194420-41110
194420-47370
194420-51420
194420-52120
194420-61640




Parts No. Index

Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.
194420-61640 57 47 194446-04112 24 1 194730-57220 26 26 194820-27370 42 17
194427-11010-X 25 16 194446-11800-X 26 14 35 194850-13690 27 47 -1
194427-11020-X 25 18 194446-26280 40 4 27 3 194990-20170 41 1
194427-11270 25 23 194446-26410 40 5 9 42 1
194431-28170 38 52 194446-26420 40 6 31 44 194990-22040 23 32
194432-37540-S 49 16 194446-26450 40 7 194730-57241 26 27 41 2
194432-47390 55 6 194446-34760 47 16 36 42 2
194432-51310 56 23 194446-48650 51 31 27 4 56 57
194432-51540 56 23 A 194446-51410 56 9 10 194990-22050 25 32
194432-51550 56 26 194446-61940 57 18 31 45 33
194432-56100 56 38 194446-83210-X 60 36 194740-00160 23 1 34
194432-56130 56 52 61 35 194740-06080 25 14 41 3
194432-56150 56 40 194446-83240 60 38 194740-10850 45 7 4
194432-56170 56 41 61 38 194740-55620 31 8 -1 42 3
194432-61940 57 17 194447-13490 27 18 31 A 4
194440-11360 26 3 194447-13650 27 25 194750-15250 31 26 50 1
194440-11870 26 17 194447-13660 27 26 194750-15260 31 27 51 52
194440-12211 26 22 194447-13670 27 27 194750-15270 31 28 57 32
194440-15100 31 1 194447-13680 27 28 194750-15280 31 29 194990-22120 57 2
194440-15110-X 31 2 194447-13730 27 31 194750-15290 31 30 194990-22130 57 3
194440-15200 31 6 194447-14140 30 10 194750-15520 31 21 -1 194990-22140 57 33
194440-15230 31 9 46 1 194800-22311 32 41 60 3

9 -1 194447-14180 30 12 194800-22320 32 42 61 3
194440-15240 31 10 194450-51700 41 29 194800-22480 32 49 194990-22150 60 4
194440-15340 31 13 42 25 194800-24620 36 12 61 4
13 -1 194464-01190 23 4 194800-24671 36 16 194990-22830 26 31
194440-15500 31 20 194464-15450 31 31 194800-25440 38 17 27 14
194440-15650 31 35 194464-45920 33 12 29 194990-22840 26 32
194440-15800 31 39 34 12 194800-36550 49 1 27 15
194440-15870 31 41 52 12 194800-51430 56 12 194990-57740 36 50
194440-22441 32 48 194464-45930 33 13 194800-51510 56 25 194990-85561 43 9
194440-32580 47 7 34 13 194800-61530 57 36 195040-13320 40 11
194440-51420 56 11 52 13 194802-01500 23 10 195206-12340 25 30
194440-51550 56 27 194464-47440 55 10 194802-11180 25 21 1A1040-36040 47 17
194440-51630 60 16 194464-48210 51 24 194802-22260 32 18 1C6140-14050 38 9
61 15 194464-48220 51 26 23 1C6140-25210 47 13

194440-52190 56 34 194464-48310 51 48 30 1C6320-24370 60 7 -1
194440-52191 56 34 -1 194464-52190 56 35 35 1C6321-24370 60 7
194440-56900 56 44 194464-57250 56 64 60 21 1E6140-35570 60 14
194440-61550 57 39 194465-14210 30 13 61 20 61 13
194440-61740 57 11 194465-14220 30 14 194802-22270 32 19 1E6150-63190 60 18
194440-61750 57 12 194490-27150 41 9 25 61 17
194440-61820 57 13 194500-21400 32 8 31 1E6190-55660 36 38
194440-61831 57 14 194515-62450 57 75 -1 37 1E6190-55710 36 39
194441-13210 28 10 194550-46300 52 45 60 22 1E6191-54330 38 12
194441-13220 28 11 194550-48190 51 22 61 21 1E6250-36070 44 12
194441-13230 28 12 194550-51220 56 7 -1 194802-51540 56 25 A 1E6251-35400 60 13
194441-13250 28 13 194555-77910 33 15 -1 194802-83120-X 60 24 61 12
194441-13260 28 14 34 15 -1 61 23 1E6440-54430 38 53
194441-13360 32 12 194556-13230 45 10 -1 194820-27370 41 21 1E6460-63850 60 19




Parts No. Index

Parts No.

1E6460-65850
22117-050000

22117-060000

22117-080000

22117-100000
22117-160000
22127-160000
22137-050000
22137-060000

22137-080000

22137-100000

22137-120000

22157-060000

Fig. No.

61

4
12
26
36

2

6
11
29
55

61

55

29
57

Ref. No.

Parts No.

22157-080000
22157-100000
22190-080000
22190-100000
22217-040000

22217-050000

22217-060000

22217-080000

36

39
56

27

32

33

34

Parts No.
22217-080000

22217-100000

22217-120000

22217-160000
22217-180000
22217-200000
22242-000120
22242-000140

22242-000150

22242-000160
22242-000170

22242-000190

Fig. No.

46
51

55

56
57

Parts No.

22242-000190
22242-000200
22242-000240

22242-000250

22242-000290

22242-000300
22242-000350
22242-000400
22242-000450
22252-000120
22252-000180
22252-000200
22252-000420

22252-000470

22252-000550

22252-000620

22252-000750
22252-000800
22262-000520

22272-000040
22272-000060




Parts No. Index

Parts No.
22272-000060

22272-000190
22292-000200
22292-000220
22292-000240
22292-000290
22312-030080
22312-030220
22312-040080
22312-080140

22312-080160

22312-080180
22312-080220
22312-080800
22322-030160
22322-030180
22322-030200
22351-030010

22351-035025

22351-035032
22351-040008

22351-040012
22351-040014
22351-040016
22351-040022
22351-040030
22351-040032
22351-050020
22351-050025
22351-050040

22351-050056
22351-060012

22351-060016
22351-060025

Fig. No.

15

55

Parts No.
22351-060025

22351-060028

22351-060032
22351-080016
22351-080018

22351-080020
22351-080032
22351-080040
22351-080056
22351-100022
22360-100000
22417-160180

22417-200100
22417-200160

22417-200200
22417-200300

22417-300250

22417-400400

22451-060000
22487-060120

22487-080260
22512-040120

22512-040340

Fig. No.

43

42

60

61

36
55

57

50

Ref. No.

Parts No.
22512-050200

22512-070180
22512-070200
22512-070300
22512-070400
22522-030130

22857-400120
23010-038000
23010-058000
23065-070145
23065-090500
23065-120500
23080-013000
23414-060000
23414-080000

23414-080012
23414-100000

23414-140018
23414-170022

23414-180000

23414-180023
23414-200026

23418-060000
23418-080000

23871-010000

23873-030000

24101-060044

24101-060064
24101-060074
24101-060090
24101-060094
24101-062024

24101-062044

Fig. No.

60
61

Ref. No.

78
83

5
84

Parts No.
24101-062044

24101-062054

24101-062064

24101-062074

24101-063034

24101-063044
24101-063050

24101-063054

24101-063064
24104-060064
24104-062034
24104-062044

24104-063034
24104-063044
24107-062010

24121-060054
24121-062044
24121-063034
24161-121510
24161-121513

24161-152013
24161-172110

24163-205170
24163-250160
24163-305170

Fig. No.

60
61

7
26
28




Parts No. Index

Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No.
24164-000170 39 19 24311-000320 22 25 --1 24761-010000 27 47 26013-100202 60 96
24190-080001 44 18 24311-240100 14 10 32 56 97
24190-080003 52 61 37 37 49 35 61 100
24190-100001 29 9 38 77 24761-060000 26 7 101
36 26 24315-000090 52 52 29 102
41 36 24315-000110 52 22 38 26013-100252 50 23
43 13 54 27 27 6 24
27 24315-000200 51 7 12 25
24190-110001 4 40 24315-000490 53 3 31 47 26013-100302 31 37
24311-000050 54 23 24321-000450 47 27 26011-080162 57 67 60 98
24311-000070 4 82 53 19 26013-060222 10 12 26013-120252 25 49
15 31 24321-000500 27 22 26013-060352 51 37 26 12
22 26 31 10 -1 26013-060402 51 38 58 8
54 24 31 B 39 26013-120302 25 42
24311-000090 16 4 24321-000550 60 87 40 59 4
22 52 24321-000650 27 46 -1 26013-080122 25 41 26013-140252 60 101
24311-000100 1 13 24321-000700 61 93 33 24 61 103
22 3 24321-000750 38 22 34 24 26014-060122 25 11
24311-000110 42 34 37 56 20 12
44 19 24325-000500 52 23 57 23 13
24311-000120 4 69 24341-000100 51 8 68 57 25
11 47 24341-000180 36 27 26013-080162 31 36 79
22 22 49 9 32 11 58 9
52 44 10 57 61 109
51 24341-000220 36 28 57 69 26014-060162 11 29
62 24341-000224 36 29 60 89 26014-060352 11 40

54 25 24341-000240 36 30 90 26014-080352 17 7 -1
26 24341-000250 36 31 91 26106-060102 2 13
24311-000125 41 37 24341-000315 33 23 61 94 26106-060122 15 47
43 14 34 23 95 26106-060142 1 31
28 24341-000360 53 20 96 26106-060162 14 22
24311-000150 55 48 24341-000400 4 104 26013-080202 1 61 26106-060222 4 107
24311-000160 27 45 22 28 29 17 26106-060322 11 10
28 29 24341-000460 2 35 31 23 26106-080122 11 26
33 22 22 16 36 -1 17 18
34 22 24341-000480 29 16 51 53 22

46 24 51 9 57 70 26106-080142 4 25 -2
60 85 24341-000500 33 39 60 92 6 21
61 91 34 33 93 26106-080162 4 105
24311-000180 27 21 24341-000700 27 46 94 26106-080182 11 54
56 37 24341-000710 35 27 102 26106-080202 4 25
24311-000200 51 33 24341-001350 1 59 61 97 5 16
34 22 12 98 26106-080222 4 26
35 24421-142507 51 4 -1 99 17 7

36 24421-203508 33 32 26013-080222 6 3 26106-080352 4 27 -1

55 49 24421-254208 28 30 31 23 -1 27 --1
24311-000220 60 86 24423-254208 35 22 26013-080452 6 4 26106-080402 4 27
61 92 24520-511050 26 18 26013-080502 6 5 5 15
24311-000300 29 15 24550-020250 50 14 26013-100202 57 24 26106-080452 2 21
24311-000320 4 78 -1 24761-010000 25 40 60 95 4 28




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
26106-080602 6 12 26116-080252 28 31 26226-060122 36 35 26716-080002 37 38
26106-080652 14 15 39 15 26226-080352 33 27 38 78
26106-080752 2 16 44 21 26226-081202 34 27 41 40
26106-080852 2 17 45 23 26346-050002 56 65 41
11 15 55 53 26347-040002 51 47 42 37
26106-080902 11 16 26116-080302 33 26 26356-120002 31 38 46 26
26106-081152 2 18 34 26 26366-060002 4 79 51 18
26106-100122 36 32 36 53 26366-080002 1 34 55 57
26116-040122 51 46 44 21 -1 2 6 56 56
26116-050088 4 96 26116-080352 35 29 4 20 57 30
26116-050142 4 95 46 25 33 26716-100002 19 10 -1
15 36 50 26 6 13 10 --1
23 18 55 54 17 11 23 20
19 26116-080402 33 33 26450-080202 54 30 25 44
33 57 27 26450-080252 51 10 32 7
26116-060102 14 25 26116-080502 24 11 26557-030062 24 8 41 42
26116-060122 29 18 26116-080552 61 104 26557-040082 19 19 42 38
39 14 26116-080802 35 30 26557-040122 20 17 49 36
56 21 36 54 23 50 27
59 44 22 26557-040252 19 14 26716-120002 55 58
57 71 26116-080852 44 22 -1 26557-050102 4 106 57 31
72 26116-081052 11 17 26557-050122 4 90 58 11
26116-060142 54 28 26116-081202 17 10 26557-050162 56 66 26736-100002 23 11 -1
26116-060162 36 33 26116-100162 56 22 26557-060082 17 21 26736-120002 15 44
34 26116-100202 53 21 26557-080102 4 111 47 21
41 38 26116-100252 49 11 26587-050102 12 31 26736-160002 53 22
42 35 26116-100302 27 49 55 55 26736-200002 31 25 -1
26116-060222 15 18 50 26587-080102 2 20 26756-050002 4 91
26116-060552 35 28 30 21 7 13 15 42
26116-080122 32 6 52 24 26636-080002 55 56 23 21
57 73 61 105 26687-120002 15 45 22
26116-080162 55 50 26116-100352 52 25 26696-100002 4 16 34
57 26 26116-100402 46 12 11 48 26756-060002 15 52
74 26116-100502 52 26 26706-100002 1 38 23 8
26116-080202 25 43 26116-100602 60 99 2 9 54 29
33 25 61 106 26716-040002 56 43 26756-080002 4 53
40 26116-101602 52 27 26716-060002 23 13 58
34 25 26116-120252 57 28 31 23 23
34 58 10 36 36 55 59
37 31 26116-120352 52 28 57 29 26756-120002 55 60
38 71 26116-120602 52 29 60 100 26776-100002 31 24 -1
41 39 26156-100182 45 17 61 107 26776-120002 14 26
42 36 26206-100182 1 39 26716-080002 1 33 26776-180002 8 13
43 15 26216-080222 4 29 2 33 26786-160002 31 25
29 51 49 4 35 26817-080002 41 43
44 20 26216-080302 1 32 6 17 42 39
46 11 26216-080452 4 32 24 12 26877-200002 26 49
55 51 26216-080502 4 31 31 24 26921-080102 4 46
52 26216-080652 4 18 33 28 26956-080162 23 24
26116-080252 27 48 26216-080702 4 19 34 28 26979-060062 36 3




Parts No. Index

Parts No.

27241-300000
27260-150000

27260-350001
27260-470001
27310-070000

27310-070001

43400-500390

43400-500450

705311-22500

705311-23100
705311-23600
711100-51540
721450-02500
721450-02611
721450-11650
721450-11660
721550-02500
721550-02610
721550-02800
721550-02830
721550-23100
721550-23600
721575-22500

724000-21701
724060-53101
724085-11650
724085-14580
724085-51700
724160-55200
724500-21700
724520-14580
724520-51700
724550-51520
724574-01540
724574-01560
724574-01610
724574-11520
724574-13700
724574-61500
724574-92500
724574-92600
724950-53100

Fig. No.

1
35

33
35
4

4

14
22
1
15
22
9

N
=

[EnY

N
NORANNDWOROOORRPRRAMRENOO

[EEY

=

PP
OANRPRPNN

PN
FPNNOOOFRPEFEFNNNNDNNNRERPRNNEO

~

. No.

Parts No.

724970-01540
724974-01560
724974-11700
724974-92500
724974-92600
724976-11520
794130-71410
794150-12301
794305-25320
794305-25330

794305-48300-X

794305-48301

794730-57112

94210M-06900
94210M-13751
94210M-21239
94210M-32983
94210M-42801
94210M-42802
94210M-42875
94210M-42927

94210M-42929

94210M-51416
94210M-51417
94210M-51418
94210M-86025
94210M-86124

94210M-86372
94210M-96717
981122-20490

X21141360
X21142742
X21142835
X211432001
X21143454
X21143963
X211453002
X21145312
X21145352
X211455003
X211456009
X21145661
X21146815
X21147155
X21147215
X21148110

Fig. No.

Ref. No.

41

N
OO DMNRPRONODN

e
OIOOWN -~

Parts No.

X21148313
X21148652
X211491001
X21149314
X211497004
X6201SD
X6202BM
X7120632
XB495469B
XL1201000
XL12013262
XL1201510
XL1202401
XL12053002
XL1254801
XL1255801
XL13511001
XL13513134
XL13513152
XL13513203
XL13514041
XL1354326
XL1356200
XL1356360
XM069000000

XM329830000
XM429270000
XM429290000
XM514160000
XM514180000

XM610140000
XM860250000

XM861240000

XTR1Z63

19
19
19
19

19
19

19

20

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.LABELS(FOR ENGINE)
	4.CYLINDER HEAD & BONNET
	5.AIR CLEANER
	6.SILENCER
	7.CAMSHAFT
	8.CRANKSHAFT & FLYWHEEL
	9.PISTON & CONNECTING ROD
	10.LUBRICATING OIL SYSTEM
	11.COOLING WATER SYSTEM
	12.FUEL INJECTION PUMP
	13.FUEL INJECTION VALVE
	14.FUEL OIL SYSTEM
	15.GOVERNOR MECHANISM
	16.ENGINE STOPPING DEVICE
	17.ELECTRIC STARTING & THERMOSTAT
	18.STARTER(12V-1.3KW),S114-235
	19.GENERATOR(GP9150,12V180W),PRE.
	20.GENERATOR(LR135-91,12V-35A)NEW
	21.REPAIR SET
	22.GASKET SET
	23.THROTTLE
	24.FUEL TANK
	25.BELT COVER & FRONT AXLE BRACKE
	26.FRONT AXLE (YM140-HK,YM167-HK)
	27.FRONT AXLE (FOR YM167D-HK)
	28.RING GEAR OF FRONT AXLE(YM167D
	29.PROPELLER SHAFT (FOR YM167D-HK
	30.SPINDLE OF FRONT AXLE (YM167D
	31.STEERING
	32.CLUTCH
	33.TRANSMISSION HOUSING(YM140-HK)
	34.TRANSMISSION HOUSING
	35.POWER SHIFT PUMP
	36.REGULATOR(YM167-HK,YM167D-HK)
	37.TRANSMISSION GEARS (YM140-HK)
	38.TRANSMISSION GEARS (YM167,167D
	39.CREEP GEARS
	40.PTO SHAFT
	41.MAIN SHIFT (YM140-HK)
	42.MAIN SHIFT(YM167, YM167D)
	43.RANGE SHIFT & P.T.O. SHIFT
	44.FRONT DRIVE & SHIFT (YM167D-HK
	45.DIFFERENTIAL GEARS
	46.REAR AXLE HOUSING
	47.REAR AXLE SHAFT
	48.TURF TIRES(FRONT & REAR)
	49.BRAKES
	50.PARKING BRAKE
	51.HYDRAULIC PIPES
	52.HYDRAULIC CYLINDER
	53.HYDRAULIC LIFT
	54.HYDRAULIC CONTROL VALVE
	55.HYDRAULIC CONTROL
	56.ELECTRIC PARTS
	57.HOOD
	58.LOWER LINK
	59.HITCH
	60.FRONT P.T.O. (OLD TYPE)
	61.FRONT P.T.O. (NEW TYPE)
	Parts No. Index

